YANMAR PARTS CATALOG

0CK10-M34101EN

Last update Mar., 2013




1. This parts catalog carries Yanmar crawler back - hoe B27-2B.

2. Parts catalog history

Parts catalog No. Published Remarks
1stedition 000Y00K 3410 1997/ 7 Scrap old edition
1st révised 000Y 00K 3411 1998/10
3. Model name
SECTION Column Model name M/ % Manufactured

(A) B27-2B(C) FRT

(B) B27-2B(C) SID
I (Vehicle) 60501 ~ 1997/ 6 ~
(C) B27-2B(P) FRT

(D) B27-2B(P) SID

Il (Engine) (A) 3TNES2A - B1 15601 ~ 1997/ 5 ~

(Note) C : cabin spec., P :canopyspec., FRT :frontspec., SID : side spec.,
R : Rubber crawler, JP :Japan, AS: Australia,
EP : Export except Europe, U.S.A. & Australia.

4. Your understanding is asking that this parts catalog is not a technical data manual
setting forth as servicing procedures, This parts catalog is using simplified illustration.
Be sure to use Yanmar Genuine Parts in your maintenance servicing of Yanmar products.

Be careful not to use the simple parts available in the market ; otherwise their use in

repairing causes such as an early breakage, for instance.




Directions for the Parts Catalog.

1.The parts stipulated in this Parts Catalog are not necessarily standard equipped parts.

2.Parts may change without prior notice.

3.The following is an example of the Parts Catalog format.

0CF10-G21601 29 FUEL INJECTION PUMP(W/BOOST)
(A)=4JH-DT (D)=4JH-DTZA
(B)=4JH-DTZ (E)=4JH-DTZY }3} }5}
(C)=4JH-DTZP (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
(A) B) (©) (B (E) (F)
1 1 729595-51390 FUEL INJECTION PUMP 1 1 1 1 1 1
1-1 v 729595-51391 FUEL INJECTION PUMP 1 1 1 1 1 N 1
(A=E00185) (B=E00200) 4
3 é 2 26022-060162 SCREW M 6X 16 9 9 9 9 9
3-1 2 26022-060162 SCREW M 6X 16 4 4 4 4 4 K
(A=E00156) (B=E00156) (C=E00156) (D=E00156) (E=E00156)
4 2 129470-51040 CAMSHAFT 1 1 1 1 1
5 2 122710-51050 BEARING, ROLLER 2 2 2 2 2
6 2 129470-51060 RETAINER 1 1 1 1 1

Remarks
(1) BOOST COMPEMSATOR TYPE. OPTIONAL
4 PART, TO E00155,(4JH-DT, 4JH-DTZ

(@ Ref. No.
The Ref. No. listed may not be in accordance with the illustration Ref. No.
(Ex.) lllustration No. List Ref No.

1 1__ (Before change) (After change)

For interchangeable symbols N, R and K, illustrations for new parts may be abbreviated.

@Lev. (Level)
Level indication
The numbers below indicate the level of relativity towards the main part.

1 - Main parts (Assembly parts)
2 - Sub component included in " 1.
3 - Sub component included in ” 2 “.

Note) Parts that are not for sale are partially illustrated but not listed.

(3®Interchangeability Mark
When a part change takes place, one of the following interchangeability symbols is indicated beside the part.

Symbol Interchangeability Contents note
Yes New Part is interchangeable for Old Part but Old Part is not interchangeable
<« 9 9
N Old N > New | for New Part.
«—No New Part is not interchangeable for Old Part but Old Part is interchangeable
Q old — Ves > New for New Part.
R Old 4%) New | New/ Old Parts are both interchangeable.
es
No .
S Old «<——— New | New/ Old Parts are both not interchangeable.
No g
W Part newly added.
Z Part discontinued.
F Not interchangeable by a single part but interchangeable together with related
parts.
K Changes only for used parts quantities.
(@ Effective Machine No.
When a part changes, the effective Machine No. will be indicated in the (A)-(F) column.
Product Symbol Product No. Product Symbol Product No.
C Clutch No. Compressor No. F Machine No. (Agricultural Equip.)
D Drive No. M Machine No.
E Engine No.

Note 1) A date may follow the symbol. (Ex.) 1996.01

Note 2) * XXXXX” and ” ZZZZZ ” are for parts that could not be predicted or for engine models that could
not be identified.

Note 3) (A=E00185) is the E (Engine Serial Number) for the column (A) model (in this case 4JH-DT) after
the parts design change.

(5 Remarks Mark
Figures or alphabets (symbols) are entered in the remarks column.
The comments (remarks) on parts that are indicated at the bottom of the illustration are the same symbols as
those stated above.
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(Note 2) For Australia

GE1)
(%2)
GE1)
G£2)

GE1)
(E2)

B27-2B(JP)
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Paint Color

BEERRES  (Paint Part No.)

16L& (16L Can)

AL (4L Can)

A7° b-(SPRAY)

YIoR-IT4 =TT - - _ _
@ YANMAR New Deep Green 981101-09588 | 977620-40880 | 977620-30881
Yov—-E~-avos)—= _ ' - - 2
@ YANMAR Peacock Green 981101-09597 | 977620-40970 | 977620~-30971{ GE1)
Yov—EIvAyadyYy—> _ _ - :
@ YANWAR New Grayish Green 981101-09616 | 977620-40860 | 977620-30861 | (G¥2)
YoR=DRIRTY=2 _ _ _ 23
@ YANMAR Citrous Green 981101-09599 | 977620-40990 | 977620-30991 | GE1)
Yov—¥EFnR—-<x IO~ _ _ _ s
@ YANMAR New Permanent Yellow 981101-09519 | 977620-40870 | 977620-30871 | (E2)
YoR—-F—-oFY-J5v~- | ______ _ _
@ | YATAR Dark 011ve Gray 977620-40720 | TOR-90460003
Yoe—-tE-avosy—-> _ _ _ £
@ YANMAR Peacock Green 981101-09597 | 977620-40970 | 977620-30971 | GE1)
R TACEES- S N g i m B _ _ _ s
@ YANMAR New Permanent Yel low 981101-09519 | 977620-40870 | 977620-30871 | (G¥2)
3 [ FERROEER ]
COLOR OF MAIN PARTS
P st
';El:)i fﬁ{ecmor FEAER® Main Parts
-~ — - N 'I/_ ST n
@ | FeX-#T 4 =TTV =2 Loy T K 7|tk frane habin door
YANMAR New Deep Green glﬁ'ﬁ' ﬁ‘f‘/O' 75" (4N -) |weight, swing cylinder (cover)
YT —E—TawssY—3 —::/‘ J —Aﬂ_ turning frame o
@ YANMAR Peacock Green HE S cabin, canopy GE1)
N A AR s 6
YANMAR New Grayish Green !
YO —= RSRTY = 1’?@\15&19‘/9 hyd, oi | tank .
@ | vaMAR Ci trous Green e fuel tank G£1)
@ YIOR—ENR—IR (IO~ £2)
YANMAR New Permanent Yellow ¢
Yo —F—bF Y —TH— |EE operational part
@ YANMAR Dark 0live Gray ATy7, 20skhn step, front cover
YR—E—-avhsY— ﬁ%ﬁ%ﬂ work equipment part .
@ YANMAR Peacock Green N I3t bucket GEY
® Yo2—HnR—<xr b4 10O~ (£2)
YANMAR New Permanent Yellow g

GE1) ERHERFI—0 /8 - F—2 5 YU 7L OBEIMEE
(¥2) A—=RbSU T

(Note 1) For Japan, overseas except Europe & Australia

(Note 2) For Australia

B27-2B (JP)
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Fig. No
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VEHICLE B27-2B(JP,AS,EX)
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22.
23.

24.

. LABEL(CABIN:FRONT LEVER)(JP)
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. LABEL(CANOPY:SIDE LEVER)(JP)

. LABEL(CABIN)(AS,EX)

. LABEL(CANOPY)(AS,EX)

. SAFETY LABEL(CABIN)(JP)

. SAFETY LABEL(CANOPY)(JP)

. SAFETY LABEL(CABIN)(AS,EX)

SAFETY LABEL(CANOPY)(AS,EX)

TOOL

MUFFLER

AIR CLEANER

ACCELERATOR LEVER(STANDARD SPE
ACCELERATOR LEVER(ONE-TOUCH DE
ENGINE MOUNT

RADIATOR & MOUNT

FUEL TANK & FUEL LINE

BATTERY

ELECTRIC PART(WIRING:FRONT LEV
ELECTRIC PART(WIRING:SIDE LEVE
ELECTRIC PART(EQUIPMENT:FRONT
ELECTRIC PART(EQUIPMENT:SIDE L

ELECTRIC PART(CABIN)
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WORK LAMP
HEATER & DEFROSTER
RADIO(OPTIONAL)
ROLLER & ADJUST
CRAWLER
CONTROL EQUIP.(LEVER&STAND:FRO
CONTROL EQUIP.(LEVER&STAND:SID
CONTROL EQUIP.(LEVER&STAND)(AS
CONTROL EQUIP.(DRIVE)
CONTROL EQUIP.(SWING)
CONTROL EQUIP.(BLADE)
CONTROL EQUIP.(CUT OFF LEVER&P
CONTROL EQUIP.(CUT OFF LEVER&P
CONTROL EQUIP.(P.T.O.CONTROL)
FRAME & TURNING BEARING
FRAME COVER
STEP & INSTRUMENT PANEL(FRONT
STEP & INSTRUMENT PANEL(SIDE L
STEP & INSTRUMENT PANEL(AS)
SEAT & SEAT MOUNT(FRONT LEVER)
SEAT & SEAT MOUNT(SIDE LEVER)
SEAT MOUNT(SIDE LEVER)(AS)
BONNET
CABIN(BODY & FITTING PART)

CABIN(GLASS & SASH)
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BOOM CYLINDER (CABIN)
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SWING CYLINDER
BLADE CYLINDER
DRIVING MOTOR
TURNING MOTOR
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CONTROL VALVE(P PORT&VALVE STA
CONTROL VALVE(DRIVE&PTO:STANDA
CONTROL VALVE(ARM&SWING:STANDA
CONTROL VALVE(BOOM&BUCKET:STAN
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HYD.OIL PIPING(PTO,FRAME END:U
HYD.OIL PIPING(PTO,FRAME END:C
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CONTROL PIPING(DIRECT:FRONT LE
CONTROL PIPING(DIRECT:SIDE LEV
CONTROL PIPING(DIRECT:SIDE LEV
CONTROL PIPING(REMOTE V.-MULTI
CONTROL PIPING(REMOTE V.-MULTI
CONTROL PIPING(MULTI V.-CON.V.
CONTROL PIPING(MULTI CHANGE:2
CONTROL PIPING(MULTI CHANGE:2

GREASING
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0CK10-M34101

Fig.1. LABEL(CABIN:FRONT LEVER)(JP) aremmcr Orezramp s
(C)=B27-2BP F (F)=B27-2B P AS
No. Lev. Parts No. Description Qty I R

A ® € O E ©

S4ER (Bt V2 70/ =) (JP) 1 772428-03100  LABEL SET
Fig LABEL (CABIN:FRONT LEVER) (JP) 2 172428-03110 LABEL
RUN, 11 3 172165-03130  LABEL,GREASE FEED
’1 Rt 20185 4 172168-03151  LABEL
5 172519-03150  LABEL, ACCEL
6 172168-03161  LABEL
' - 32 7 172141-03170  LABEL, RESTART
# 8 172168-03170  LABEL,FEED WATER
;A:.Li: ; “ FRONT % '6}/ 8 9 172168-03211  LABEL
© ® —= = ® 10 172141-03202  LABEL,CAUTION
?;;;F m?.’EE wEnglJJ’Fmb@ vm&iﬁb DETAﬁ@ éﬁtr_m’iizsvﬁﬁu; u 172164-03180  MARK,NO.1

=
N

172165-03220 LABEL, GREASE

=
w

172171-03261 LABEL, BOOM
172519-04180 LABEL,WARNING
172519-04290 LABEL,WARNING

5N
N

{@34
5

=
o

=
(2]

172142-03302 LABEL,CAUTION

@ »smn_ ® ns80 EFRUAS
@ - VIENED FRON @ VIEWED FRUM@ PUT _OF RIGHT PLACE 17 172155-03310 LABEL, OILING
VeNeD FRoN ® ) 2 16 17 18 172141-03360  LABEL, START SWITCH
19 17214103372  LABEL
52 &1 : 20 172964-03610  LABELA
92  #7n — 21 172164-03500  LABEL,START
Viewen Frou (B) C 1 22 172165-03661  LABEL,DANGER
49 A RNTER : 1
4WAY VALVE PART = 23 172183-03250  LABEL,FUEL
5% 24 172147-03210  LABEL,2 SPEED
%, S 172964-03370  LABEL
55 g.% 26 172164-03510  LABEL,LOADING
2ozqrism | 15, " 27 172519-04300  LABEL
2HAY VALVE FART | 1 19 28 172164-03540  LABEL
@ s 29 172164-03520  LABEL,DANGER
oemhiLs oF @ 4 30 172964-03390  LABEL,ADJUST

N
a1

P RrRPRPrPRPRIPRPEPIPPRPRPIPRLERPRPRPRIRPRPNINRNONNNRNNNRNONRNNNNRNNRNONRNNRNONRNNNODRNNNNNNDNONNN -

P RrNVNRRRPRrRRPRPRRPRPRERINRPRIPRPRERIPRPRPRIPRPRPRIPRPRPRIPRERPNPRPRERIPENRPRRPRERIRPRERRLRREIRRER

prrg———— 31 172156-03280  LABEL
WACHINE SERIAL NO. & 32 172173-03250  LABEL
ENGINE SERIAL NO. BN TR
IS INDICATED AT VACHINE SERIAL N0 33 172165-03231  LABEL, P.T.0. 3
THIS LOCAT|ON THIS LOCATION 34 172168-03301  LABEL, SELECT 3
— 35 172165-03471  LABEL 2
s 36 172511-03250  LABEL, LEVER LOCK 5
o 37 172168-03250  LABEL 4
o 38 172168-03260  LABEL, PATTERN D 4
IN THI -
MANUAL CASE 39 172168-03410 LABEL 4
40 121470-44540  LABEL, SUB-TANK
42 172162-03180  LABEL,HEATER SWITCH 6
B27-2B(JP) 43 172162-03190  LABEL,WIPER SWITCH 6
a4 172165-03240  LABEL 1
45 172428-03160  LABEL
46 172165-03311  LABEL 6
?SQSZ(VSV LER RUBBER SPEC 47 172428-03170  LABEL,CAB
(2MULTI CHANGE SPEG, 48 172165-03460  LABEL, PATERN A 6
(3)P.T.0. SPEC. 49 172164-03530  LABEL,WARNING
(4)OPTIONAL:CABIN EXCLUSIVE. 50 172964-03481  TAG ASSY, CAUTION
(5)FRONT LEVER EXCLUSIVE. 51 172428-03150  LABEL
(6)CABIN EXCLUSIVE. 52 1 172425-03200  LABEL 1 w 2

(7)OPTIONAL.

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.1. LABEL(CABIN:FRONT LEVER)(JP)

S4ER (Bt V2 70/ =) (JP)

Fig LABEL (CABIN:FRONT LEVER) (JP)

1

RifiLNe. 11E
RifiLNo. 2~128HET

f 4 1 INC. 2~31
- 32
Al
4@(&5 28 24 Fkom}% '@/ 18
¢S>w&n ® noan noRn  OEHE _ 25-5219F
CABIN INSIDE vIENED FRoM (&) vieweD Frow (B) DETAILS OF (G)  STARTING SWITCH

© »380

VIENED FROM g:!

52

49T ASNTE
4-WAY VALVE PART
56 ,

%
294N 7E | 15
2-WAY VALVE PART 11

OF: -
peETAILS OF (D)

s, AEND. TR
MAGHINE SERTAL NO. &
ENGINE SERIAL HO.

1S INDICATED AT

THIS LOCATION

50 3

EXEDAAEAZET
IN THE OPERATION
WANUAL CASE

34

@ »5an_ ® n380
VIENED FRON (D) vIEWED FROW (B)

RS 4
PUT OF RIGHT PLACE

2

)

® ns80

|

51

12
BN, TR

29 26 25 MACHINE SERIAL NO.

IS INDICATED AT
THIS LOCATION

VIEWED FROM g:)

22 16 17

B27-2B (JP)

No.

Lev. Parts No.

(A)=B27-2BCF (D)=B27-2B P S,E
(B)=B27-2B C S,E B)=
(C)=B27-2BP F (F)=B27-2B P AS
Description Qty |
A B € ©O E ¢

53

(A=M/#60729)
1 172142-03050
(A=M/#60501)

LABEL 1 w

54 1 172175-03550  LABEL(2-WAY 1
(A=M/#60501)
55 1 172173-03560  LABEL (YANMAR 1
(A=M/#60501)
56 1 172173-03570  LABEL (KOMATSU 1 w

(A=M/#60501)

Remarks

(1)CRAWLER,RUBBER SPEC.
(2)MULTI CHANGE SPEC.
(3)P.T.O. SPEC.
(4)OPTIONAL:CABIN EXCLUSIVE.
(5)FRONT LEVER EXCLUSIVE.
(6)CABIN EXCLUSIVE.
(7)OPTIONAL.

N:Old *ies

Yes
Yes'

Yes

New, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.2. LABEL(CABIN:SIDE LEVER)(JP)

$EAR CFob” V941 b1 -) (UP)
Fig LABEL (CABIN:SIDE LEVER) (JP)

igho[2]—15]

srivmm @ p5RN

Ry FAER
CABIN INSIDE  VIEWED FRoM (&)  BONNET INSIDE

ELHUNo. 112
| RiiLlo 2~ EBHET
118G, 2~31

peTaiLs of (©

ot 32
FMN@
© =

18
AZ—F AL v F
STARTING SNITCH

30 © n3rn_ @ 5380
44 YIEWED FRON (© viewen Frou (B

HSRN
vIEWED FROM (B)

©®
m‘
| OO s
R v d 2 A
b EDE I

494778 | () PART ARE SET
4-NAY VALVE PART | £pon OPERATION SIDE

56 ) OF CUT-OFF LEVER
55} ,)
55 <
2|
29 A rUVTER 1
2-WAY VALVE PART R
12
OF ™ -
DETAILS OF (D) g

Bk, BANO. ITZIRIER
WACHINE SERIAL NO. &
ENGINE SERIAL NO.

IS INDICATED AT

THIS LOCATION

31

B EATE
IN THE OPERATION
WANUAL CASE

hsan  |EFEURYT
ViENED Faow (p) PUT OF RIGAT PLACE
34 22 16 17
5 S
n(©® ~ L
|-
® »san 1
viEwED Frok ()

51

N0, TR
NACHINE SERIAL NO.
IS INDICATED AT
THIS LOCATION

B27-2B (JP)

(A)=B27-2BCF (D)=B27-2BP S,E
(B)=B27-2B C S,E B)=
(C)=B27-2BP F (F)=B27-2B P AS

Remarks

(1)CRAWLER,RUBBER SPEC.
(2)MULTI CHANGE SPEC.
(3)P.T.O. SPEC.
(4)OPTIONAL:CABIN EXCLUSIVE.
(5)SIDE LEVER EXCLUSIVE.
(6)CABIN EXCLUSIVE.
(7)OPTIONAL.

No. Lev. Parts No. Description Qty I R
A B () O (E) R

1 1 772428-03100 LABEL SET 1

2 2 172428-03110 LABEL 1

3 2 172165-03130 LABEL,GREASE FEED 1

4 2 172168-03151 LABEL 1

5 2 172519-03150 LABEL, ACCEL 1

6 2 172168-03161 LABEL 1

7 2 172141-03170 LABEL, RESTART 1

8 2 172168-03170 LABEL,FEED WATER 1

9 2 172168-03211 LABEL 1

10 2 172141-03202 LABEL,CAUTION 1

11 2 172164-03180 MARK,NO.1 1

12 2 172165-03220 LABEL, GREASE 1

13 2 172171-03261 LABEL, BOOM 2

14 2 172519-04180 LABEL,WARNING 1

15 2 172519-04290 LABEL,WARNING 1

16 2 172142-03302 LABEL,CAUTION 1

17 2 172155-03310 LABEL, OILING 1

18 2 172141-03360 LABEL, START SWITCH 1

19 2 172141-03372 LABEL 2

20 2 172964-03610 LABEL A 1

21 2 172164-03500 LABEL,START 1

22 2 172165-03661 LABEL,DANGER 1

23 2 172183-03250 LABEL,FUEL 1

24 2 172147-03210 LABEL,2 SPEED 1

25 2 172964-03370 LABEL 1

26 2 172164-03510 LABEL,LOADING 1

27 2 172519-04300 LABEL 1

28 2 172164-03540 LABEL 1

29 2 172164-03520 LABEL,DANGER 1

30 2 172964-03390 LABEL,ADJUST 1

31 2 172156-03280 LABEL 1

32 1 172173-03250 LABEL 1

33 1 172165-03231 LABEL, P.T.O. 1 3
34 1 172168-03301 LABEL, SELECT 1 3
35 1 172165-03471 LABEL 1 2
36 1 172183-03280 LABEL, LOCK 2 5
37 1 172168-03250 LABEL 1 4
38 1 172168-03260 LABEL, PATTERN D 1 4
39 1 172168-03410 LABEL 1 4
40 1 121470-44540 LABEL, SUB-TANK 1

42 1 172162-03180 LABEL,HEATER SWITCH 1 6
43 1 172162-03190 LABEL,WIPER SWITCH 1 6
44 1 172165-03240 LABEL 1 1
45 1 172428-03160 LABEL 1

46 1 172165-03311 LABEL 1 6
47 1 172428-03170 LABEL,CAB 1

48 1 172165-03460 LABEL, PATERN A 1 6
49 1 172164-03530 LABEL,WARNING 2

50 1 172964-03481 TAG ASSY, CAUTION 1

51 1 172428-03150 LABEL 1

52 1 172425-03200 LABEL 1 W 2

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

++ CONTINUE ++

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.2. LABEL(CABIN:SIDE LEVER)(JP)

$EAR CFob” V941 b1 -) (UP)
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igho[2]—15]

VER) (JP)

ELHUNo. 112
| RiiLlo 2~ EBHET
118G, 2~31

2021
5 4 32 18
¥
28 _
e RO Aoy © HEE AF—H R vF
CABIN INSIDE YIENED FROM @ BONNET INSIDE DETAILS OF @ STARTING SWITCH
® ® ? 7
@ 38 0] —@ =
30 © n3r0__@® n38M

44 YIEWED FRON (© viewen Frou (B

34
5 .
§i© ‘ ‘_ i
ﬂrj

hsan  |EFEURYT
VIEWED FROM g:) PUT OF RIGHT PLACE
22 16 17

©®
AR
vIEWED FROM (B) \
i
| @O
AYEATLA- @) yoay,
RS VR viEweD Frow ()
4o A/ 7E | @) PART ARE SET
4-NAY VALVE PART | £pon OPERATION SIDE :
OF CUT-OFF LEVER
56 p —_—
55} J)
55 <
Q| g
29 A7V TE 1
20T VALVE PART | 5 ™
Q mazm S S
DETAILS OF (D) z J

Bk, BANO. ITZIRIER
WACHINE SERIAL NO. &
ENGINE SERIAL NO.

IS INDICATED AT

THIS LOCATION

31

B EATE
IN THE OPERATION
WANUAL CASE

N0, TR
NACHINE SERIAL NO.
IS INDICATED AT
THIS LOCATION

B27-2B (JP)

(A)=B27-2BC F

(D)=B27-2B P S,E

Remarks

(1)CRAWLER,RUBBER SPEC.
(2)MULTI CHANGE SPEC.
(3)P.T.O. SPEC.
(4)OPTIONAL:CABIN EXCLUSIVE.
(5)SIDE LEVER EXCLUSIVE.
(6)CABIN EXCLUSIVE.
(7)OPTIONAL.

(B)=B27-2B C S,E ()=
(C)=B27-2BP F (F)=B27-2B P AS
No. Lev. Parts No. Description Qty
A B € ©O E ¢
(B=M/#60729)
53 1 172142-03050 LABEL 1
(B=M/#60501)
54 1 172175-03550 LABEL(2-WAY 1
(B=M/#60501)
55 1 172173-03560 LABEL (YANMAR 1
(B=M/#60501)
56 1 172173-03570 LABEL (KOMATSU 1
(B=M/#60501)
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.3. LABEL(CANOPY:FRONT LEVER)(JP) aremmcr Orezramp s
(C)=B27-2BP F (F)=B27-2B P AS
No. Lev. Parts No. Description Qty |

AW B € O E @

$EAR (/" T0VMVY ) (UP) 1 1  772428-03100 LABEL SET 1
Fig. LABEL (CANOPY :FRONT LEVER) (JP) 2 2 172428-03110  LABEL 1
3 2 172165-03130  LABEL,GREASE FEED 1
g 1 AT 4 2  172168-03151  LABEL 1
p e 5 2 172519-03150  LABEL, ACCEL 1
o)1 6 2 172168-03161  LABEL 1
32 2/ 7 2 172141-03170  LABEL, RESTART 1
24 o 8 2 172168-03170  LABEL,FEED WATER 1
. FRONT sﬁ;gfmg 9 2 172168-03211  LABEL 1
=Y B - 10 2 17214103202  LABEL,CAUTION 1
@ noRN nsan  © sua a7 11 2 172164-03180  MARK,NO.1 1
ke Frou (O Ve rion ® - vETAlLs OF (@ 12 2 172165-03220  LABEL, GREASE 1
a 13 2 17217103261  LABEL, BOOM 2
@i 14 2 172519-04180  LABEL,WARNING 1
7 § BN A 15 2 172519-04290  LABEL,WARNING 1
® »580_ © 5380 2 16 17 16 2 17214203302  LABEL,CAUTION 1
yieweD FRoW (D) viEwED FROW (B) 17 2 172155-03310  LABEL, OILING 1
SPE '?Dzif y 18 2 172141-03360  LABEL, START SWITCH 1
Ve Fio © @ 19 2 172141-03372  LABEL 2
% 20 2 172964-03610  LABELA 1
21 2 172164-03500  LABEL,START 1
. 22 2 172165-03661  LABEL,DANGER 1
R Ay LD 23 2 172183-03250  LABEL,FUEL 1
P BOMNET INSIDE 24 2 172147-03210  LABEL,2 SPEED 1
& 25 2 172964-03370  LABEL 1
49 26 2 172164-03510  LABEL,LOADING 1
2t It 27 2 172519-04300  LABEL 1
2-KAY VALVE PART 28 2 172164-03540  LABEL 1
P 29 2 172164-03520  LABEL,DANGER 1
seratLs oF () 30 2 172964-03390  LABEL,ADJUST 1
s, SEANO. FTHHOR 31 2  172156-03280  LABEL 1
WACHINE SERIAL NO. & BANO. FTEIGLR 32 1 172173-03250 LABEL 1
N e e 33 1 172141-03160  LABEL, OPERATION(C) 1
THIS LOCATION THIS LOCAT1ON 34 1 172141-03390 LABEL 1 4
35 1 172168-03401  LABEL 1 4
36 1 121470-44540  LABEL, SUB-TANK 1
45 38 1 17216503141  LABEL,FRONT 1 5
i 39 1 172165-03240  LABEL 1 1
MWAAL ChSE 40 1 172151-03540  LABEL,PATTERNA 1 5
a1 1 172168-03301  LABEL, SELECT 1 3
42 1 17216503231  LABEL, P.T.O. 1 3
B27-2B (JP) 43 1 172511-03250  LABEL, LEVER LOCK 2 6
44 1 172151-03550  LABEL,PATTERN B 1 2
45 1 172964-03481  TAG ASSY, CAUTION 1
46 1 172425-03200  LABEL 1 w
Remarks C=M/#60729
(1CRAWLER,RUBBER SPEC. 47 1 172142-03050  LABEL ( ) 1 w
(2)MULTI CHANGE SPEC.
(3)P.T.O. SPEC. (C=M/#60501)
(4)OPTIONAL:CANOPY EXCLUSIVE. 48 1 172173-03550  LABEL (2-WAY 1 w
(5)CANOPY EXCLUSICE. (C=M/#60501)
(6)FRONT LEVER EXCLUSIVE. 49 1 172173-03560  LABEL (YANMAR 1 w
(7)OPTIONAL. Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.3. LABEL(CANOPY:FRONT LEVER)(JP) (rbar o ¢ S (oereBpSE
(C)=B27-2BP F (F)=B27-2B P AS
No. Lev. Parts No. Description Qty |
(A (B (©) (DO () (A
$845 (ky/t° 0/ -) (JP) (C=M/#60501)
Fig. LABEL (CANOPY :FRONT LEVER) (JP) 50 1 172173-03570  LABEL (KOMATSU 1 w

(C=M/#60501)

counTRY] + PJA STE X]
[Figho | 3 [ —|—]

BHUNo. 113
BiHUNo. 2~31 2 8B ET
1 INC. 2~31

18
2 @2/
24 o
h FRONT

1
4
3
ARG —9 AL 9 F
STARTING SWITCH_
sE———— g8
® n58R0 naan @ s

VIENED Frow (&) VIEWED FROM peTAILS oF (©)
41
§
@ nsan__ @ »380
viEwep FRoW (@) viEweD FROM (B) 22 1 37
© »nsan
VIEWED FRoM (© 2
46 ® =
S HASRIN
VIEWED _FROM
4 A1V TER
4—IAYI VALVE PART £k v FAER
—_ BONNET INSIDE
50 P
L)
3
20 41 TER
2-NAY VALVE PART
ez ]
peTAILS oF ()
Bk, 28N, TRt
WACHINE SERIAL NO. & AN, FTRIRE
ENGINE SERIAL NO. MACHINE SERIAL NO.
1S INDICATED AT IS INDICATED AT
THIS LOCATION THIS LOCATION

45

EXEUREAEAE T
IN THE OPERATION
WANUAL CASE

B27-2B(JP)

Remarks
(1)CRAWLER,RUBBER SPEC.
(2)MULTI CHANGE SPEC.
(3)P.T.O. SPEC.

(4)OPTIONAL:CANOPY EXCLUSIVE.
(5)CANOPY EXCLUSICE.
(6)FRONT LEVER EXCLUSIVE.

(7)OPTIONAL. ves No ves No
N:OId‘T>TNew, Q:0ld *— New, R:0ld <=5 New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.4. LABEL(CANOPY:SIDE LEVER)(JP)

S8R (346 4L b =) (UP)
Fie LABEL (CANOPY: S IDE LEVER) (JP)

33 RHiLNo. 12
Figho.| 4 | 6 | —] 34 '1 iﬁ.ﬁéﬂ;& grw&ﬁaﬂ'
32 18
e % g
FRONT
- i © s A —H AL 9F
® ns8n Koky b pErais oF (F)  STARTING SWITCH
VIEWED FROM ® BONNET INSIDE
i 47

2
®@ 90 & [

© nsan__ ©® s8N

30 viewe FRow (O viEwED Fow (©) BFEURY
39 PUT_OF RIGHT PLACE
=@ 43 41
ASRI 5
VIEWED Frow (B) | \ =®

46 ©® =
Ay ktaLri— () ASRIL
g EDE Y VIEWED FROM g:g
(©)C®) PART ARE SET )
49 AT FROM OPERATION SIDE ;
4-WAY VALVE PART OF CUT-OFF LEVER

50

w A | e

2ozqrin7m | 19
2-WAY VALVE PART

Q© ez 1
pETAILS OF ()

ik, BABENO. FTRIA R
WACHINE SERIAL NO. &
ENGINE SERIAL NO,

IS INDICATED AT
THIS LOCATION

#NO. TR R
MACHINE SERIAL NO.
IS INDICATED AT
THIS LOCATION

45

DUAAEATET
IN THE OPERATION
MANUAL CASE

B27-28 (P)

(A)=B27-2BC F

(D)=B27-2B P S,E

Remarks

(1)CRAWLER,RUBBER SPEC.
(2)MULTI CHANGE SPEC.

(3)P.T.O. SPEC.
(4)OPTIONAL:CANOPY EXCLUSIVE.
(5)SIDE LEVER EXCLUSIVE.
(6)CANOPY EXCLUSIVE.
(7)OPTIONAL.

(B)=B27-2B C S,E (E)=
(C)=B27-2BPF (F)=B27-2B P AS
No. Lewv. Parts No. Description ' I R
A B (€ O (E) (F)
1 1 772428-03100 LABEL SET 1
2 2 172428-03110 LABEL 1
3 2 172165-03130  LABEL,GREASE FEED 1
4 2 172168-03151 LABEL 1
5 2 172519-03150 LABEL, ACCEL 1
6 2 172168-03161 LABEL 1
7 2 172141-03170  LABEL, RESTART 1
8 2 172168-03170  LABEL,FEED WATER 1
9 2 172168-03211 LABEL 1
10 2 172141-03202 LABEL,CAUTION 1
11 2 172164-03180 MARK,NO.1 1
12 2 172165-03220  LABEL, GREASE 1
13 2 172171-03261 LABEL, BOOM 2
14 2 172519-04180  LABEL,WARNING 1
15 2 172519-04290  LABEL,WARNING 1
16 2 172142-03302 LABEL,CAUTION 1
17 2 172155-03310 LABEL, OILING 1
18 2 172141-03360  LABEL, START SWITCH 1
19 2 172141-03372 LABEL 2
20 2 172964-03610 LABELA 1
21 2 172164-03500 LABEL,START 1
22 2 172165-03661 LABEL,DANGER 1
23 2 172183-03250  LABEL,FUEL 1
24 2 172147-03210  LABEL,2 SPEED 1
25 2 172964-03370  LABEL 1
26 2 172164-03510  LABEL,LOADING 1
27 2 172519-04300  LABEL 1
28 2 172164-03540  LABEL 1
29 2 172164-03520  LABEL,DANGER 1
30 2 172964-03390  LABEL,ADJUST 1
31 2 172156-03280 LABEL 1
32 1 172173-03250 LABEL 1
33 1 172141-03160 LABEL, OPERATION(C) 1 4
34 1 172141-03390 LABEL 1 4
35 1 172168-03401 LABEL 1 4
36 1  121470-44540 LABEL, SUB-TANK 1
38 1 172165-03141 LABEL,FRONT 1 6
39 1 172165-03240  LABEL 1 1
40 1 172151-03540  LABEL,PATTERNA 1 6
41 1 172168-03301 LABEL, SELECT 1 3
42 1 172165-03231 LABEL, P.T.O. 1 3
43 1 172183-03280  LABEL, LOCK 2 5
44 1 172151-03550 LABEL,PATTERN B 1 2
45 1 172964-03481  TAG ASSY, CAUTION 1
46 1 172425-03200  LABEL 1 W 2
(D=M/#60729)
47 1 172142-03050 LABEL 1 W 7
(D=M/#60501)
48 1 172173-03550  LABEL (2-WAY 1 W 2
(D=M/#60501)
49 1 172173-03560  LABEL (YANMAR 1 W 2

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.4. LABEL(CANOPY:SIDE LEVER)(JP) E‘B‘;zggjggg . 232327'23 PSE
(C)=B27-2BP F (F)=B27-2B P AS
No. Lev. Parts No. Description Qty |
A (B (©) O (E ¢
$aiR G/t (4F b -) (JP) (D=M/#60501)
Fig LABEL (CANOPY : SIDE LEVER) (JP) 50 1 172173-03570  LABEL (KOMATSU 1 w
33 ., Btk (D=W60501)
Figho. | 4 | 6 | — ]| 34 ' iﬁ.ﬁéﬂ;&g;ﬂéﬁaif
32 18
FRONT
N - © wma gy
® ns8n Ky bEB  pETAILS OF (F) ézzrlrﬁ;imrjcﬂi
VIEWED FROM @ BONNET INSIDE
7 47

2
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© nsan__ ©® s8N
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39 PUT_OF RIGHT PLACE
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@ Y ENE vIEwED Frow (D)
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4% A ST FRON OPERATION SIDE ;
4-WAY VALVE PART OF CUT-OFF LEVER
50
49 . 28

2ozqrin7m | 19
2-WAY VALVE PART

Q@ msm 1

pETAILS OF ()

ik, BABENO. FTRIA R
WACHINE SERIAL NO. &

HENO. FTZIRIR

ENGINE SERIAL NO,
IS INDICATED AT
THES LOCATION

MACHINE SERIAL NO.
1S INDICATED AT
THIS LOCATION

45

DUAAEATET
IN THE OPERATION

MANUAL CASE

B27-28 (P)

Remarks
(1)CRAWLER,RUBBER SPEC.
(2)MULTI CHANGE SPEC.

(3)P.T.0. SPEC.
(4)OPTIONAL:CANOPY EXCLUSIVE.
(5)SIDE LEVER EXCLUSIVE.
(6)CANOPY EXCLUSIVE.

(7)OPTIONAL. ves No ves No
N:OId‘T>TNew, Q:0ld *— New, R:0ld <=5 New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.5. LABEL(CABIN)(AS,EX)

iR (kv ) (AS, EX)
Fig LABEL (CABIN) (AS, EX)

COUNTRY,
Figho.l 2 [—[ 5]

REUNo. 1
1 BHUNo, 2~36%EHET

ol

1 IKC. 2~36

srvmt @D NTRA_ A xyrmE A9—s21yF O HIR
CABIN INSIDE  VIEWED FRoM (&) BONNET INSIDE STARTING SWITCH  VIEWED FROM (©
©® 11
= " \
. i
N
Bromr ©
® »380 . @ n380 HSRIN NSRN
viEweD Frow (F)  viewed Frow (©)  Viewep Frow () VIEWED Frow (B)
© ® 35
R 4 17 33
: <=® ek
Fv U F7AE \ =
(3] © 53 =]
GABIN DOOR INSIDE AR |
- HSRN VIEWED FRoW (D) =
viewen FrRow (B)
30
(18 T
28
I7oU—F SUT—4
AIR CLEANER RADIATOR

MACHINE SERIAL NO, &
ENGINE SERIAL NO.

ByE, HBANO. FTZIGIE )

4
1S INDICATED AT
BN, FTRIE
THIS LOCATION . MACHINE SERIAL NO.
IS INDICATED AT
36 THIS LOCATION
¢ 0
el Ny =
EXBURM A TED ——
IN THE OPERATION 5
MANUAL CASE

B27-2B (4P

(A)=B27-2BCF (D)=B27-2BP S,E
(B)=B27-2B C S,E B)=
(C)=B27-2BP F (F)=B27-2B P AS

No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1  772435-03110 LABEL SET(B27-2BAS,E 1
2 2 172435-03110 LABEL,SPEC. E 1
3 2 172168-03151 LABEL 1
4 2 172519-03150 LABEL, ACCEL 1
5 2 172168-03161 LABEL 1
6 2 172439-03220 MARK,NO1 1
7 2  172147-03210 LABEL,2 SPEED 1
8 2 172168-03211 LABEL 1
9 2 172171-03261 LABEL, BOOM 2
10 2 172141-03360 LABEL, START SWITCH 1
11 2 172141-03440 LABEL 1
12 2 172183-03450 LABEL,FUEL 1
13 2 172165-03500 LABEL,GREASE FEED 1
14 2 172171-03510 LABEL, GREASE 1
15 2 172171-03700 LABEL 1
16 2 172171-03710 LABEL 1
17 2 172171-03720 LABEL 1
18 2 172171-03730 LABEL 2
19 2 172171-03740 LABEL 1
20 2 172171-03750 LABEL 2
21 2 172171-03760 LABEL 1
22 2 172171-03770 LABEL 1
23 2 172171-03780 LABEL 1
24 2 172171-03790 LABEL, RADIATOR 1
25 2 172171-03800 LABEL 1
26 2 172171-03810 LABEL 1
27 2 172125-03950 LABEL, AIR CLEANER 1
28 2 121120-44800 LABEL, RADIATOR 1
29 2 124764-44810 LABEL, SUB TANK 1
30 2 124764-44920 LABEL, ANTI-FREEZING 1
31 2 22857-300050 SCREW, 3X 5 4
32 2 172168-03510 1
33 2 172155-03790 LABEL,RE-FUELING 1
34 2 172165-03231 LABEL, P.T.O. 1
35 2 172168-03301 LABEL, SELECT 1
36 2 172171-03400 TAG ASSY, CAUTION 1
37 1 172183-03280 LABEL, LOCK 1
39 1 172165-03460 LABEL, PATERN A 1
40 1 172428-03150 LABEL 1
41 1 172428-03160 LABEL 1
42 1 172428-03170 LABEL,CAB 1
43 1 172162-03180 LABEL,HEATER SWITCH 1
44 1 172162-03190 LABEL,WIPER SWITCH 1
45 1 172165-03311 LABEL 1

Remarks
THIS FIGURE IS NEWLY ADDED.

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.6. LABEL(CANOPY)(AS,EX)

8tk (3 /L) (AS, EX)
Fig LABEL (CANOPY) (AS, EX)
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yiEweD Frow (D) vIEWED FroM (F) viewe Frow (©)
21 17 33

10 25 24 29

27 ] | B N

IF7oU~F RY—H XA v F ﬁfJ E{f
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BONNET INSIDE
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519

U+ — /N8R 6
RESERVOIR PART

Bk, BN, FTRIREE
MACHINE SERIAL NO. &
ENGINE SERIAL NO.

IS INDICATED AT

THIS LOCATION

AN, FTRINE
MACHINE SERIAL NO.

36 IS INDICATED AT
é TH1S LOCATION
ADANGER
o NOT gerae
B EATER
IN THE QPERATION
MANUAL CASE

B27-2B (JP)

(A)=B27-2B C F (D)=B27-2BP S,E
(B)=B27-2B C S,E (E)=
(C)=B27-2BPF (F)=B27-2B P AS
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 772435-03110 LABEL SET(B27-2BAS,E 1
2 2 172435-03110 LABEL,SPEC. E 1
3 2 172168-03151 LABEL 1
4 2 172519-03150 LABEL, ACCEL 1
5 2 172168-03161 LABEL 1
6 2 172439-03220  MARK,NO1 1
7 2 172147-03210  LABEL,2 SPEED 1
8 2 172168-03211 LABEL 1
9 2 172171-03261 LABEL, BOOM 2
10 2 172141-03360  LABEL, START SWITCH 1
11 2 172141-03440  LABEL 1
12 2 172183-03450  LABEL,FUEL 1
13 2 172165-03500 LABEL,GREASE FEED 1
14 2 172171-03510  LABEL, GREASE 1
15 2 172171-03700  LABEL 1
16 2 172171-03710  LABEL 1
17 2 172171-03720 LABEL 1
18 2 172171-03730  LABEL 2
19 2 172171-03740 LABEL 1
20 2 172171-03750 LABEL 2
21 2  172171-03760 LABEL 1
22 2 172171-03770  LABEL 1
23 2 172171-03780  LABEL 1
24 2 172171-03790  LABEL, RADIATOR 1
25 2 172171-03800 LABEL 1
26 2 172171-03810 LABEL 1
27 2 172125-03950  LABEL, AIR CLEANER 1
28 2 121120-44800 LABEL, RADIATOR 1
29 2 124764-44810  LABEL, SUB TANK 1
30 2 124764-44920  LABEL, ANTI-FREEZING 1
31 2 22857-300050 SCREW, 3X 5 4
32 2 172168-03510 1
33 2 172155-03790 LABEL,RE-FUELING 1
34 2 172165-03231 LABEL, P.T.O. 1
35 2 172168-03301 LABEL, SELECT 1
36 2 172171-03400 TAG ASSY, CAUTION 1
37 1 172183-03280  LABEL, LOCK 2
39 1 172151-03540  LABEL,PATTERNA 1
1 1

S
o

172165-03141

LABEL,FRONT

Remarks
THIS FIGURE IS NEWLY ADDED.

Yes

Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.7. SAFETY LABEL(CABIN)(JP) Egigg:ggg; EE;;BZMB PSE
(C)=B27-2BP F (F)=B27-2B P AS
No. Lev. Parts No. Description Qty |

A ® € O E ©

= N 1 1 172141-03202  LABEL,CAUTION 101
Fig ﬁ%ﬁ‘ﬁgg&géﬁ? P) 2 1 172519-04290  LABEL,WARNING 101
" 3 1 172519-04300  LABEL 11
4 1 172156-03280  LABEL 11
. 1 9] 5 1 172142-03302  LABEL,CAUTION 11
? 4 5 6 1 172141-03372  LABEL 2 2
D = @ ~_ﬁ£ﬁ:ﬂ 7 1 172964-03370  LABEL 11
ez oo B TARE catey oo 8 1 172964-03390  LABEL,ADJUST 1 1
D omrys Ml 9 1 172964-03481  TAG ASSY, CAUTION 1 1
LlEi2 10 1 172164-03500  LABEL,START 11
8 1 1 172164-03510  LABEL,LOADING 11
A% & 12 1 172164-03520  LABEL,DANGER 11
m— E 13 1 172164-03530  LABEL,WARNING 1 1
SR pammes 14 1 172164-03540  LABEL 11
il ﬂmﬂf g:EEATION 15 1  172964-03610  LABELA 11
16 1 172165-03661  LABEL,DANGER 101
13 17 1 172519-04180  LABEL,WARNING 11
A¥s 18 1 172142-03050  LABEL 11 w
EEMTEEEL MD
S (A=M/#60501) (B=M/#60501)
8T
17 1510 16 5
A% &
==l
el seres @
[y ’
F0 EHE Ay AR
CABIN INSIDE BONNET INSIDE
18
SRS 4
PUT OF RIGHT PLACE
8
® Hs8n
VIEWED FROM LA/
4 RLA—tHiE
SIDE LEVER SPEC.
B27-2B (JP)
Remarks Yes No Yes No
(1)OPTIONAL. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.8. SAFETY LABEL(CANOPY)(JP)

LR Gr/t’) (JP)
Fig SAFETY LABEL (CANOPY) (JP)

0] -]

aamnsnze.

e prr e
e Y e wARNTIERTA TR0,

e frostaial o
Jgtm e ey
113 T,

XSRS ETER ]
IN THE OPERATION

MANUAL CASE
14

n B IE

i N
1l
I
D

@ ns8ML Kok
viERED Frow (&)

v hAER

EFREURY
PUT OF RIGHT PLACE

2
G

R

A

ASRN
vIERED FROM (B)

HA RLN—H
SIDE LEVER SPEC.

(A)=B27-2B C F (D)=B27-2B P S,E
(B)=B27-2B C S,E )=
(C)=B27-2BP F (F)=B27-2B P AS
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 172141-03202 LABEL,CAUTION 1 1
2 1 172519-04290 LABEL,WARNING 1 1
3 1 172519-04300 LABEL 1 1
4 1 172156-03280 LABEL 1 1
5 1 172142-03302 LABEL,CAUTION 1 1
6 1 172141-03372 LABEL 2 2
7 1 172964-03370 LABEL 1 1
8 1 172964-03390 LABEL,ADJUST 1 1
9 1 172964-03481 TAG ASSY, CAUTION 1 1
10 1 172164-03500 LABEL,START 1 1
11 1 172164-03510 LABEL,LOADING 1 1
12 1 172164-03520 LABEL,DANGER 1 1
13 1 172164-03540 LABEL 1 1
14 1 172964-03610 LABELA 1 1
15 1 172165-03661 LABEL,DANGER 1 1
16 1 172519-04180 LABEL,WARNING 1 1
17 1 172142-03050 LABEL 1 1 W
(C=M/#60501) (D=M/#60501)

B27-2B (JP)

Remarks
(1)OPTIONAL.

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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i (A)=B27-2B C F (D)=B27-2B P S,E
Fig.9. SAFETY LABEL(CABIN)(AS,EX) ez o
(C)=B27-2BPF (F)=B27-2B P AS
No. Lev. Parts No. Description Qty |
A B () O (E) R
.. 1 1 172171-03400 TAG ASSY, CAUTION 1
ﬁéﬁ*ﬁ(ﬂ't /) (A, EX) 2 1 172171-03700 LABEL 1
Fig SAFETY LABEL (CABIN) (AS, EX)
" 3 1 172171-03710 LABEL 1
countey[J P]A S| E X] 4 1 17217103720  LABEL 1
[Figho [ 7 ]—19 ] 5 1 172171-03730  LABEL 2
6 1 172171-03740 LABEL 1
? 3 7 1 172171-03750 LABEL 2
TG DR 8 1 17217103760  LABEL 1
: 9 1 172171-03770 LABEL 1
10 1 172171-03780 LABEL 1
5 6 11 1 172171-03790 LABEL, RADIATOR 1
L LA 12 1 172171-03800  LABEL 1
SRR et i B -
[IN TE OPERATIOIJ 13 1 172171-03810 LABEL 1
MANUAL CASE
7 9 10
EARHING _Aumn || A\ DANGER
SRR KEEP OFF NACHINE
SWING AREA
I 1o aveid serious injury or death,
o sy 4rowh for machon it
or lmplewesic not te hil you when
e owrsrictore mis
4
11 12 13 LN
IARNIN-G — WARN NG WARNING . H |®:
BONNET INSIDE
B27-2B(JP)
Remarks Yes No Yes No
THIS FIGURE IS NEWLY ADDED. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.10. SAFETY LABEL(CANOPY)(AS,EX)

LR /L) (AS, EX)
Fig ] 0

SAFETY LABEL (CANOPY) (AS, EX)

A"
A DANGER
Do NOT operate 5 6
e - WARNING 7\ WARNING

N THE OPERATION
MANUAL CASE

7

WARNING

10
/1\ DANGER

KEEP OFF MACHINE
SWING AREA
To svaid sariass injuex or desth
keeo twdy erough for nechine tail
or ngtenents not to hit you when
the uoerstructure swings.

12 13
D WARNING /A WARNING

2 6

1) & — /3R
_RESERVOIR PART

ARy bAER
BONNET INSIDE

827-28(JP)

(A)=B27-2BCF (D)=B27-2BP S,E
(B)=B27-2B C S,E B)=
(C)=B27-2BP F (F)=B27-2B P AS

No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 172171-03400 TAG ASSY, CAUTION 1
2 1 172171-03700 LABEL 1
3 1 172171-03710 LABEL 1
4 1 172171-03720 LABEL 1
5 1 172171-03730 LABEL 2
6 1 172171-03740 LABEL 1
7 1 172171-03750 LABEL 2
8 1 172171-03760 LABEL 1
9 1 172171-03770 LABEL 1
10 1 172171-03780 LABEL 1
11 1 172171-03790 LABEL, RADIATOR 1
12 1 172171-03800 LABEL 1
13 1 172171-03810 LABEL 1

Remarks
THIS FIGURE IS NEWLY ADDED.

Yes

Yes'

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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; (A)=B27-2B C F (D)=B27-2B P S,E
Flg 1. TOOL (B)=B27-2B C S,E (E)=
(C)=B27-2BP F (F)=B27-2B P AS
No. Lev. Parts No. Description Qty |

A B € O E ©

1 1 772164-05100 TOOL ASSY 1 1 1 1
1-1 1 772175-05100 TOOL ASSY 1 1 1 1
2 2 172614-38300 PIN, LOCK 4 4 4 4
3 2 104200-92350 DRIVER, SCREW 1 1 1 1
4 2 119640-92750 WRENCH, FILTER 80 1 1 1 1
5 2 28110-080100 SPANNER, 8X10 1 1 1 1
6 2 28110-120140 SPANNER, 12X14 2 2 2 2
B LN, 12 7 2 28110-170190 SPANNER, 17X19 1 1 1 1
-Iﬁ- 5"23?;517%§&$7 8 2 28110-220240 SPANNER, 22X24 1 1 1 1
9 2 28110-270300 SPANNER, 27X30 1 1 1 1
10 2 28150-080000 WRENCH, BAR 8 1 1 1 1
11 2 28227-271400 BOX WRENCH 27X140 1 1 1 1
12 2 28230-120250 HANDLE, TURN 12X250 1 1 1 1
13 2 933110-09701 HOSE, GREASE 1 1 1 1
14 2 933110-09801 GUN, GREASE 1 1 1 1
15 2 933110-90000 BAG, TOOL 1 1 1 1
16 2 933171-00470 PLIER 200 1 1 1 1
17 2 172122-05101 NOZZLE 1 1 1 1
16
B27-2B (JP}
Remarks Yes No Yes No
(M)MISPRINT. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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H A)=B27-2BC F D)=B27-2B P S,E
Fig.12. MUFFLER sz amCr o-
(C)=B27-2BPF (F)=B27-2B P AS
No. Lev. Parts No. Description Qty |

(A B (©) DO () (A

_ 1 1 172168-11300  PIPE, EXTENSION 1 1 1 1 1

] 2 XT7o5— 2 1 172168-11310  CLAMP 1 1 1 1 1

Fig MUFFLER 3 1 22117-080000  WASHER, 8 11 1 1 1

4 1 22217-080000 WASHER, SPRING 8 1 1 1 1 1

5 1 26106-080552  BOLT, M8X 55 PLATED 1 1 1 1 1

6 1 26706-080002  NUT, M8 1 1 1 1 1

B27-2B(JP)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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; (A)=B27-2B CF (D)=B27-2B P S.E
Fig.13. AIR CLEANER prszascr o
(C)=B27-2BP F (F)=B27-2B PAS
No. Lev. Parts No. Description Qty I R
A (B (©) () () (F)
| 1 1 172168-11500 HOSE,AIR CLEANER 1 1 1 1 1
] 'l 3 I7oU—% 2 1 194250-51660  BAND, NYLON 101 1 1 1
Fie. AIR CLEANER 3 1 23000-070000  CLAMP, 70 11 1 1 1
1
2
B27-2B(JP)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.14. ACCELERATOR LEVER(STANDARD SPE (rbar o ¢ S (oereBpSE
(C)=B27-2BP F (F)=B27-2B P AS
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
. 1A 1 172165-12100 LEVER ASSY, ACCEL 1 1 1 1
) 1 7%&#&%%%{;52%)(3,”"0»‘}“) SPEC.) 1B 1 172179-12100 LEVER ASSY, ACCEL 1
Fie. AcC : 2 2 172165-12140 GRIP 1 1 1 1 1
9 6 12 3 1 172137-12270 JOINT, CABLE 1 1 1 1 1
[ ~ 4 10 4 1 172141-12280 CLAMP, WIRE 1 1 1 1 1
5 L ™~ \ 5 1 172113-12521 PIN, CABLE 1 1 1 1 1
6 1 1C6281-52310 PIN, SNAP 6 2 2 2 2 2
7 1  1A1040-56900 PIN, 6X17 1 1 1 1 1
8 1 1A1380-58050 GROMMET, 16X20X4.5 1 1 1 1 1
9 1 22137-060000 WASHER, 6 2 2 2 2 2
10 1 22217-080000 WASHER, SPRING 8 2 2 2 2 2
11 1 26013-100302 BOLT, M10X 30 2 2 2 2 2
12 1 26116-080162 BOLT, M8X 16 PLATED 2 2 2 2 2
13A 1 172168-12100 CABLE, ACCELERATOR 1 1
13B 1 172168-12110 CABLE, ACCELERATOR 1 1 1
COUNTRY[J PTASTEX
APPLI-
CATION Ol-1-
70 kli—
FRONT LEVER
HA4 RL—
SIDE LEVER
B27-2B(JP)
Remarks Yes No Yes No
(1)AS SPEC. N:Old -5 New, Q:0ld %= New, R:0ld £ New, S:0ld *;5 New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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26116-100162 BOLT, M10X 16 PLATED

26716-060002 NUT, M6
933152-09280 BAND
933166-17730  WASHER

172137-12270  JOINT, CABLE
172165-12100 LEVER ASSY, ACCEL
172165-12140 GRIP

e AN -HERE
FRONT LEVER SPEC.

1C6281-52310  PIN, SNAP 6
1A1040-56900  PIN, 6X17
1A1380-58050 GROMMET, 16X20X4.5

Fig.15. ACCELERATOR LEVER(ONE-TOUCH DE (rbar o ¢ S (oereBpSE
(C)=B27-2B P F (F)=B27-2B P AS
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
. 1A 1 172190-08200 DECELERATE KIT 1 1
‘I 7 ORIV O9FT UML) 1B 1 172100-08210 DECELERATE KIT 1 1
Fig ACCELERATOR LEVER(ONE TOUCH DECEL SPEC.) 2 2 172190-03200  LABEL 1 01 1 1
3A 2 172190-12120  CABLE, ACCELERATOR 1 1
COUNTRY| J PIASIE X §—29 3B 2 172190-12130  CABLE, ACCELERATOR 1 1
Figh [15] — | — @23 4 2 172164-12160  LINK B CMP 11 1 1
/5 3 1 6 3 24550-014200  BUSH, 14X20 1 1 1 1
! - 7 2 172164-12200  SHAFTASSY 11 1 1
22 19 ,‘I HE %ugﬁc%ibﬁ( k 8 2 172175-12230  LINKA 1 1 1 1
16 2213 / 2 172190-08200 (FOypbn ) 9 2 172190-12260  BASE CMP 1 1 1 1
L{w 172190_{,8210§5'}?~"{,,\'L§}'E;‘) 11 3 24550014200  BUSH, 14X20 101 1 1
- ) IDE LEVER 12 2 172175-12350  SPRING, RETURN 1 1 1 1
g:?, }S'DE N0 m&maoaimm 13 2 172190-12360  CABLE, ACCELERATOR 1 1 1 1
Detail is shown 'n F'B 105 14 2 172175-12370  PLATE 11 1 1
15 2 172190-12380  COVER 11 1 1
16 2 172113-12521  PIN, CABLE 1 1 1 1
17 2 172162-17180  SOLENOID 11 1 1
18 2 194440-51620  CLAMP 1 1 1 1
19 2 1C6281-52310  PIN, SNAP 6 6 6 6 6
7 20 2 1A3809-56915  PIN, 6X20 11 1 1
21 2 119620-66820  JOINT 11 1 1
@' 22 2 22137-060000 WASHER, 6 7 07 1 7
? 23 2 22217-080000 WASHER, SPRING 8 2 2 2 2
24 2 22217-100000  WASHER, SPRING 10 11 1 1
12 25 2 22351-040025  PIN, SPRING 4.0X25 1 1 1 1
26 2 24311-000210  O-RING, 1AP21.0 4 4 4 4
27 2 26013-060162 _ BOLT, M6X 16 2 2 2 2
28 2 26013-080202  BOLT, M8X 20 2 2 2 2
29 2 26116-080162  BOLT, M8X 16 PLATED 2 2 2 2
2 1 1 1 1
2 11 1 1
2 5 5 5 5
2 11 1 1
1 1 1 1 1
1 11 1 1
2 11 1 1
1 2 2 2 2
1 11 1 1
1 11 1 1
1 2 2 2 2

26013-100302 BOLT, M10X 30

B27-2B(JP)

es_ Qs

N:Old = New, Q:Oldt— = New, R:Old—» = New, S:0ld *— New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34101

1 A)=B27-2BC F D)=B27-2B P S,E
Fig.16. ENGINE MOUNT sz amCr o-
(C)=B27-2BPF (F)=B27-2B P AS
No. Lev. Parts No. Description Qty |
A _(B) () DB) () (F)
1 1 196420-02310 ABSORBER, SHOCK 230 2 2 2 2 2
'I D 4y DA 2 1 172146-13101  BRACKET, ENGINE 1 1 1 1 1
Fig. ENGINE MOUNT 3 1 172168-13101  MOUNT(R), ENGINE 11 1 1 1
4 1 172146-13111  BRACKET, ENGINE 11 1 1 1
5 1 172168-13120  MOUNT(L), ENGINE 11 1 1 1
6 1 172168-13150  BRACKET, ENGINE 2 2 2 2 2
7 1 172168-13181  BRACKET ASSY, ENGINE 2 2 2 2 2
8 1 172162-13200 BOLT 8 8 8 8 8
9 1 172124-13230  STOPPER, ENGINE 4 4 4 4 4
10 1 172168-13250  ABSORBER, SHOCK 2 2 2 2 2
1 1 172131-37170  BOLT M12X 30 6 6 6 6 6
12 1 172137-46040  SEAT, SPRING 8 8 8 8 8
13 1 22217-100000 WASHER, SPRING 10 8 8 8 8 8
14 1 22217-120000 WASHER, SPRING 12 6 6 6 6 6
15 1 22217-120000 WASHER, SPRING 12 8 8 8 8 8
16 1 26013-100252  BOLT, M10X 25 8 8 8 8 8
17 1 26013-120302  BOLT, M12X 30 8 8 8 8 8
1 8 8 8 8 8

[
[ee]

26716-120002 NUT, M12

B27-2B(JP)

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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H A)=B27-2BC F D)=B27-2B P S,E
Fig.17. RADIATOR & MOUNT EB;:Bzrchs,E EE;:
(C)=B27-2BP F (F)=B27-2B PAS
No. Lev. Parts No. Description Qty |
A (B () O () A
1 1 17212213300  STAY, RADIATOR 1 1 1 1 1
‘I 7 SUT—4 & WUV 2 1 17216813300 MOUNT CMP,RADIATOR 2 2 2 2 2
Fig. RADIATOR & MOUNT 3 1 172122-13310  MOUNT, PAD 4 4 4 4 4
4 1 172168-13330  STAY, MOUNT 1 1 1 1 1
5 1 172171-14600 HOSE 101 1 1 1
6 1 17216813370  BRACKET COMPL. 101 1 1 1
S, 7A 1 172164-14630 HOSE, FUEL 11
18 7B 1 17273414620  HOSE, FUEL 101 1
8 1 129030-44502  RADIATOR 101 1 1 1
9 2 121250-44590 CLAMP 2 2 2 2 2
10 2 124450-44590  CAP, RADIATOR 101 1 1 1
1 2 171064-44610 SHROUD 101 1 1 1
12 2 129030-44650  RADIATOR SUB-ASSY 1 1 1 1 1
13 2 124450-44800  LABEL, RADIATOR 1 01 1 1 1
14 2 129030-59530  PIPE, FUEL D12XL200 1 01 1 1 1
[ % 15 2 26014-080122  BOLT, M8X 12 4 4 4 4 4
@I 16 1 12146844510 TANKASSY 101 1 1 1
ENG. 17 2 121470-44521  BODY, TANK 1 01 1 1 1
T CRE 18 2 121450-44531 CAP 1 1 1 1 1
CANOPY SPEC. 19 2 121468-44540  PLUG 101 1 1 1
20 2 124450-44560  RETAINER 101 1 1 1
21 2 121470-44581  GASKET 1 1 1 1 1
22 2 23065-070130  PIPE, 7X 130 101 1 1 1
23 1 121470-44540  LABEL, SUB-TANK 101 1 1 1
24 1 119812-44570  NET, WIRE 1 1 1 1 1
25 1 119812-49010  PIPE, WATER 101 1 1 1
26 1 119812-49020  PIPE, WATER 11 1
27 1 119812-49040  PIPE, WATER 11
28 1  119812-49050  PIPE, WATER 101
29 1 121450-49110  COCK ASSY, 3-WAY 1 01 1 1 1
30 2 121450-49100 BODY, 3-WAY COCK 1 1 1 1 1
31 2 121250-49121  PLUG, DRAIN 101 1 1 1
32 2 24311-000160 O-RING, 1AP16.0 101 1 1 1
33 1 124766-59050  CLIP, HOSE 12 4 4 4 4 4
34 1 22137-060000 WASHER, 6 2 2 2 2 2
35 1 22137-080000 WASHER, 8 2 2 2 2 2
36 1 23010038000  CLAMP, 38 4 4 4 4 4
37 1 26013-060202  BOLT, M6X 20 2 2 2 2 2
38 1 26013-080162  BOLT, M8X 16 6 6 6 6 6
39 1 26013-080162 BOLT, M8X 16 2 2 2 2 2
40 1 26013-080162  BOLT, M8X 16 2 2 2 2 2
41 1 26013-100202  BOLT, M10X 20 4 4 4 4 4
42 1 26051080002  NUT, M8 8 8 8 8 8

827-2B(JP)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34101

Fig.18. FUEL TANK & FUEL LINE

By & BRENRLT
FUEL TANK & FUEL LINE

Fig 1

HiLNo, 713
B e sansy
7 INC, 8~22

COUNTRY! J PIAS

EX

APPL1-
CATION Oj-

172190-08210

COUNTRY

D8y FFENE Y b
ONE TOUCH DECEL KIT
172190-08200 é;}ﬂ'/l'lm' -)

RONT
HE b
S IDE

gENn. 150)ﬁ_£:}bllo, 1A

X 1B

IAENo. 105 BT,
Detail is shown in Fig 105
o8 v FF A
ONE TOUCH DECEL SPEC.

Jeren
LEVER)

B27-2B (JP)

(A)=B27-2BC F
(B)=B27-2B C S,E
(C)=B27-2BP F

(D)=B27-2B P S,E

(E)=

(F)=B27-2B PAS

Remarks

(1)ONE TOUCH DECEL SPEC.
DETAILS IS REFER TO FIG.105.
(2)AS SPEC.

No. Lewv. Parts No. Description R
A B (€ O (E) (F)
1 2 1E6760-03470 HOSE, RADIATOR C 1 1 1 1 1
2 2 172190-12390  STAY ASSY 1 1 1 1 1
3 2 124766-59050  CLIP, HOSE 12 2 2 2 2 1
4 2 22217-080000 WASHER, SPRING 8 1 1 1 1 1
5 2 26116-080202 BOLT, M8X 20 PLATED 1 1 1 1 1
6 2 933152-09280  BAND 1 1 1 1 1
7A 1 772168-14101-4 TANKASSY, FUEL 1 1 1 1
7B 1 772168-14101  TANKASSY, FUEL 1 2
8 2 104200-11920 COCK, WATER 1 1 1 1 1
9 2 172162-14180 GAUGE, FUEL 1 1 1 1 1
10 2 172162-14200  GASKET 1 1 1 1 1
11 2 172141-14260  FLOAT 1 1 1 1 1
12 2 172122-14301  CAP ASSY, TANK 1 1 1 1 1
13 3 172122-14350  GASKET 1 1 1 1 1
15 3 172168-14220  SEAL, SPONGE 1 1 1 1 1
16 3 172168-14240  SEAL, SPONGE 2 2 2 2 2
17 3 172168-14320 RUBBER, SEAL 1 1 1 1 1
18 2 172142-14421 HOSE, FUEL GAUGE 1 1 1 1 1
19 2 172183-14250 FILTER, FUEL 1 1 1 1 1
20 2 22217-050000 WASHER, SPRING 5 5 5 5 5 5
21 2 23010-014000 CLAMP, 14 2 2 2 2 2
22 2 26557-050122  SCREW, M5X12 5 5 5 5 5
23 1 1E6760-03470 HOSE, RADIATOR C 1 1 1 1 1
24 1 172171-14600 HOSE 1 1 1 1 1
25 1 172126-16540 CLAMP 1 1 1 1 1
26 1 194440-51620 CLAMP 1 1 1 1 1
27 1 129335-55700  SEPARATOR ASSY,WATER 1 1 1 1 1
28 2 104200-55321  VALVE, TAPER 1 1 1 1 1
29 2 104200-55330  SPRING, VALVE 1 1 1 1 1
30 2 104200-55341 HANDLE 1 1 1 1 1
31 2 124064-55510 COVER 1 1 1 1 1
32 2 102103-55520 O-RING 1 1 1 1 1
33 2 110250-55610 RING, RETAINING 1 1 1 1 1
34 2 121257-55720  SPRING 1 1 1 1 1
35 2 121257-55731 FLOAT 1 1 1 1 1
37 2 101720-55750  PLUG, 6 2 2 2 2 2
38 2 104200-55750  SCREW, M4 1 1 1 1 1
39 2 171081-55910 SCREEN 1 1 1 1 1
40 2 23418-060000  GASKET, 6X1.0 2 2 2 2 2
41 2 24311-240100 O-RING, 1AP10A 1 1 1 1 1
42 1 124766-59050  CLIP, HOSE 12 6 6 6 6 6
43 1 22217-080000 WASHER, SPRING 8 1 1 1 1 1
44 1 26116-080652 BOLT, M8X 65 PLATED 1 1 1 1 1
45 1 194145-04810 WASHER 6 6 6 6 6
46 1 172142-14320  GAUGE, FUEL 1 1 1 1 1
47 1 22217-100000 WASHER, SPRING 10 6 6 6 6 6
48 1 23080-013000 CLAMP, 13 1 1 1 1 1
49 1 26116-100252 BOLT, M10X 25 PLATED 6 6 6 6 6
50 1 172137-13430  PIPE, DRAIN 1 1 1 1 1
51 1  933110-00301 KEY ASSY 1 1 1 1 1
52 1 172168-14270 COVERASSY 1 2

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.18. FUEL TANK & FUEL LINE

Fig 1

COUNTRY

By & BRENRLT

FUEL TANK & FUEL LINE

HiLNo, 713
B e sansy
7 INC, 8~22

COUNTRY[ J PASTEX

APPLI-

CATION Oj-1-
8y FFRNEY b
ONE TOUCH DECEL KIT
172190-08200 égu/rw\ -)

ER)
172190-08210 (%4 +" bn' )
E LEVER)

gauu 15®ﬁ_gjbm 1A
IAENo. IUSEG!B'FEL\
Detail is shown in Fig 105

D28y Fra
ONE_TOUCH DECEL SPEC.

B27-2B (JP)

(A)=B27-2BC F

(D)=B27-2B P S.E

(B)=B27-2B C S,E B)=

(C)=B27-2BP F

(F)=B27-2B PAS

No. Lev. Parts No. Description Qty I R
A B () O (E) R

53 2 172168-14230 1 2

54 1 22217-080000 WASHER, SPRING 8 2 2

55 1 26116-080162 BOLT, M8X 16 PLATED 2 2

Remarks

(1)ONE TOUCH DECEL SPEC.
DETAILS IS REFER TO FIG.105.
(2)AS SPEC.

NOId‘—_>New Q: Old‘—_>New R:0ld <= New, SOId‘—_>N6w W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes

Yes'

Yes
Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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1 A)=B27-2BC F D)=B27-2B P S,E
Fig.19. BATTERY §B§:Bz7_28 sk EE;
(C)=B27-2BP F (F)=B27-2B P AS
No. Lewv. Parts No. Description ' |
A (B) () O (B ¢
1 1 172168-16101  BATTERY 1 1 1 1 1
'I Ny 2 1 172170-16100  CORD, BATTERY 1 1 1 1 1
Fig. BATTERY 3 1 172142-16110  CORD, BATTERY 1 1 1 1 1
4 1 19443251550 COVER, BATTERY 11 1 1 1
12 5 1 22137-100000 WASHER, 10 11 1 1 1
11 6 1 22217-080000 WASHER, SPRING 8 11 1 1 1
7 1 22217-100000 WASHER, SPRING 10 1 1 1 1 1
8 1 26716-080002  NUT, M8 1 1 1 1 1
9 1 26716-100002  NUT, M10 11 1 1 1
10 1 172168-16300  CLAMP, BATTERY 1 1 1 1 1
1 1 22157-080000 WASHER, 8 2 2 2 2 2
12 1 26716-080002  NUT, M8 4 4 4 4 4
13 1 933171-15710  ROD, BATTERY 2 2 2 2 2

B27-28(JP)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.20. ELECTRIC PART(WIRING:FRONT LEV (rbar o ¢ S (oereBpSE
(C)=B27-2B P F (F)=B27-2B P AS
No. Lev. Parts No. Description Qty I R
A B (€ O (E) (F)
28 (Y N ) 1 2 172190-12420 CLAMP 1 1 1
Fig 20 ELECTRIC PART (WIRING:FRONT LEVER) 2 2 17212616540 - CLAMP ! ! !
3 2 172126-16540  CLAMP 1 1 1
COUNTRY 4 2 172190-16650  HARNESS,DECEL 1 1 1
FigNo.| 20| — | — | 5 2 22217-100000  WASHER, SPRING 10 1 1 1
6 2  22217-120000 WASHER, SPRING 12 1 1 1
738y FERIALE 7 2 26116100162  BOLT, M10X 16 PLATED 1 1 1
ONE TOUCH DECEL SPEC. 8 2 26116120162  BOLT, M12X 16 PLATED 1 1 1
9 2 933152-09280  BAND 1 1 1
10 2 172165-62800 GROMMET 1 1 1
1 1 172168-16501 HARNESS A,WIRE 1 1
12 1 172168-16512 _ HARNESS B,WIRE 1 1
13 1 172428-16520  HARNESS (C), WIRE 1 1
14 1 172126-16540  CLAMP 3 3
15 1 172183-16540  LINK,FUSIBLE 1 1
16 1 194250-51660  BAND, NYLON 1 1
17 1 1A1380-58050 GROMMET, 16X20X4.5 1 1
18 1 22137-100000  WASHER, 10 1 1
19 1 22137-120000 WASHER, 12 2 2
20 1 22217-100000 WASHER, SPRING 10 1 1
21 1 22217-100000  WASHER, SPRING 10 2 2
22 1 22217-120000 WASHER, SPRING 12 2 2
23 1 26116-100162  BOLT, M10X 16 PLATED 1 1
24 1 26116-100162 _ BOLT, M10X 16 PLATED 2 2
25 1 26116-120162  BOLT, M12X 16 PLATED 2 2
26 1 29311515000 GROMET, 50.5X5 1 1
27 1 933168-55770  BAND 3 3
28 1 933171-15801  CORD, ENGINE EARTH 1 1
29 1 172190-16500  HARNESS, WIRE 1 1

735 g FFEIEY b

ONE ‘TOUCH DECEL KIT,
172190—03200811»% -)

RONT LEVER)
IEENo. 150 LNo, TADEEHRIZ
Y ENo. 105ZPH TS0
Detail is shown in Fig. 105

B27-2B(JP)
Remarks
(1)ONE TOUCH DECEL SPEC.
DETAILE IS REFER TO FIG.105. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.21. ELECTRIC PART(WIRING:SIDE LEVE (rbar o ¢ S (oereBpSE
(C)=B27-2B P F (F)=B27-2B P AS
No. Lev. Parts No. Description Qty I R
A B (© O (E) ¢
9 1 BER (417 341 ) > 2 Irixics0  CLAMP T 1 :
Fig ELECTRIC PART(WIRING:SIDE LEVER) 3 2 177126-16540  GLAMP 1 1 1
4 2 172190-16650 HARNESS,DECEL 1 1 1
(COUNTRY 4 P LA S HEX 5 2 22217-100000  WASHER, SPRING 10 1 1 1
oo O =1~ 6 2 22217-120000 WASHER, SPRING 12 1 1 1
DYy FTEEY b 7 2  26116-100162  BOLT, M10X 16 PLATED 1 1 1
ﬂtﬁ N O o 8 2 26116-120162  BOLT, M12X 16 PLATED 1 1 1
; g /bw (SIDE LEVER) _ 9 2 933152-09280  BAND 1 1 1
) /(\’/ < 1| EEw I e BRI 10 1 172168-16501  HARNESS A WIRE 1 1 1
39 F m . J Detail is shown in Fig 105 11 1 172168-16512 HARNESS BWIRE 1 1 1
3yg %\ _ . B 12 1 172428-16520  HARNESS (C), WIRE 1 1 1
\/\V e g‘{%&j@’%f&,ﬁ 13 1 172126-16540 CLAMP 3 3 3
: 14 1 172183-16540  LINK,FUSIBLE 1 1 1
A 15 1 194250-51660  BAND, NYLON 1 1 1
' 16 1 1A1380-58050 GROMMET, 16X20X4.5 1 1 1
17 1 22137-100000 WASHER, 10 1 1 1
18 1 22137-120000  WASHER, 12 2 2 2
19 1 22217-100000 WASHER, SPRING 10 1 1 1
20 1 22217-100000 WASHER, SPRING 10 2 2 2
21 1 22217-120000  WASHER, SPRING 12 2 2 2
22 1 26116-100162  BOLT, M10X 16 PLATED 1 1 1
23 1 26116-100162  BOLT, M10X 16 PLATED 2 2 2
24 1 26116-120162  BOLT, M12X 16 PLATED 2 2 2
25 1 29311-515000  GROMET, 50.5X5 1 1 1
26 1 933168-55770  BAND 3 3 3
27 1 933171-15801  CORD, ENGINE EARTH 1 1 1
28 1 172190-16500  HARNESS, WIRE 1
29 1 172142-16550 CLAMP 1 1 1
30 1 172165-16560  HARNESS (G) 1 1 1
31 1 22217-060000 WASHER, SPRING 6 1 1 1
32 1 26116-060122  BOLT, M6X 12 PLATED 1 1 1
33 1 933168-55770  BAND 1 1 1
B27-28(JP)
Remarks
(1)ONE TOUCH DECEL SPEC.
DETAILS IS REFER TO FIG.105. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.22. ELECTRIC PART(EQUIPMENT:FRONT

(A)=B27-2BC F
(B)=B27-2B C S,E
(C)=B27-2BP F

(D)=B27-2B P S,E
(E)=
(F)=B27-2B P AS

No. Lewv. Parts No. Description R
A B () DO () (A
R 1 2 172176-17100  BOX, INDICATOR 1 1 1
. 2 L (28 N ) . 2 3 172162-17120  VALVE 5 5 1
Fig ELECTRIC PART (EQUIPMENT:FRONT LEVER) 3 3 17217617120  METER FUEL 1 1 1
4 3 172162-17130 METER, HOUR 1 1 1
_57{@ 5 3 172176-17130  HARNESS 1 1 1
, 6 3 172162-17250  HARNESS 1 1 1
A 7 3 172162-17270  COVER ASSY 1 1 1
9 4 172162-17260  GASKET 1 1 1
10 2 172190-17200  BRACKET 1 1 1
11 2 172190-17220  RELEY, TIMER 1 1 1
12 2 26022-060252 SCREW, M6X25 2 2 1
! 13 2 26589-040202  SCREW, M4X20 4 4 1
PReAyn il 14 1 26776-160002 NUT, LOCK M16 1 1
15 1 26776-180002  NUT, LOCK M18 1 1
16 1 172168-17120  BRACKET, TIMER 1 1 M
16-1 1 172168-17120-3 BRACKET, TIMER 1 1
17 1 172141-17141  CHECKER 1 1
18 1 172141-17150 BUZZER 1 1
19 1 172141-17161  BOX, FUSE 1 1
20 2 29411-150000 FUSE, CARTRIDGE 15A 5 5
938 o F AL 21 1 172141-17190  SWITCH, WORK LAMP 1 1
ONE TOUCH DECEL SPEC. 22 2 172141-17230  BULB, 24V 6W 1 1
23 1 172162-17410  LAMP ASSY, HEAD 1 1
24 2 29220-788200  BULB, 12V 25W 1 1
25 1 119247-77100  RELAY, SAFETY 1 1
26 1 119653-77710  LIMITER, CURRENT 1 1
27 1 119650-77910  RELAY ASSY, GLOW 1 1
30 1 119632-77922  TIMER 1 1
31 1 22137-060000 WASHER, 6 2 2
32 1 22137-060000 WASHER, 6 1 1
33 1 22137-060000 WASHER, 6 2 2
34 1 22217-080000 WASHER, SPRING 8 2 2
35 1 22217-080000 WASHER, SPRING 8 2 2
36 1 22217-100000 WASHER, SPRING 10 3 3
37 1 26013-060122  BOLT, M6X 12 2 2
38 1 26022-050162  SCREW, M5X16 2 2
39 1  26022-060122 SCREW, M6X12 1 1
40 1  26022-060122 SCREW, M6X12 1 1
41 1 26022-060122  SCREW, M6X12 2 2
42 1 26022-060162 SCREW, M6X16 1 1
43 1 26022-060162 SCREW, M6X16 1 1
o ik ez b 44 1 26022-060252  SCREW, M6X25 2 2
1T2190-08200 QAR 45 1 26116-080162  BOLT, M8X 16 PLATED 2 2
BN, 1508 L, AR 46 1 26116-080162  BOLT, M8X 16 PLATED 2 2
B e R he. 105 82728 (JP) 47 1 26589-040202  SCREW, M4X20 4 4
48 1 26716-100002  NUT, M10 3 3
49 1 933110-05300 HORN 1 1
50 1 172164-17140  SWITCH 1 1
P 51 1  194464-52190  SWITCH, SAFETY START 1 1
(1JONE TOUCH DECEL SPEC. 52 1 172162-17101  BOX ASSY, INDICATOR 1 1
53 2 172162-17120  VALVE 4 4

DETAILS IS REFER TO FIG.105.
(M)MISPRINT. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.22. ELECTRIC PART(EQUIPMENT:FRONT (rbar o ¢ S (oereBpSE
(C)=B27-2BPF (F)=B27-2B P AS
No. Lev. Parts No. Description Qty |

A ® € O E ©

T (25 o0 -) 54 2 172162-17130  METER, HOUR 1 1
Fie 2 2 ELZCTRIC PART (EQUIPENT FRONT LEVER) >» 2 171627240 METER ASSY, FUEL ! !
56 2 172162-17250 HARNESS 1 1
57 2 172162-17270 COVERASSY 1 1
_SHM 59 3 172162-17260  GASKET 1 1
k 60 1 172168-17100 BRACKET, ELECTRICITY 1 1
:gg ! O 61 1 172428-17100  SWITCHASSY, STARTER 1 1
62 2 172165-16530 HARNESS D 1 1
63 2 172187-17080  COVER 3 3
64 2 172187-17090 COVER 2 2
66 2 933110-00301 KEY ASSY 1 1
O o FT LI
ONE TOUCH DECEL SPI

T8y F T

ONE TOUCH DECEL SPEC.

oyEyFFeNEy b
ONE TQUCH DECEL KIT

17219008200 (70pbn )
(FRONT LE

NT LEVER)
THEINo. 150 R H UNo. TADFHHIT
TEBNo. 105 BT &Y
Detail is shown in Fig 105 B27-2B (JP)

Remarks
(1)ONE TOUCH DECEL SPEC.

DETAILS IS REFER TO FIG.105.
(M)MISPRINT. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.23. ELECTRIC PART(EQUIPMENT:SIDE L

Fig.2

WHeih (83 341 b -)
ELECTRIC PART (EQUIPMENT:SIDE LEVER)

52154 )

COUNTRY|J PIAS|E X

APPLI- _ | _
57 {5g Lcarion | ©

¥ 8y FFEIUE

55 F
1 53—+ @

>4y FTIUtE
GONE TOUCH DECEL SPEC.

Iy yFreEy b
ONE TOUCH DECEL KIT,
172190-08210 (44 + bn' =)
(SIDE LEVER)
TEE No. 15D.RH UNo. 1BORHIS
AN, 105%SHTF X1
Detail is shown in Fig 105

B27-2B (JP)

(A)=B27-2BC F
(B)=B27-2B C S,E
(C)=B27-2BP F

(D)=B27-2B P S,E
(E)=
(F)=B27-2B P AS

Remarks
(1)ONE TOUCH DECEL SPEC.

No. Lewv. Parts No. Description R
A B (€ O (E) (F)
1 2 172176-17100  BOX, INDICATOR 1 1 1
2 3 172162-17120  VALVE 5 5 1
3 3 172176-17120  METER, FUEL 1 1 1
4 3 172162-17130 METER, HOUR 1 1 1
5 3 172176-17130 HARNESS 1 1 1
6 3 172162-17250 HARNESS 1 1 1
7 3 172162-17270 COVERASSY 1 1 1
9 4 172162-17260  GASKET 1 1 1
10 2 172190-17200  BRACKET 1 1 1
11 2 172190-17220  RELEY, TIMER 1 1 1
12 2 26022-060252  SCREW, M6X25 2 2 1
13 2 26589-040202  SCREW, M4X20 4 4 1
14 2 22137-040000 WASHER, 4 4 4 1
15 2 26716-040002 NUT, M4 4 4 1
16A 1 172168-17120-3 BRACKET, TIMER 1 1
16B 1 172168-17120  BRACKET, TIMER 1 2
17 1 172141-17141 CHECKER 1 1 1
18 1 172141-17150  BUZZER 1 1 1
19 1 172141-17161 BOX, FUSE 1 1 1
20 2 29411-150000 FUSE, CARTRIDGE 15A 5 5 5
21 1 172141-17190 SWITCH, WORK LAMP 1 1 1
22 2 172141-17230  BULB, 24V 6W 1 1 1
23 1 172162-17410  LAMP ASSY, HEAD 1 1 1
24 2 29220-788200  BULB, 12V 25W 1 1 1
25 1 119247-77100 RELAY, SAFETY 1 1 1
26 1  119653-77710 LIMITER, CURRENT 1 1 1
27 1  119650-77910 RELAY ASSY, GLOW 1 1 1
30 1 119632-77922 TIMER 1 1 1
31 1 22137-060000 WASHER, 6 2 2 2
32 1 22137-060000 WASHER, 6 1 1 1
33 1 22137-060000 WASHER, 6 2 2 2
34 1 22217-080000 WASHER, SPRING 8 2 2 2
35 1 22217-080000  WASHER, SPRING 8 2 2 2
36 1 22217-100000 WASHER, SPRING 10 3 3 3
37 1 26013-060122 BOLT, M6X 12 2 2 2
38 1 26022-050162  SCREW, M5X16 2 2 2
39 1 26022-060122  SCREW, M6X12 1 1 1
40 1 26022-060122  SCREW, M6X12 1 1 1
41 1 26022-060122  SCREW, M6X12 2 2 2
42 1 26022-060162  SCREW, M6X16 1 1 1
43 1 26022-060162  SCREW, M6X16 1 1 1
44 1 26022-060252  SCREW, M6X25 2 2 2
45 1 26116-080162 BOLT, M8X 16 PLATED 2 2 2
46 1 26116-080162 BOLT, M8X 16 PLATED 2 2 2
47 1  26589-040202  SCREW, M4X20 4 4 4
48 1 26716-100002 NUT, M10 3 3 3
49 1  933110-05300 HORN 1 1 1
50 1 172164-17140 SWITCH 2 2 2
51 1 194464-52190  SWITCH, SAFETY START 1 1 1
52 1 172162-17101 BOX ASSY, INDICATOR 1 1 1
53 2 172162-17120  VALVE 4 4 4

DETAILS IS REFER TO FIG.105.
(2)AS SPEC. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CK10-M34101

Fig.23. ELECTRIC PART(EQUIPMENT:SIDE L

Fig.2

WHeih (83 341 b -)
ELECTRIC PART (EQUIPMENT:SIDE LEVER)

55—
54
!

APPLI- _ | _
_5?@@ |camion | ©
035 S FFEIME

1 53—+ @

COUNTRY|J PIASIE X

>4y FTIUtE
GONE TOUCH DECEL SPEC.

Iy yFreEy b
ONE TOUCH DECEL KIT,
172190-08210 (44 + bn' =)
(SIDE LEVER)
TEE No. 15D.RH UNo. 1BORHIS
AN, 105%SHTF X1
Detail is shown in Fig 105

B27-2B (JP)

(A)=B27-2BC F
(B)=B27-2B C S,E
(C)=B27-2BP F

(D)=B27-2B P S,E
(E)=
(F)=B27-2B P AS

Remarks

(1)ONE TOUCH DECEL SPEC.
DETAILS IS REFER TO FIG.105.
(2)AS SPEC.

No. Lev. Parts No. Description Qty

A B € ©O E ¢
54 2 172162-17130 METER, HOUR 1 1 1
55 2 172162-17240 METER ASSY, FUEL 1 1 1
56 2 172162-17250 HARNESS 1 1 1
57 2 172162-17270 COVER ASSY 1 1 1
59 3  172162-17260 GASKET 1 1 1
60 1 172168-17100 BRACKET, ELECTRICITY 1 1 1
61 1 172428-17100 SWITCH ASSY, STARTER 1 1 1
62 2 172165-16530 HARNESS D 1 1 1
63 2 172187-17080 COVER 3 3 3
64 2 172187-17090 COVER 2 2 2
66 2 933110-00301 KEY ASSY 1 1 1
67 1 26776-160002 NUT, LOCK M16 2 2 2
68 1 26776-180002 NUT, LOCK M18 1 1 1

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34101

Fig.24. ELECTRIC PART(CABIN) (rbar o ¢ S (oereBpSE
(C)=B27-2BPF (F)=B27-2B P AS
No. Lev. Parts No. Description Qty |

A ® € O E ©

X 1 1 172137-16000  WIRE 1 1
2 BER G /ER) 2 1 172165-16541 HARNESS E 101
Fig ELECTRIC PART(CABIN) 3 1 172165-16550 HARNESS (F) 11
4 1 172122-16590  BAND 200F 2 2
T TAElER TR T FTAS[EX 5 1 172137-62970 GROMMET 2 2
weL-T ol ] = Fig No.| 241 — | 24 6 1 172122-79890  CLAMP, HOSE 11
7 1 22857-400120  SCREW, 4X12 2 2
8 1 93316855770  BAND 101
9 1 22857-400100 SCREW, 4X10 2 2
10 1 933113-05150 LAMP, ROOM 11
1 2 933113-05160  BULB, 12V 5W 101
12 1 17231217250  ASHTRAY 11
13 1  22867-400100  SCREW, 4X10 3 3
14 1 933113-15000  LIGHTER ASSY, CIGAR 11
15 1 172165-16200 MOTOR 520A, WIPER 11
70 b L/S—{HH#t
FRONT LEVER SPEC 16 1 17273417070  BLADE 450, WIPER 11
17 1 172165-17130  ARM, WIPER 101
18 1 17215117300 COVER 11
19 1 172162-17330  SWITCH, WIPER 11
20 1 26013-060122  BOLT, M6X 12 3 3
21 1 26022-050202  SCREW, M5X20 11
22 1 119247-77100  RELAY, SAFETY 11
23 1 26022060122 SCREW, M6X12 101
24 1 22137-060000 WASHER, 6 11

B27-28(JP)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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1 A)=B27-2BC F D)=B27-2B P S,E
Fig.25. WORK LAMP oearmBer o
(C)=B27-2BP F (F)=B27-2B PAS
No. Lev. Parts No. Description Qty |
A B € ©O E ¢
= 1 1 172137-16560 BAND 5 5 5 5 5
) 2 =527 2 1 172141-16561 WIRE, LAMP 1 1 1 1 1
Fig WORK_ LAMP 3 1 172141-17201 LAMP, WORK 1 1 1 1 1
4 2 172141-17211 BULB 1 1 1 1 1
5A 1 172137-17401-4 COVER, LAMP 1 1 1 1
5B 1 172137-17401 COVER, LAMP 1
6 1  22137-130000 WASHER, 13 2 2 2 2 2
7 1 26013-120302 BOLT, M12X 30 1 1 1 1 1
8 1 933152-03700 WASHER, CLUTCH 1 1 1 1 1
B27-28(JP)
Remarks Yes No Yes No
(1)AS SPEC. N:Old -5 New, Q:0ld %= New, R:0ld £ New, S:0ld *;5 New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.26. HEATER & DEFROSTER

26 E—% & F7ARY
Fieg HEATER & DEFROSTER

No. 1L
gk B osanss
1 INC, 2~32

[Fig¥o.[26 ] — [26]

COUNTRY|
APPLI- 1
canon| O | =

1

18
PREVI0US

[= b 7A%
ONT LEVER

7
FR

HERN_ f\

@w&n Fkoug:)’ ! %

Bt UNo. 3313 )
Uho, 34~41 8B ET

B S ,,/ 4

e

B27-28(JP)

(A)=B27-2BC F
(B)=B27-2B C S,E
(C)=B27-2BP F

(D)=B27-2B P S,E
(E)=
(F)=B27-2B P AS

Remarks
(1)SPEC.CODE OF OPTIONAL.

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 772168-17601 HEATER ASSY 1 1
1-1 1 172428-08160 HEATERKIT 1 1 N
(C=M/#60501) (D=M/#60501)
2 2 172165-17601 HEATER ASSY 1 1 1 1
3 2 172168-17600 CONNECTOR, PT3/8XM16 1 1 1 1
4 2 172162-17610 SWITCH, HEATER 1 1 1 1
5 2 172168-17610  HOSE, HEATER 1 1 1 1
6 3 172168-17620 HOSE,HEATER 1 1 1 1
7 3 172168-17630  TUBE,CORRUGATED 1 1 1 1
8 2 172124-17630  VALVE, MINIATURE 1 1 1 1
8-1 2 172425-17630  VALVE ASSY, HEATER 1 1 1 1 N
(A=M/#60685) (B=M/#60685) (C=M/#60685) (D=M/#60685)
9 2 172137-17630  JOINT, HEATER 1 1 1 1
10 2 172124-17640  JOINT, PIPE 2 2 2 2
10-1 2 172124-17640  JOINT, PIPE 1 1 1 1 K
(A=M/#60685) (B=M/#60685) (C=M/#60685) (D=M/#60685)
11 2 172168-17640 HOSE ASSY, HEATER 1 1 1 1
12 3 172312-17620  HOSE, HEATER 1 1 1 1
13 3  172168-17650 TUBE, CORRUGATED 1 1 1 1
14 2 124465-44950  GASKET, 16 2 2 2 2
15 2 194250-51660 BAND, NYLON 1 1 1 1
16 2 22137-100000 WASHER, 10 4 4 4 4
17 2 23000-022000 CLAMP, 22 4 4 4 4
18 2 23010-038000 CLAMP, 38 2 2 2 2
19 2 26013-100202 BOLT, M10X 20 4 4 4 4
20 2 933152-09280 BAND 3 3 3 3
21 2 933171-15680 GROMMET 2 2 2 2
22 2 172141-13490  JOINT 1 1 1 1
23 2 172162-03180  LABEL,HEATER SWITCH 1 1 1 1 W
(A=M/#60501) (B=M/#60501) (C=M/#60501) (D=M/#60501)
24 2 172732-11510 GROMMET 1 1 1 1
(A=M/#60501) (B=M/#60501) (C=M/#60501) (D=M/#60501)
25 2 172165-16541 HARNESS E 1 1 1 1
(A=M/#60501) (B=M/#60501) (C=M/#60501) (D=M/#60501)
26 2 119812-49040 PIPE, WATER 1 1 1 1 W
(A=M/#60501) (B=M/#60501) (C=M/#60501) (D=M/#60501)
27 2 119812-49050 PIPE, WATER 1 1 1 1 W
(A=M/#60501) (B=M/#60501) (C=M/#60501) (D=M/#60501)
28 2 172428-61650 COVER 1 1 1 1 W
(A=M/#60501) (B=M/#60501) (C=M/#60501) (D=M/#60501)
29 2 119247-77100 RELAY, SAFETY 1 1 1 1 W
(A=M/#60501) (B=M/#60501) (C=M/#60501) (D=M/#60501)
30 2 22137-060000 WASHER, 6 1 1 1 1
(A=M/#60501) (B=M/#60501) (C=M/#60501) (D=M/#60501)
31 2 26022-060122  SCREW, M6X12 1 1 1 1
(A=M/#60501) (B=M/#60501) (C=M/#60501) (D=M/#60501)
32 2 933168-55770 BAND 1 1 1 1 w
(A=M/#60501) (B=M/#60501) (C=M/#60501) (D=M/#60501)
33 1 772165-17700 DEFROSTER ASSY 1 1
34 2 172165-17701 BRACKET COMPL. 1 1
35 2 172120-17710  NOZZLE, DEFROSTER 1 1

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes
Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.26. HEATER & DEFROSTER

26 E—% & F7ARY
Fieg HEATER & DEFROSTER

[Fig¥o.[26 ] — [26]

[COUNTRY] J PTASTE X
LT ST T
CATION -

8

i3
PREVI0US

78 k=
FRONT LEVER

PELT f\
%en’mﬁg)’ ! %
RAtiUlo 331 ;

Uho, 34~41 8B ET .
B S s frt

e

No. 1L
gk B osanss
1 INC, 2~32

1

B27-28(JP)

(A)=B27-2BC F (D)=B27-2B P S.E

Remarks
(1)SPEC.CODE OF OPTIONAL.

(B)=B27-2B C S,E ()=
(C)=B27-2BP F (F)=B27-2B P AS
No. Lev. Parts No. Description Qty I R
A B € ©O E ¢
36 2 172122-17730 COVER, DEFROSTER 1 1
37 2 172165-17800 HOSE 1 1
38 2 22857-400120 SCREW, 4X12 2 2
39 2 26013-080202 BOLT, M8X 20 2 2
40 2 26557-050102 SCREW, M5X10 2 2
41 2 172122-16590 BAND 200F 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.27. RADIO(OPTIONAL)

i STF AT 1)
Fig 27 RAD10(OPTIONAL)

UNTRY
Fig No. HH

2

No. 1%
%Etng. I~NERHBET
1 INC. 2~12

(A)=B27-2BC F
(B)=B27-2B C S,E
(C)=B27-2BP F

(D)=B27-2B P S,E
(E)=
(F)=B27-2B P AS

No. Lev. Parts No. Description Qty
A B () O (E) R

1 1 772165-17800 RADIO ASSY 1 1

2 2 172122-16590 BAND 200F 2 2

3 2  172112-17190 ANTENNA 1 1

4 2 172162-17800 RADIO 1 1

5 2 172165-17820 COVER ASSY 1 1

6 2 172165-17850 HARNESS 1 1

7 2 172165-17860 STAY ASSY, RADIO 1 1

8 2  22857-400120 SCREW, 4X12 2 2

9 2 22857-500120 SCREW, 5X12 2 2

10 2  26023-050122 SCREW, M5X12 10 10

11 2 933168-55770 BAND 1 1

12 2 933168-56000 GROMMET, 17X9 2 2

B27-28(JP)

Remarks
(1)SPEC.CODE OF OPTIONAL.

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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1 A)=B27-2BCF D)=B27-2B P S,E
Fig.28. ROLLER & ADJUST oearmBer o
(C)=B27-2BP F (F)=B27-2B PAS
No. Lev. Parts No. Description Qty |
A B €© O E G
= 53 1 1 172141-29110 SPROCKET 2 2 2 2 2
Fig. 28 II;-(‘]L_LE7R f‘A[)?Jl‘J/S?,Z k 2 1 26013-120302 BOLT, M12X 30 18 18 18 18 18
3 1 772175-37110 IDLER ASSY, IRON 2 2 2 2 2
38 ~~... 4 2 172175-37110 IDLER, 280 2 2 2 2 2
e 5 2 194630-42120 PLUG, PT1/8 2 2 2 2 2
6 2  172141-37111 FORK(L), IDLER 2 2 2 2 2
7 2 172141-37121 FORK(R), IDLER 2 2 2 2 2
8 2 172175-99490 IDLER KIT, FRONT 2 2 2 2 2
9 3 172164-37120 SEAL, OIL 4 4 4 4 4
10 3  172175-37130 SHAFT, IDLER 2 2 2 2 2
11 3  172631-37150 COLLAR, 35X45X34 2 2 2 2 2
12 3 172631-37160 COLLAR, 35X45X22.5 4 4 4 4 4
13 3 22242-000300 RING, 30 2 2 2 2 2
14 3 22252-000800 RING, 80 4 4 4 4 4
15 3 24101-063074 BEARING, BALL 6307 4 4 4 4 4
16 1 933111-23600 SEAL, OIL 2 2 2 2 2
17 1 26013-100402 BOLT, M10X 40 8 8 8 8 8
18 1 933171-13691 PLUG 2 2 2 2 2
19 1 772422-37300 ROLLER ASSY, TRACK 8 8 8 8 8
21 2 172422-37310 SHAFT, ROLLER 8 8 8 8 8
22 2 172141-37320 SPACER 16 16 16 16 16
23 2 1A1030-48250  SEAL, QLF30621218 16 16 16 16 16
24 2 22252-000620 RING, 62 16 16 16 16 16
25 2 22252-000750 RING, 75 16 16 16 16 16
26 2 933111-73800 BEARING, BALL 16 16 16 16 16
27 1 26116-160352 BOLT, M16X 35 PLATED 16 16 16 16 16
27-1 1 172162-82980 BOLT M16X 35 16 16 16 16 16 N
(A=M/#60602) (B=M/#60602) (C=M/#60602) (D=M/#60602) (F=M/#60602)
28 1 22217-160000 WASHER, SPRING 16 16 16 16 16 16
29 1  24325-000400 O-RING, 1BG40.0 2 2 2 2 2
30 1 772116-37502 ROLLER ASSY, CARRIER 2 2 2 2 2
32 2 172146-37510 SHAFT, ROLLER 2 2 2 2 2
33 2 172116-37540 PLUG, BLIND 2 2 2 2 2
34 2 1E6140-73420  SEAL, OIL QLF255218 2 2 2 2 2
35 2 22252-000520 RING, 52 4 4 4 4 4
36 2 24101-062054 BEARING, BALL 6205 4 4 4 4 4
37 2 24311-000460 O-RING, 1AP46.0 2 2 2 2 2
38 1 22451-160170  WIRE, 1.6X 170 2 2 2 2 2
39 1 933110-21600 BOLT M 8X 18 2 2 2 2 2
40 1 172422-37700 SPRING ASSY, CRAWLER 2 2 2 2 2
41 1 172422-37780 PISTON ASSY, ADJUST 2 2 2 2 2
42 1 172122-37843 VALVE ASSY, NIPPLE 2 2 2 2 2
43 2 24315-000140 O-RING, 1BP14.0 2 2 2 2 2
44 2 24761-020000 NIPPLE, GREASE PT1/8 2 2 2 2 2
45 1 172122-37830 RING, BUCK UP 2 2 2 2 2
B27-2B(JP) 46 1 772422-37100 IDLER ASSY, RUBBER 2 2 2 2 2
47 2 194630-42120 PLUG, PT1/8 2 2 2 2 2
48 2 172422-37100 IDLER, 289 2 2 2 2 2
49 2 172141-37111 FORK(L), IDLER 2 2 2 2 2
Remarks 50 2 172141-37121 FORK(R), IDLER 2 2 2 2 2
(1)IRON CRAWLER SPEC. 51 2 172175-99490 IDLER KIT, FRONT 2 2 2 2 2
(2)RUBBER CRAWLER SPEC. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34101
; (A)=B27-2BC F (D)=B27-2B P S.E
Fig.28. ROLLER & ADJUST sz cr o
(C)=B27-2BP F (F)=B27-2B P AS

No. Lev. Parts No. Description Qty
A B () O (E) R

= 33 52 3  24101-063074 BEARING, BALL 6307 4 4 4 4 4
Fig. 28 II;-(‘]L_LE7R f‘AD?Jl‘J/S?,Z k 53 3 172164-37120 SEAL, OIL 4 4 4 4 4
54 3 172175-37130 SHAFT, IDLER 2 2 2 2 2
55 3 172631-37150 COLLAR, 35X45X34 2 2 2 2 2
56 3  172631-37160 COLLAR, 35X45X22.5 4 4 4 4 4
57 3 22242-000300 RING, 30 2 2 2 2 2
58 3 22252-000800 RING, 80 4 4 4 4 4
B27-2B (JP)
Remarks
(1)IRON CRAWLER SPEC.
(2)RUBBER CRAWLER SPEC. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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H A)=B27-2BC F D)=B27-2B P S,E
Fig.29. CRAWLER EB§:BZ7_ZB sk EE;:
(C)=B27-2BP F (F)=B27-2B P AS
No. Lev. Parts No. Description Qty |
A (B (©) O (E ¢
_ 1 1 172422-38100  SHOE ASSY, TRACK 1 1 1 1 1
2 99 ao—> 2 2 172422-38110  PLATE L, SHOE 43 43 43 43 43
Fig CRAWLER 3 2 172422-38140  LINK ASSY, TRACK 1 01 1 1 1
4 3 17214138200 BUSH 43 43 43 43 43
5 3 172141-38210  PIN, CRAWLER 42 42 42 42 42
6 1 172141-38220  PIN, MASTER 101 1 1 1
7 1 172614-38300  PIN, LOCK 1 1 1 1 1
8 1 17242238120  SHOE ASSY, TRACK 101 1 1 1
9 2 172422-38130  PLATE R, SHOE 43 43 43 43 43
10 2 17242238140  LINK ASSY, TRACK 1 01 1 1 1
1 3 172141-38200 BUSH 43 43 43 43 43
12 3 172141-38210  PIN, CRAWLER 42 42 42 42 42
13 1 17214138220  PIN, MASTER 1 1 1 1 1
14 1 172614-38300  PIN, LOCK 101 1 1 1
15 hrE—s 15 1 172422-38600 CRAWLER ASSY, RUBBER 2 2 2 2 2
RUBBER CRAWLER

B27-28(JP)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.30. CONTROL EQUIP.(LEVER&STAND:FRO (rbar o ¢ S (oereBpSE
(C)=B27-2BP F (F)=B27-2B P AS
No. Lev. Parts No. Description Qty I R
(A _(B) © O () B
SHESERE (Y — & XOYN  TIVRVN ) 1 2 172190-45060  LEVER, DECEL 1 1 1
Fie 30 ?éﬁkﬁb'féqm PMENT (LEVER & STAND:FRONT LEVER) 22 17217647870 - KNOB ! ! !
3 2 26587-040062  SCREW, M4X 6 1 1 1
ot - — 4 2 26736-140002  NUT, M14 1 1 1
s o S i e pRE A ra g ] 5 2 933152-00280 BAND 1 1 1
SO0 e 2 6 2 93316855770 BAND 2 2 1
T BHNo. 150 R L No. lmk%*ﬂli 7 1 933168-55770  BAND 2 2
IABNo. 1055 T &1y
Detail is shown in Fig. 105 8 1 19414504810 WASHER 2 2
9 1 194300-21450  PLUG 1 1
10 1 172151-45010 BOOT PLEVER 2 2
1 1 172165-45301  SUPPORT ASSY 1 1
12 1 172151-45320  PLATE, BOOT 2 2
13 1 172165-45420 COVER ASSY 1 1
14 1 172165-45450  COVER, SUPPORT 1 1
15 1 172165-45470  COVER, SUPPORT 1 1
16 1 172165-45620 COVER, SUPPORT 1 1
17 1 194630-62360 GROMMET 4 4
18 1 172519-63240  BOLT 2 2
19 1 172519-63240 BOLT 8 8
20 1 172519-63240 BOLT 5 5
21 1 22217-100000  WASHER, SPRING 10 7 7
22 1 26013-080162  BOLT, M8X 16 8 8
23 1 26116-100202  BOLT, M10X 20 PLATED 4 4
24 1 26116-100504  BOLT, M10X 50 PLATED 1 1
25 1 26116-100902  BOLT, M10X 90 PLATED 2 2
26 1 26716-100002  NUT, M10 1 1
27 1 172165-45000  LEVER ASSY 1 1
28 1 172165-45030 LEVER ASSY 1 1
29 1 172165-45071  KNOBASSY 1 1
30 1 172165-45081  KNOBASSY 1 1
31 1  26587-040062 SCREW, M4X 6 2 2
32 1 26736-140002  NUT, M14 2 2
B27-2B(JP)
Remarks
(1)ONE TOUCH DECEL SPEC.
DETAILS IS REFER TO FIG.105. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.31. CONTROL EQUIP.(LEVER&STAND:SID (rbar o ¢ S (oereBpSE
(C)=B27-2BP F (F)=B27-2B P AS
No. Lev. Parts No. Description Qty I R
A (B) () O (B ¢

31 BEEROr_ 4o s T 7 T e o :
Fig CONTROL EQUIPMENT (LEVER & STAND:SIDE LEVER) 3 > 26587.040062 SCREW, MAX 6 1 1 1
(o] T P[AS[EX] R PTASIEX 4 2 26736-140002  NUT, M14 1 1 1
[Fig M. [ 37321 31] &AEIL_(');’ ol—-1- 5 2 933152-09280  BAND 1 1 1
T 6 2 93316855770  BAND 2 2 1

O TG DECEL 1T, 7 1 26736-140002  NUT, M14 2 2

($1DE LEVER) 8 1 933168-55770  BAND 2 2

BBl SO, (RoRA 9 1 19414504810  WASHER 2 2

B o049 Detail is shown in Fig. 105 10 1 19430021450 PLUG 1 1

S48 FREAtEn g ] 11 1 17214641320 GROMMET 1 1

46 8 45

12 1 172165-45620 _ COVER, SUPPORT 1 1

13 1 17216546401  SUPPORT ASSY 1 1

14 1 17216546660 COVERASSY 1 1

15 1 172165-47100 _ STAND, LEVER 1 1

16 2 17214141370  BUSH 2 2

18 2 24550-025150  BUSH, 25X15 2 2

19 1 172165-47300 _ STAND, LEVER 1 1

20 2 17214141370  BUSH 2 2

22 2 24550-025150  BUSH, 25X15 2 2

23 1 17216547711 _ PLATE 2 2

24 1 17216547720 GUIDE ASSY, HOSE 1 1

25 1 17216547730  GUIDE ASSY, HOSE 1 1

26 1 172165-47770 _ BRACKET, ACCEL 1 1

27 1 17216547980  SHIM 4 4

28 1 17216547990  WASHER 2 2

29 1 17215153430 GROMMET, 34 2 2

30 1 194630-62360 GROMMET 4 4

31 1 172519-63240 BOLT 2 2

32 1 172519-63240  BOLT 5 5

33 1 22217-100000 WASHER, SPRING 10 7 7

34 1 22242-000250 RING, 25 2 2

35 1 24311000340  O-RING, 1AP34.0 4 4

36 1 24761-020000 NIPPLE, GREASE PT1/8 4 4

37 1 26013-080162 BOLT, M8X 16 8 8

38 1 26013-080202  BOLT, M8X 20 4 4

39 1 26013-100202  BOLT, M10X 20 2 2

40 1 26116-100202  BOLT, M10X 20 PLATED 4 4

41 1 26116-100504  BOLT, M10X 50 PLATED 1 1

42 1 26116-100902  BOLT, M10X 90 PLATED 2 2

43 1 26716-100002  NUT, M10 1 1

44 1 172151-45010  BOOT PLEVER 2 2

45 1 17216545071 KNOBASSY 1 1

46 1 17216547821  LEVER 2 2

B27-2B(JP) 47 1 17216547851 _ LEVER 1 1

48 1 17216547871 KNOBASSY 1 1

49 1 26587-040062 SCREW, M4X 6 2 2

Remarks
(1)ONE TOUCH DECEL SPEC.
DETAILS IS REFER TO FIG.105.

(2)A KNOB WITH A BUILT-IN
HORN SWITCH. N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.32. CONTROL EQUIP.(LEVER&STAND)(AS (rbar o ¢ S (oereBpSE
(C)=B27-2BPF (F)=B27-2B P AS
No. Lev. Parts No. Description Qty |

W B € O E @

30 mR - o 309 L e e :
Fig CONTROL EQUIPMENT (LEVER & STAND:SIDE LEVER) (AS) 3 1 17216547960  BOLTM8 s
4 1 26013-080202 BOLT, M8X 20 4
5 1  22117-080000 WASHER, 8 4
6 1 24761-020000 NIPPLE, GREASE PT1/8 3
7 1 26013-080202 BOLT, M8X 20 4
8 1 26013-100202 BOLT, M10X 20 2
9 1  194145-04810 WASHER 2
10 1 26116-100202 BOLT, M10X 20 PLATED 4
11 1 172146-41320 GROMMET 1
12 1 26116-100504 BOLT, M10X 50 PLATED 1
13 1 172165-46401 SUPPORT ASSY 1
14 1 172165-46660 COVER ASSY 1
15 1 172165-47100 STAND, LEVER 1
16 2 172141-41370 BUSH 2
18 2 24550-025150 BUSH, 25X15 2
19 1 172165-47300 STAND, LEVER 1
20 2 172141-41370 BUSH 2
22 2 24550-025150 BUSH, 25X15 2
23 1 26116-100902 BOLT, M10X 90 PLATED 2
24 1 172165-47720 GUIDE ASSY, HOSE 1
25 1 172165-47730 GUIDE ASSY, HOSE 1
26 1 172165-47770 BRACKET, ACCEL 1
27 1 172165-47980 SHIM 4
28 1 172165-47990 WASHER 2
29 1 172151-53430 GROMMET, 34 2
30 1 194630-62360 GROMMET 4
31 1 26716-100002 NUT, M10 1
32 1 172519-63240 BOLT 8
33 1 22217-100000 WASHER, SPRING 10 7
34 1  22242-000250 RING, 25 2
35 1  24311-000340 O-RING, 1AP34.0 4
36 1  194300-21450 PLUG 1
37 1 24761-020000 NIPPLE, GREASE PT1/8 1
B27-2B (JP)
Remarks Yes No Yes No
THIS FIGURE IS NEWLY ADDED. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34101

N
~

26051-080002 NUT, M8
933110-54100 PIN

; (A)=B27-2B C F (D)=B27-2B P S,E
Fig.33. CONTROL EQUIP.(DRIVE) prszascr o
(C)=B27-2BP F (F)=B27-2B P AS
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
. — 1 1 172141-41340 BOOT 2 2 2 2 2
. 3 3 #ﬁﬁﬁ (iﬁ) 2 1 172168-45101 LEVER ASSY, TRACK 1 1 1 1 1
5 1 172168-45121 LEVER ASSY, TRACK 1 1 1 1 1
6 2 172141-41370 BUSH 2 2 2 2 2
8 1 172164-45951 GRIP, DRIVE 1 1 1 1 1
9 1 172164-45961 GRIP, DRIVE 1 1 1 1 1
10 1 172124-46200 O-RING 3 3 3 3 3
11 1 24761-020000 NIPPLE, GREASE PT1/8 2 2 2 2 2
12 1 26116-100504 BOLT, M10X 50 PLATED 4 4 4 4 4
13 1 26716-100002 NUT, M10 4 4 4 4 4
14 1 26756-100002 NUT, LOCK M10 2 2 2 2 2
15 1 172168-45200 SHAFT ASSY, TRACK 1 1 1 1 1
16 1 26013-100252 BOLT, M10X 25 2 2 2 2 2
17 1 172165-46100 PEDAL ASSY 1 1 1 1 1
18 1 172165-46150 PEDAL ASSY 1 1 1 1 1
19 1 26013-060302 BOLT, M6X 30 4 4 4 4 4
20 1 172168-45940 ROD 200 2 2 2 2 2
21 1 172122-46590 ELBOW 2 2 2 2 2
22 1 22137-080000 WASHER, 8 2 2 2 2 2
23 1 22417-160160 PIN, COTTER 1.6X16 2 2 2 2 2
1 4 4 4 4 4
1 2 2 2 2 2

N
a1

7

B27-2B(JP)

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.34. CONTROL EQUIP.(SWING) gg;:gg_;gggE EE;:B” ZBPSE
(C)=B27-2BP F (F)=B27-2B P AS

No. Lev. Parts No. Description Qty |
A (B (©) O (E ¢
1 1 1A1040-45890 WASHER, 10X36X4.5 1 1 1 1 1
3 BREGEEE ) 2 1 172124-46200 O-RING 2 2 2 2 2
Fig CONTROL EQUIPMENT (SWING) 3 1 172165-46300  LINK W/BUSH 1 1 1 1 1
4 2 17214141360 BUSH 2 2 2 2 2
6 1 172165-46350 BRACKET, PEDAL 101 1 1 1
7 1 172168-46800  LINK W/BUSH, SWING 101 1 1 1
8 2 17214141370  BUSH 2 2 2 2 2
10 1 17216846820  SHAFT ASSY, SWING 101 1 1 1
11 1 22217-100000 WASHER, SPRING 10 101 1 1 1
12 1 22351-040032  PIN, SPRING 4.0X32 1 1 1 1 1
13 1 24311-000210  O-RING, 1AP21.0 2 2 2 2 2
14 1 24761-020000  NIPPLE, GREASE PT1/8 101 1 1 1
15 1 24761-050000  NIPPLE, GREASE C 1 1 1 1 1
16 1 26013-100202  BOLT, M10X 20 2 2 2 2 2
17 1 26013-100252  BOLT, M10X 25 2 2 2 2 2
18 1 26116-100202  BOLT, M10X 20 PLATED 1 1 1 1 1
19 1 172068-28490  SPRING 4 4 4 4 4
20 1 172157-45990  BOOT, PEDAL 1 1 1 1 1
21 1 17216546230  SHAFT, SWING 2 2 2 2 2
22 1 172165-46261  COVER, PEDAL 2 2 2 2 2
23 1 17216546281  PEDAL ASSY, SWING 101 1 1 1
24 1 172165-46340 BOLT 2 2 2 2 2
25 1 22137-080000 WASHER, 8 2 2 2 2 2
26 1 22351-040020  PIN, SPRING 4.0X20 2 2 2 2 2
27 1 26116-080304  BOLT, M8X 30 PLATED 2 2 2 2 2
28 1 26716-080002  NUT, M8 2 2 2 2 2
29 1 26716-080002  NUT, M8 4 4 4 4 4
30 1 172122-46590 ELBOW 3 3 3 3 3
31 1 172168-46840  ROD 240 1 1 1 1 1
32 1 172168-46860  ROD 100 1 1 1 1 1
33 1 172122-47250  BALL 8, LINK 101 1 1 1
34 1 22137-080000 WASHER, 8 4 4 4 4 4
35 1 26051-080002  NUT, M8 7 7 7 7 7
36 1 17214641910  PIN 14-100 1 1 1 1 1

B27-2B(JP)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.35. CONTROL EQUIP.(BLADE) gggzgg_ggg; EE;:B” ZBPSE
(C)=B27-2BP F (F)=B27-2B P AS
No. Lev. Parts No. Description Qty |
A (B (©) O (E ¢
o 1A 1 17216545100 LEVER ASSY, BLADE 1 1
3 BIREE G ) 1B 1 172165-45270  LEVER ASSY, BLADE 1 1 1
Fig CONTROL EQUIPMENT (BLADE) 2 1 172164-45970  GRIP, BLADE 1 1 1 1 1
3 1 22351-030032  PIN, SPRING 3.0X32 101 1 1 1
4 1 22351-050032  PIN, SPRING 5.0X32 101 1 1 1
5 1 172165-45140  LINK, BLADE 101 1 1 1
6 1 17216545181 BRACKET ASY 1 1 1 1 1
7 2 172141-41360  BUSH 2 2 2 2 2
9 1 24311-000210  O-RING, 1AP21.0 2 2 2 2 2
10 1 26013-100202  BOLT, M10X 20 3 3 3 3 3
11 1 26116-100354  BOLT, M10X 35 PLATED 2 2 2 2 2
12 1 26716-100002  NUT, M10 2 2 2 2 2
13 1 17214142950  CABLE, BLADE 1 1 1 1 1
14 1 172141-42960  JOINT, CABLE 1 1 1 1 1
15 1 172168-45140  SUPPORT, CABLE 1 1 1 1 1
16 1 17214245670  ROD, SPOOL 1 1 1 1 1
17 1 172122-46590 ELBOW 101 1 1 1
18 1 22417-160160  PIN, COTTER 1.6X16 1 1 1 1 1
19 1 26013-100202  BOLT, M10X 20 2 2 2 2 2
20 1 26051-080002  NUT, M8 101 1 1 1
21 1 933110-54100  PIN 101 1 1 1
22 1  933168-28480  WASHER, 20X9X3.2 101 1 1 1

B27-2B(JP)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.36. CONTROL EQUIP.(CUT OFF LEVER&P gg;:gg_ggg;E EE;:B” ZBPSE
(C)=B27-2BPF (F)=B27-2B P AS
No. Lev. Parts No. Description Qty |
A B () DO () (A

1 1 172164-17150 BRACKET, SWITCH 1 1
SRR (MY - & A B0 -) 2 1  172165-45800 LEVER, CUT-OFF 1 1
Fig 3 6 CONTROL EQUIPMENT (CUT OFF LEVER & PEDAL 3 1 172165-45841  LEVER, CUT-OFF 1 1
:FRONT LEVER) 4 1 172165-45880  SHAFT 1 1
TR J PIASIEX 5 1 172165-45900 BRACKET R ASSY 1 1
Fig No.| 361 — | — 6 2 172141-41360  BUSH 1 1
8 1 17216545930 BRACKET L COMP 1 1
9 2 172141-41360  BUSH 1 1
11 1 17216545970  SPRING 1 1
12 1 172165-45980  BOLT 10X65 1 1
13 1 172116-46630  KNOB, LEVER 2 2
14 1 22137-080000 WASHER, 8 2 2
15 1 22217-100000 WASHER, SPRING 10 1 1
16 1 22351-050025  PIN, SPRING 5.0X25 2 2
17 1 26013-080202  BOLT, M8X 20 2 2
18 1 26013-100252  BOLT, M10X 25 2 2
19 1 26716-100002  NUT, M10 4 4
20 1 172122-45830  PAD, METAL 1 1
21 1 172176-46400 BRACKET 1 1
22 2 172141-41360  BUSH 2 2
24 1 172176-46480  LINK 1 1
25 1 17216546570  PEDALASSY, LOW-HIGH 1 1
26 1 17216246690  SPRING 1 1
27 1 22217-100000  WASHER, SPRING 10 1 1
28 1 22351-050025  PIN, SPRING 5.0X25 1 1
29 1 24311-000210  O-RING, 1AP21.0 2 2
30 1 26013-100252  BOLT, M10X 25 2 2
31 1 26116-100504  BOLT, M10X 50 PLATED 1 1
32 1 26716-060002  NUT, M6 1 1
33 1 26716-100002  NUT, M10 1 1
34 1 26911-060202  SCREW, M6X20 1 1

B27-2B(JP)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.37. CONTROL EQUIP.(CUT OFF LEVER&P (emrzscr (O)=82728p 52
(C)=B27-2BP F (F)=B27-2B P AS
No. Lev. Parts No. Description Qty |
A B © O (E ¢
97t bt - &N ) S TS B ET SWITCH 2 2 2
Fig. CONTROL EQUIPMENT (CUT OFF LEVER FSTEQA'[EVER) 3 1 17212446200 O-RING 4 4 4
4A 1 172165-47400 LEVER, LOCK 1 1
4B 1 172168-47700  LEVER, LOCK 1
5A 1 172165-47450  LEVER, LOCK 1 1
5B 1 172165-47680  LEVER, LOCK 1
6 1 172165-47500 ARMASSY, LOCK 2 2 2
7 1 172165-47550  BUSH 2 2 2
8 1 172165-47601  GUIDE ASSY, LOCK 1 1 1
9 1 17216547621  GUIDE ASSY, LOCK 1 1 1
10 1 172165-47801  SPRING, GAS 2 2 2
11 1 1A1380-56661 SPRING, RETURN 2 2 2
12 1 22137-080000 WASHER, 8 4 4 4
13 1 22137-080000 WASHER, 8 4 4 4
14 1 22272-000070  RING, E- 7 2 2 2
15 1 22351-035040  PIN, SPRING 3.5X40 2 2 2
16 1 22351-060040  PIN, SPRING 6.0X40 2 2 2
17 1 22417-200200  PIN, COTTER 2.0X20 4 4 4
18 1 26013-080202  BOLT, M8X 20 4 4 4
19 1 26013-100202  BOLT, M10X 20 4 4 4
20 1 26716-060002  NUT, M6 1 1 1
21 1 26716-100002  NUT, M10 1 1 1
. 22 1 26911-060202  SCREW, M6X20 1 1 1
TR I PIASIEX VAl o 23 1 172122-45830  PAD, METAL 1 1 1
weLl-T T — 1—5\1_ 24 1 172176-46400 BRACKET 1 1 1
13— ! 25 2 172141-41360  BUSH 2 2 2
18— il 27 1 172176-46480  LINK 1 1 1
2 28 1 172165-46570  PEDALASSY, LOW-HIGH 1 1 1
i }; 29 1 172162-46690  SPRING 1 1 1
, _,& 15 30 1 22217-100000 WASHER, SPRING 10 1 1 1
1 g3 § 31 1 22351-050025  PIN, SPRING 5.0X25 1 1 1
1254, 23 5A 32 1 24311-000210  O-RING, 1AP21.0 2 2 2
28 33 1 26013-100252  BOLT, M10X 25 2 2 2
34 1  26116-100504  BOLT, M10X 50 PLATED 1 1 1
35 1 172165-47970  BAR 1
36 1 22137-080000 WASHER, 8 2 2
37 1 22417-200200  PIN, COTTER 2.0X20 2
COUNTRY|J PIASIEX
AP;II.I ~lo]-
B27-2B(JP)
Remarks
(1)AS SPEC.
(2)EX SPEC. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.38. CONTROL EQUIP.(P.T.O.CONTROL)

$EiEE (PTO2VMI-H)
CONTROL EQUIPMENT(P. T.0. CONTROL)

Fie O

T O+ b (-A171)
T.0. UNIFLOW K1T(FRAME END)
N TR 4 Lo, 1R

0. 0,
BN, LT !
tail is shown in Fig 105

Pg

Oy b

.0 KIT .
2 90—03502-4§7u‘/|~vn‘ —3
2

t

=]

T
} 90-08512-4 (4} b -,
BNo. 87D RH LNo. 21ARTF21BOFFHIT

EiNo, 1056898 F = L) .

BRESISIT0 SEEI

etail is shown in Fig 1058

(=]

(,
54“\%

<

o8

PTO&F+Y b, ZL—ATVE

7. 0. CONFLUENCE K 1T, FRAME END
b

EE No. 38R L Na. SQA&USEBVJ#HII

BNo. 105 BT &L
Detail is shown in Fig 105

7

e
-~

PR
>

-

..

B27-2B (JP)

(A)=B27-2BC F
(B)=B27-2B C S,E
(C)=B27-2BP F

(D)=B27-2BP S,E
(E)=
(F)=B27-2B PAS

Remarks

(1)OPTION:UNIFLOW ,DETAILS IS REFER
TO FIG.105.
(2)OPTION:CONFLUENCE,DETAILS IS REFER
TO FIG.105.

(M)MISPRINT.

No. Lewv. Parts No. Description R
A B (€ O (E) (F)

1 1 172190-74600  PTO KIT, FRAME END 1 1 1 1 1
2 2 1C6141-35370  SPRING, LOCK 1 1 1 1 1
3 2 172146-41910  PIN 14-100 1 1 1 1 1
4 2 172141-42960 JOINT, CABLE 1 1 1 1 1
5 2 172151-45650 CABLE 1 1 1 1 1
6 2 172142-45670 ROD, SPOOL 1 1 1 1 1
7 2 172157-45990  BOOT, PEDAL 1 1 1 1 1
8 2 172168-46250  SUPPORT, CABLE 1 1 1 1 1
9 2 172165-46281 PEDAL ASSY, SWING 1 1 1 1 1
10 2 172165-46340 BOLT 2 2 2 2 2
11 2 172165-46350 BRACKET, PEDAL 1 1 1 1 1
12 2 172165-46450 LOCK CMP 1 1 1 1 1
13 2 172165-46480  BOLT 1 1 1 1 1
14 2 172165-46490  SHIM 5 5 5 5 5
15 2 172122-46590 ELBOW 1 1 1 1 1
16 2 172165-46600  LINK, PEDAL 1 1 1 1 1
17 3 172141-41360 BUSH 2 2 2 2 2
19 2 172168-46870  BRACKET 1 1 1
20 2 22137-080000 WASHER, 8 2 2 2 2 2
21 2 22351-040032 PIN, SPRING 4.0X32 1 1 1 1 1
22 2 22417-160160 PIN, COTTER 1.6X16 1 1 1 1 1
23 2 24311-000210 O-RING, 1AP21.0 2 2 2 2 2
24 2 24761-050000 NIPPLE, GREASE C 1 1 1 1 1
25 2 26013-100162 BOLT, M10X 16 2 2 2
26 2 26013-100202 BOLT, M10X 20 2 2 2 2 2
27 2 26013-100202 BOLT, M10X 20 2 2 2 2 2
28 2 26051-080002 NUT, M8 1 1 1 1 1
29 2 26116-080304 BOLT, M8X 30 PLATED 2 2 2 2 2
30 2 26716-080002 NUT, M8 2 2 2 2 2
31 2 26716-080002 NUT, M8 2 2 2 2 2
32 2 933110-54100 PIN 1 1 1 1 1
33 2 933168-28480  WASHER, 20X9X3.2 1 1 1 1 1
34 2 172165-03231 LABEL, P.T.O. 1 1 1 1 1

35A 1 172168-74620 PTO KIT, CONFLUENCE 1 1 M

35A-1 1 172170-74620  PTO KIT, CONFLUENCE 1 1 2

35B 1 172168-74630 PTO KIT, CONFLUENCE 1 1 M

35B-1 1 172170-74630  PTO KIT, CONFLUENCE 1 1 2
36 2 172142-45670 ROD, SPOOL 1 1 1 1 1
37 2 1A1040-45890  WASHER, 10X36X4.5 1 1 1 1 1
38 2 172312-45930  SPRING, 13X1.2X70 1 1 1 1 1
39 2 172116-45940 KNOB, LEVER 1 1 1 1 1
40 2 172168-46100 BRACKET 1 1 1 1 1
41 2 172168-46160  LINK W/BUSH 1 1 1 1 1
42 3 172141-41370 BUSH 2 2 2 2 2
44 2 172124-46200  O-RING 2 2 2 2 2
45 2 172168-46231 CABLE 1 1 1 1 1
46 2 172122-46590 ELBOW 1 1 1 1 1
47 2 22217-100000 WASHER, SPRING 10 4 4 4 4 4
48 2 22351-080020  PIN, SPRING 8.0X20 1 1 1 1 1
49 2 22417-160160  PIN, COTTER 1.6X16 1 1 1 1 1
50 2 24761-050000  NIPPLE, GREASE C 1 1 1 1 1

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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i (A)=B27-2B C F (D)=B27-2B P S,E
Fig.38. CONTROL EQUIP.(P.T.0.CONTROL) weezmzmcr o
(C)=B27-2BPF (F)=B27-2B P AS
No. Lev. Parts No. Description Qty |
A B () O (E) R
SR (PTOI/MI-R) 51 2 26051-080002  NUT, M8 1 1 1 1 1
Fig 3 CONTROL EQUIPMENT(P.T. 0. CONTROL) 52 2 26116-100202 BOLT, M10X 20 PLATED 3 3 3 3 3
53 2  26116-100602 BOLT, M10X 60 PLATED 1 1 1 1 1
54 2 933110-54100 PIN 1 1 1 1 1
55 2 933168-28480 WASHER, 20X9X3.2 1 1 1 1 1
56 2 172168-46190 LEVER 1 1 1 1 1
57 2 172141-42960 JOINT, CABLE 1 1 1 1 1
TN
S ;
[N B
Lgf::%\l"
\§ | )~ -
PR
\F\" \.L
P T O#H+ v b (b-hIst')
P.T.0. UNIFLOW KIT{FRAME END)
TN SOORH LN, 1ORAIE 1
B No. wsg'.ﬁafés\ i
Detail is shown in Fig 105 433]5
PTOFy b
P.T.0. KIT ,
e e
TEENo. 87D EH LNo, 21AB U218
HENo. 1055 BIE F &L ~
Detail is shown in Fig 105 [ \\_
/'L‘ oSS ~.
- ~ ~.
- : 45
>
o »( 35
~ afitv b FL—ATVE
KR g N P T R e K17, FRAME END
LBn® 7 i
§ P 179110~ K
K e . 38 LNo. 350K TA35BODEEMIIL
o I e
Detail is shown in Fig 105
®-
B27-2B(JP)
Remarks
(1)OPTION:UNIFLOW ,DETAILS IS REFER
TO FIG.105.
(2)OPTION:CONFLUENCE,DETAILS IS REFER
TO FIG.105.
(M)MISPRINT. ves ves

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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1 A)=B27-2BC F D)=B27-2B P S,E
Fig.39. FRAME & TURNING BEARING ez o
(C)=B27-2BPF (F)=B27-2B P AS
No. Lev. Parts No. Description Qty |
A B () O (E) R
o ~ 1 1 172422-50100 FRAME ASSY, LOWER 1 1 1 1 1
. 39 IV—4 & HEENTY »7 2 1 172141-50890 GROMMET 2 2 2 2 2
Fig FRAME & TURNING BEARING
3 1 172730-05250 WASHER 12 12 12 12 12
14 4 1 172141-50901  GUARD, SHOE 4 4 4 4 4 1
4-1 1 172422-50910 GUARD, SHOE 4 4 4 4 4 N
(A=M/#60672) (B=M/#60672) (C=M/#60672) (D=M/#60672) (F=M/#60672)
5 1 26013-120452 BOLT, M12X 45 12 12 12 12 12
6 1 172730-05250 WASHER 9 9 9 9 9
7 1 172131-37170 BOLT M12X 30 8 8 8 8 8
8 1 172168-53300 WEIGHT, COUNTER 1 1 1 1 1
9 1 172168-53400 WEIGHT ASSY, CENTER 1 1 1 1 1
10 1 172141-53350 GROMMET, 26 6 6 6 6 6
11 1 172168-53350 WEIGHT, COUNTER 1 1 1 1 1
12 1 172168-53430 WEIGHT, SIDE 1 1 1 1 1
13 1 172168-53440 WEIGHT, SIDE 1 1 1 1 1
14 1 172168-53450 BOLT 12X70 3 3 3 3 3
15 1 22217-120000 WASHER, SPRING 12 171 11 11 11 11
16A 1 172428-54100 FRAME ASSY, TURNING 1 1 1 1
16B 1 172428-54100-1 FRAME ASSY, TURNING 1
17 2 172168-54750 BUSH 60X70 2 2 2 2 2
18 2 172168-54760 SEAL, DUST 2 2 2 2 2
19 1 24761-040000 NIPPLE, GREASE B 1 1 1 1 1
20 1 172142-57601 BEARING, SWING 1 1 1 1 1
21 2 172142-57610 SEAL SET 1 1 1 1 1
22 3 172122-57630 SEAL, SWING 1 1 1 1 1
a«""fﬁ‘.‘.’%) 23 3 172122-57640 SEAL, SWING 1 1 1 1 1
(\"’»—'M”’"w") 24 1 172122-57610 BOLT 32 32 32 32 32
‘1. —» 25 1 172122-57620 PIN, PARALLEL 4 4 4 4 4
.‘* o 20
25 ‘
24—A i '
AL 4 B27-2B(4P)
Remarks
(1)IRON CRAWLER SPEC.
(2)AS SPEC. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.40. FRAME COVER

Fig 40

18

Fv ./ EHHE
CANOPY SPEC.

ZL—ALhN—
FRAME COVER

(A)=B27-2BC F
(B)=B27-2B C S,E
(C)=B27-2BP F

(D)=B27-2B P S,E
(E)=
(F)=B27-2B P AS

Fv / CHE
CANOPY SPEC.

COUNTRY| J PIASIE X

APPLI- _
CATION Ol-

4—? ?‘?

2&3

'

TINFF oA
MULT| CHANGE SPEC.

* /U
CANOPY_SPEC.

25

ol 378

29-®
)

YA Flsi—
SIDE LEVER

50

A k-
FRONT LEVER

4z AINFF Py b

4-WAY MULTI CHANGE KIT i
172168-74650 172168-74651 R/t :207kbN -)
172168-74660 17216874661 (it : J0uhb -)
172168-74670 172168-T4671 (F+/1 - ${F b1
172168-74680 172168-74881 (k™ 784K I -)
TEENO. 94D FH UNO. AR UM BOFEM &
THENO. 95D 5.1 LN, 1A TN 1BODR#HIS
IHENC. 105 BB F =1

Detail is shown in Fig. 105

2UTATNFF o IF
2-WAY MULTI CHANGE KIT

172190-08610 172190-0861
17219008620 172190-0862
TREINO. 76005 tH LNO. 1A%
IEENO. 10528 F =

Detail is shown in Fig. 1

vhk

1038

1G4 9
1BOEEMIZ

05

B27-2B(JP)

Remarks

(1)MULTI CHANGE SPEC.
DETAILS IS REFER TO FIG.105.
(2)AS SPEC.

(M)MISPRINT.

No. Lewv. Parts No. Description
A B (€ O (E) (F)
1 2 194145-04810 WASHER 1 1 1 1
2 2 172165-62340 COVER, ROTARY MULTI 1 1 1 1
2-1 2 172165-62341  COVER, ROTARY MULTI 1 1 1 1
(A=M/#60553) (B=M/#60553) (C=M/#60553) (D=M/#60553)
3 2 172165-62380 COVER, ROTARY MULTI 1 1 1 1
4 2  26013-100162 BOLT, M10X 16 1 1 1 1
5 2 26647-100152 BOLT, WING M10X15 1 1 1 1
6 1 172428-61650 COVER 1 1
7 1 172732-11510 GROMMET 1 1
8A 1 172168-61350-4 COVER, LAMP 1 1 1 1
8B 1 172168-61350 COVER, LAMP 1
9A 1 172168-61400-4 COVER ASSY 1 1
9B 1 172168-61400-3 COVERASSY 1
10A 1 172165-61450 COVERASSY 1 1 1 1
10A-1 1 172165-61450-4 COVER ASSY 1 1 1 1
108 1 172165-61450-3 COVER ASSY 1
11 1 172168-61500 PLATE 1 1 1 1 1
12 1 172168-61510  PLATE 1 1 1 1 1
13 1 172168-61520 PLATE,C 1 1 1 1 1
14 1 172168-61530 PLATE D 1 1 1 1 1
15 1 172168-61540 PLATE E 1 1 1 1 1
16 1 172168-61550  PLATE 1 1 1 1 1
16-1 1 172428-61550  PLATE 1 1 1 1 1
17 1 172168-61560  PLATE 1 1 1 1 1
18 1 172428-61600 COVER 1 1 1
19A 1 172165-61190-4 COVER 1 1 1 1
19B 1 172165-61190-3 COVER 1
20 1 172165-61701  COVER, LINK 1 1 1
21 1 172165-61720 RUBBER 1 1 1 1 1
22 1 172165-61740-4 COVER 1 1
23 1 172165-61780 BRACKET ASSY 1 1
24A 1 172186-81930 PLUG 5 5 6 6
24B 1 172165-61801 PLUG 6
25A 1 172165-61820-4 COVER 1
25B 1 172165-61820-3 COVER 1
26 1 172519-63240 BOLT 4 4 4 4 4
27 1 172519-63240 BOLT 4 4 4 4 4
28 1 172519-63240 BOLT 1 1
29 1 22137-100000  WASHER, 10 5 5 9 9 9
30 1 22137-100000 WASHER, 10 12 12 12 12 12
31 1 22217-100000 WASHER, SPRING 10 2 2 2 2 2
32 1 22217-100000 WASHER, SPRING 10 8 8 8 8 8
33 1 22217-100000 WASHER, SPRING 10 28 28 28 28 28
34 1 22217-120000 WASHER, SPRING 12 4 4 4 4 4
35 1 22217-140000  WASHER, SPRING 14 2 2
36 1 26013-080162 BOLT, M8X 16 2 2 2 2 2
37 1 26013-100352 BOLT, M10X 35 5 5 9 9 9
38 1 26116-100162 BOLT, M10X 16 PLATED 2 2 2 2 2
39 1 26116-100202 BOLT, M10X 20 PLATED 8 8 8 8 8
40 1 26116-100202 BOLT, M10X 20 PLATED 28 28 28 28 28
41 1  26116-120252 BOLT, M12X 25 PLATED 4 4 4 4 4

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld
++ CONTINUE ++

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.40. FRAME COVER

ZL—ALhN—
Fig 40 FRAME COVER

18

Fv ./ EHHE
CANOPY SPEC.

—8

49 AINFFL o IF v b
4-WAY MULTI CHANGE KIT .
172168-74650 172168-74651 (*Y/r :JD:JHJI\' -)

g,;

172168-74660 172168-T4661 (Pt 7: J07b -)
172168-74670 172168-74671 (FJt’ -4 b -)
172168-74680 172168-74681 Grrk 7 94 b -)

TEENO. 94D FH UNO. AR UM BOFEM &
THENO. 95D 5.1 LN, 1A TN 1BODR#HIS
IHENC. 105 BB F =1

Detail is shown in Fig. 105

F+ / EHHE
CANOPY SPEC.

9

CONTRY]J PTASTEX

APPLI- _
CATION Ol-

-9 s

! 1

2@3

'

TINFF oA
MULT| CHANGE SPEC.

* /U
CANOPY_SPEC.

25
ol 378
29~
“Z

YA Flsi—
SIDE LEVER

50

= D AT
FRONT LEVER

2T ATNFFIF v b

2-WAY MULTI CHANGE KIT .
172190-08610 172190-08611 (3+/t)
172190-08620 172190-08621 (¥¢k° )
TEEINO. T6DRIH LN). 1ARCMBORANZ
IEENO. 10528 F =

Detail is shown in Fig 105

B27-2B(JP)

(A)=B27-2BCF
(B)=B27-2B C S,E
(C)=B27-2BP F

(D)=B27-2B P S,E

(E)=

(F)=B27-2B PAS

Remarks

(1)MULTI CHANGE SPEC.
DETAILS IS REFER TO FIG.105.

(2)AS SPEC.

(M)MISPRINT.

No. Lev. Parts No. Description Qty

A B € ©O E ¢
42 1 26116-140352 BOLT, M14X 35 PLATED 2 2
43 1 26367-100002 NUT, M10 4 4 4 4 4
44 1  194145-04810 WASHER 3 3 3
45 1 172165-62300 STEP 1 1 1 1 1
46 1 172168-61300-4 COVER 1 1
47 1 172141-50761 COVER 1 1 1 1 1
48 1 172148-61100 COVER, TRAVEL 2 2 2 2 2
49 1 26013-100202 BOLT, M10X 20 3 3 3 3 3
50 1 172165-61100-4 COVER 1

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34101

Fig.41. STEP & INSTRUMENT PANEL(FRONT (rbar o ¢ S (oereBpSE
(C)=B27-2B P F (F)=B27-2B P AS
No. Lev. Parts No. Description Qty I R
A B (€ O (E) (F)

0T & ARG ) 1 2 172165-62810 GROMMET, 10 1 1 1

Fig 4] SzTg) /817I°NSTRJAENT E;ISEL(FRONT LEVER) 2 2 17216863200 PANEL ASSY ! ! !

3 2 172168-03301  LABEL, SELECT 1 1 1
T PTASTEX 4 1 172168-62201  MAT, FLOOR 1 1
Fie Mo 41 =1 ] 5 1 172142-62300  BOLT, WING 1 1
P 6 1 172165-62800 GROMMET 1 1
CANOPY SPEC. 7 1 172165-62810 GROMMET, 10 2 2
29 22_9 8 1 172165-62830 GROMMET 1 1
9 1 22217-100000  WASHER, SPRING 10 9 9
10 1 22217-100000  WASHER, SPRING 10 4 4
1 1 22217-100000  WASHER, SPRING 10 7 7
12 1 22417-320200  PIN, COTTER 3.2X20 1 1
13 1 26116-100202  BOLT, M10X 20 PLATED 9 9
14 1 26116-100202  BOLT, M10X 20 PLATED 4 4
15 1 26116-100202  BOLT, M10X 20 PLATED 7 7
P T Ot 16 1 172122-17190  CLIP, TREE 5
P.T. 0. CONFLUENCE 17 1 172122-17190  CLIP, TREE 4
18 1 172157-54850 GROMMET, 18 1
19 1 172151-62240 GROMMET 2
20 1 172165-68250  PLUG,RUBBER 1
21 1 17211116890  GROMMET, 9 1 3
22 1 172312-17260 GROMMET 1
23 1 172165-63201  PANEL ASSY 1 1
24 1 172519-63240  BOLT 10 10
25 1 172165-63250  PANEL ASSY 1 1
26 1 172165-63280  COVER, PANEL 1 1
27 1 172165-63660  CAP 1 1
28 1 172165-62100 STEP 1 1
29 1 172168-62100  STEP ASSY 1 1
1 172428-62200  STEP 1 1

(2_/ /P /’Toéﬁﬁ#/f- ZL—LTIVE
i i \ P.T. 0. CONFLUENCE KIT, FRAME END
& ’\\>\ g 172170-74620 GGE/HAY )

TEENO. 38D R LNO. 3SADEFHA

TEENO. 105 BET S0

Detail is shown in Fig. 105
B27-2B(JP)

Remarks
(1)P.T.O. CONFLUENCE SPEC.

es_

DETAILS IS REFER TO FIG.105. N:Old £~

New, Q:0ld %z New, R:Old <

Qs
S’

New, S:0ld *— New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34101

Fig.42. STEP & INSTRUMENT PANEL(SIDE L aremmcr Orezramp s
(C)=B27-2BP F (F)=B27-2B P AS
No. Lev. Parts No. Description Qty |

AW B € O E @

2Ty T & A IR N ) 1 2 172168-63250  PANELASSY 1 1
Fig. 4 STEP & INSTRUMENT PANEL (SIDE LEVER) 22 172168-03301  LABEL, SELECT ! !
3 1 172168-62200 MAT, FLOOR 1 1

PT ORI 31 1 172168-62201L  MAT, FLOOR 1 1

P.T.0. CONFLUENCE 4 1 172142-62300  BOLT, WING 1 1

& 5 1 17242862600  STEP 1 1

o i ! ; 6 1 17216562630  RUBBER 90,EDGE 1 1
Aial = 8 1 2017100000  WASHER SPRING 10 : 3
9 1 22217-100000  WASHER, SPRING 10 9 9

10 1 22217-100000 WASHER, SPRING 10 4 4

11 1 22417-320200 _ PIN, COTTER 3.2X20 1 1

12 1 26116100202  BOLT, M10X 20 PLATED 7 7

13 1 26116100202  BOLT, M10X 20 PLATED 9 9

14 1 26116100202 BOLT, M10X 20 PLATED 4 4

15 1 17212217190  CLIP, TREE 5

16 1 172122-17190  CLIP, TREE 4

17 1  172157-54850 GROMMET, 18 1

18 1 17215162240 GROMMET 2

19 1 17216568250 PLUG,RUBBER 1

20 1 194300-21460 _ CAP, RUBBER 25 1

21 1 172519-63240  BOLT 16 16

22 1 17216563501  PANELASSY 1 1

23 1 17216563550 PANELASSY 1 1

24 1 172165-63600  COVER, PANEL 1 1

25 1 172165-63620  COVER, PANEL 1 1

26 1 172165-63650  PLUG, HOLE 1 3

27 1 17216563660 CAP 1 1

28 1 22137-040000 WASHER, 4 4 4

29 1  26716-040002  NUT, M4 4 4

30 1 17216562100 STEP 1 1

31 1 172168-62100 STEPASSY 1 1

=
30/_-

PTOGRHFY k. FU—AT VK~

. ~ -
P.T.0. CONFLUENCE KIT, FRAME END o—
172170-74630 (341 by -) / 719 /
TRENO. 380D R ] LNO. 3sBOZFAE

T ot NS

B27-2B(JP)

Remarks
(1)P.T.O. CONFLUENCE SPEC.

DETAILS IS REFER TO FIG.105.
(M)MISPRINT. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CK10-M34101

Fig.43. STEP & INSTRUMENT PANEL(AS) weezmzmcr (Oeozr-22P S
(C)=B27-2BP F (F)=B27-2B P AS
No. Lev. Parts No. Description Qty |
A B € ©O E ¢
A RTIT & ARG I (09 2 1 Ircecels  STERASSY )
Fig STEP & INSTRUMENT PANEL (SIDE LEVER) (AS) 3 1 172168-62201  MAT, FLOOR 1
4 1 172142-62300 BOLT, WING 2
5 1 172165-62600 STEP 1
6 1 172165-62630 RUBBER 90,EDGE 1
7 1 172165-62800 GROMMET 1
8 1 22217-100000 WASHER, SPRING 10 7
9 1 22217-100000 WASHER, SPRING 10 9
10 1 22217-100000 WASHER, SPRING 10 4
11 1  22417-320200 PIN, COTTER 3.2X20 2
12 1 26116-100202 BOLT, M10X 20 PLATED 7
13 1 26116-100202 BOLT, M10X 20 PLATED 9
14 1 26116-100202 BOLT, M10X 20 PLATED 4
15 1 172122-17190 CLIP, TREE 5
16 1 172122-17190 CLIP, TREE 4
17 1 172157-54850 GROMMET, 18 1
18 1 172151-62240 GROMMET 2
19 1 172165-68250 PLUG,RUBBER 1
20 1  194300-21460 CAP, RUBBER 25 1
21 1  172519-63240 BOLT 16
22 1 172165-63700 PANEL ASSY 1
23 1 172168-63100 PANEL ASSY 1
24 1 172165-63600 COVER, PANEL 1
25 1 172165-63620 COVER, PANEL 1
26 1 172165-63650 PLUG, HOLE 3
27 1 172165-63660 CAP 1
28 1 22137-040000 WASHER, 4 4
29 1 26716-040002 NUT, M4 4
B27-28(JP)
Remarks Yes No Yes No
THIS FIGURE IS NEWLY ADDED. N:Old 2555 New, Q:01d %z New, R:0ld £ New, S:0ld %= New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34101

Fig.44. SEAT & SEAT MOUNT(FRONT LEVER) (rbar o ¢ S (oereBpSE
(C)=B27-2B P F (F)=B27-2B P AS
No. Lev. Parts No. Description Qty |
A (B () O () A

. 1 1 17221261230  FASTENER, DIAL 1 1
4 4 =k & —pFRIROIMN ) 2 1 172162-64200  SEAT ASSY, OPERATOR 1 1
Fig SEAT & SEAT MOUNT(FRONT LEVER) 3 2 172162-64210  CUSHION ASSY 1 1
4 2 17216264220 CHSHION ASSY, BACK 1 1
CouNTRY[ J P]AS[EX 5 2 17216264230  CHSHION ASSY, BACK 1 1
FigNo. | 44| — | — 6 2 172162-64240  PANEL,BACK 1 1
7 3 172162-64320 TRIM 1 1
8 3 172162-64330 RUBBER B,EDGE 1 1
9 2 172162-64250  BRACKET L,SIDE 1 1
LN 21 10 2 17216264260 BRACKET R,SIDE 1 1
BHLN I~1TEEHET 11 2 17216264270  ADJUSTER 1 1
2 INC. 3~17 12 2 172162-64280  ADJUSTER 1 1
15 2 17216264310 SCREW, M5X10 3 3
16 2 26013-080202  BOLT, M8X 20 8 8
17 2 26022-080162  SCREW, M8X16 4 4
18 1 172165-64401  MOUNT ASSY, SEAT 1 1
19 1 172165-64601 COVER ASSY, MOUNT 1 1
20 1 172165-64691  PLATE ASSY, SEAT 1 1
21 1 172165-64770  NUT, CAP M8 2 2
22 1 22137-080000 WASHER, 8 6 6
23 1 22217-080000  WASHER, SPRING 8 4 4
24 1 22217-080000 WASHER, SPRING 8 4 4
25 1 26013-100202  BOLT, M10X 20 4 4
26 1 26013-100202  BOLT, M10X 20 4 4
27 1  26577-050122 SCREW, M5X12 2 2
28 1 26716-050002  NUT, M5 2 2
29 1 26716-080002  NUT, M8 4 4
30 1 26716-080002  NUT, M8 2 2
31 1  933110-58500 GROMMET, 50 1 1

B27-2B (JP)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34101

Fig.45. SEAT & SEAT MOUNT(SIDE LEVER) (rbar o ¢ S (oereBpSE
(C)=B27-2BP F (F)=B27-2B P AS
No. Lev. Parts No. Description Qty |
A B () DO () (A

. 1 1 172212-61230  FASTENER, DIAL 1 1
4 5 =k & =IO IN ) 2 1 172162-64200  SEAT ASSY, OPERATOR 1 1
Fig SEAT & SEAT MOUNT (SIDE LEVER) 3 2 172162-64210  CUSHION ASSY 1 1
4 2 172162-64220  CHSHION ASSY, BACK 1 1
COUNTRY[J P|AS|EX MU, 2% 5 2 172162-64230  CHSHION ASSY, BACK 1 1
Fig No. BHUND, 3~1TE8BET 6 2 172162-64240  PANEL,BACK 1 1
2 INC. 3~17 7 3 172162-64320 TRIM 1 1
8 3 172162-64330 RUBBER B,EDGE 1 1
9 2 172162-64250  BRACKET L,SIDE 1 1
10 2 172162-64260 BRACKET R,SIDE 1 1
1 2 172162-64270  ADJUSTER 1 1
12 2 172162-64280  ADJUSTER 1 1
15 2 172162-64310  SCREW, M5X10 3 3
16 2 26013-080202  BOLT, M8X 20 8 8
17 2 26022080162  SCREW, M8X16 4 4
18 1 172165-64601 COVER ASSY, MOUNT 1 1
19 1 172165-64691  PLATE ASSY, SEAT 1 1
20 1 172165-64770  NUT, CAP M8 2 2
21 1 172165-64801 MOUNT ASSY, SEAT 1 1
22 1 22137-080000 WASHER, 8 6 6
23 1 22217-080000 WASHER, SPRING 8 4 4
24 1 22217-080000 WASHER, SPRING 8 4 4
25 1 26013-100202  BOLT, M10X 20 4 4
26 1 26013-100202  BOLT, M10X 20 4 4
27 1 26577050122  SCREW, M5X12 2 2
28 1 26716050002  NUT, M5 2 2
29 1 26716-080002  NUT, M8 4 4
30 1 26716080002  NUT, M8 2 2

B27-2B(JP)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34101

; (A)=B27-2B C F (D)=B27-2B P S,E
Fig.46. SEAT MOUNT(SIDE LEVER)(AS) (B)=B27.2B G S, )
(C)=B27-2BP F (F)=B27-2B P AS
No. Lev. Parts No. Description Qty |
A (B (©) () () (F)
- 1 1 17216564302 MOUNT ASSY, SEAT 1
. 46 2= by DN ) (AS) 2 1 17216564360 MOUNT ASSY 1
Fig SEAT MOUNT (SIDE LEVER) (AS) 3 1 17216564390  MOUNT 1
4 1 26013-080202  BOLT, M8X 20 4
5 1 26013-080552  BOLT, M8X 55 4
2 6 1 26013-100202  BOLT, M10X 20 4
B27-2B(JP)
Remarks Yes No Yes No
THIS FIGURE IS NEWLY ADDED. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34101

; (A)=B27-2B C F (D)=B27-2B P S,E
F|g.47. BONNET (B)=B27-2B C S,E (E)=
(C)=B27-2BP F (F)=B27-2B P AS
No. Lev. Parts No. Description Qty |

AW B € O E @

. 1 1 194145-04810 WASHER 4 4 4 4 4
. 4 Roxy b 2 1 19414504810  WASHER 6 6 6 6 6
Fie BONNET 3 1 194145-04810  WASHER 4 4 4 4 4
SN, 412 4A 1 172168-65100-4 BONNET ASSY, W/PAD 101 1 1
RHULN. (H)~328HET 4B 1 172168-65100 BONNET ASSY, W/PAD 1
4 INC. (4)~8 5 2 172168-65780 RUBBER, SEAL 1 1 1 1 1
6 2 172168-65790 RUBBER, SEAL 1 1 1 1 1
7 2 172168-65800 RUBBER, SEAL 1 1 1 1 1
8 2 172168-65810 RUBBER, SEAL 1 1 1 1 1
9 1 172168-65200 PIPE, EXTENSION 1 1 1 1 1
10 1 172168-65260 SPRING, GAS 1 1 1 1 1
11 1 172734-65260 PIN, BONNET LEVER 1 1 1 1 1
12 1 172734-65270 SPRING, CATCH 1 1 1 1 1
13A 1 172168-65300-4 BONNET ASSY 1 1 1 1
13B 1 172168-65300 BONNET ASSY, W/PAD 1
14 2 172168-65760 RUBBER, SEAL 1 1 1 1 1
15 1 172124-65450 LEVER ASSY, LOCK 1 1 1 1 1
16A 1 172168-65450-4 BONNET ASSY 1 1 1 1
16A-1 1 172168-65450-5 BONNET ASSY 1 1 1 1
16B 1 172168-65450-3 BONNET ASSY 1
17 2 172168-65750 RUBBER, SEAL 1 1 1 1 1
18 1 172126-65460 HOOK ASSY, KEY 1 1 1 1 1
19 1 172124-65480 CATCHER 1 1 1 1 1
20 1  172124-65490 PLATE,CATCH 1 1 1 1 1
21 1 172126-65500 KEY ASSY, CYLINDER 1 1 1 1 1
22 2 172126-65571 WASHER LOCK 1 1 1 1 1
23 2 26347-100002 NUT, M10 1 1 1 1 1
24 1 172168-65640 DUCT ASSY 1 1 1 1 1
25 1 172168-65660 BRACKET COMPL. 1 1 1 1 1
26 1 172168-65740 SEAL 1 1 1 1 1
27 1 172168-65820 RUBBER, SEAL 1 1 1 1 1
28 1  22137-080000 WASHER, 8 2 2 2 2 2
29 1 22137-100000 WASHER, 10 3 3 3 3 3
30 1  22137-100000 WASHER, 10 2 2 2 2 2
31 1  22217-080000 WASHER, SPRING 8 2 2 2 2 2
32 1 22217-080000 WASHER, SPRING 8 3 3 3 3 3
33 1 22217-100000 WASHER, SPRING 10 2 2 2 2 2
34 1 22217-100000 WASHER, SPRING 10 3 3 3 3 3
35 1  22417-200200 PIN, COTTER 2.0X20 2 2 2 2 2
36 1  22417-200200 PIN, COTTER 2.0X20 2 2 2 2 2
37 1 26013-100252 BOLT, M10X 25 4 4 4 4 4
38 1 26013-100252 BOLT, M10X 25 6 6 6 6 6
39 1 26013-100252 BOLT, M10X 25 4 4 4 4 4
40 1 26013-120352 BOLT, M12X 35 5 5 5 5 5
41 1 26116-080162 BOLT, M8X 16 PLATED 3 3 3 3 3
B27-28(JP) 42 1 26116-080202 BOLT, M8X 20 PLATED 2 2 2 2 2
43 1 26116-100202 BOLT, M10X 20 PLATED 2 2 2 2 2
44 1 26116-100202 BOLT, M10X 20 PLATED 3 3 3 3 3
45 1  933152-02900 WASHER 2 2 2 2 2
Remarks 46 1  933110-00301 KEY ASSY 1 1 1 1 1
(1)AS SPEC. 47 1 933171-20390 SPONGE 1 1 1 1 1
(M)MISPRINT. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34101

Fig.48. CABIN(BODY & FITTING PART) (rbar o ¢ S (oereBpSE
(C)=B27-2BPF (F)=B27-2B P AS
No. Lewv. Parts No. Description ' |

@ B € O E @

A8yl @ & o) 2 2 104450480 WASHER 3 3

Fie CABIN(BODY & FITTING PART) 3 2 172725-23050  SPRING, RETURN 11

19 4 2 194150-24270  CAP, SCREW 13.0 2 2

Y 5 2 26716-100002  NUT, M10 2 2

) 6 2 194273-47910  KNOB, LEVER 11

e sy 7 2 172141-53350 GROMMET, 26 11

775;3?;353055?“& i~ 8 2 194310-61610  GROMMET, 9 1 1

glo soRmON e 9 2 172151-62240  GROMMET 4 4

F‘é’ 43' Ref. NO. 1 i 10 2 172165-67350 SEAL 1 1

LS R Rk 1 2 172165-67500  SEAL 11

12 2 172137-68120 _ PIN 2 2

13 2 172141-68270  CLIP, TREE 4 4

14 2 172165-68400-4 CABIN ASSY 101

15 2 172162-69050  LOCK ASSY 11

REFER TO Fig 50 16 2 172162-69060  STRIKER 101

17 2 172162-69070  HANGER, COAT 101

17-1 2 172162-69071  HANGER, COAT 11

18 2 172165-69090 COVER 101

19 2 172165-69170  TRIM, ROOF 101

20 2 172165-69200  STOPPER 2 2

21 2 172165-69220  STOPPER 101

22 2 172165-69230  STOPPER 101

23 2 172165-69240  COVER 11

24 2 172165-69250 COVER 11

25 2 172165-69260  LEVER 101

26 3 172141-41360  BUSH 11

28 2 172165-69290  BRACKET 101

29 2 172165-69740  RUBBER, STOPPER 101

30 2 172165-69750  RUBBER 11

31 2 172165-69760 RUBBER, STOPPER 101

32 2 172165-69770  RUBBER 101

33 2 172165-69780  CUSHION, RUBBER 11

34 2 172165-69790  CUSHION, RUBBER 101

35 2 172165-69800  CUSHION, RUBBER 2 2

36 2 22137-080000  WASHER, 8 4 4

37 2 22137-100000  WASHER, 10 77

REFER T0 Fig 49 38 2 22137-140000 WASHER, 14 11

.00 g 9—s2 39 2 22217-100000  WASHER, SPRING 10 2 2

91F§ A b . 40 2 22217-100000 WASHER, SPRING 10 3 3

oplsa 41 2 22417-400250  PIN, COTTER 4.0X25 101

‘%I ~J \> 42 2 22867-300080  SCREW, 3X 8 2 2

< " 43 2 26013-080162  BOLT, M8X 16 4 4

P - 44 2 26013-080252  BOLT, M8X 25 4 4

@E‘;’ﬁf’o 45 2 26013-080302  BOLT, M8X 30 4 4

46 2 26013-100162  BOLT, M10X 16 5 5

B27-28 (4P) 47 2 26013-100252  BOLT, M10X 25 7007

48 2 26116-101002  BOLT, M10X100 PLATED 3 3

49 2 26450-080202  BOLT, M8X 20 8 8

50 2 26577-080122  SCREW, M8X12 2 2

Remarks 51 2 172165-67370 _ TRIM 11
(M)MISPRINT. N:Old $=5 New, Q:0ld *725 New, R:0ld $=5 New, S:0ld ¥ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34101
Fig.48. CABIN(BODY & FITTING PART) Grearzscr (ezr28p e
(C)=B27-2BPF (F)=B27-2B P AS

No. Lev. Parts No. Description Qty
A B () O (E) R

52 1 172165-67480 CLIP 1 1

Fy by @k & (18 52-1 1 172176-68210 CLIP, TREE 1 1 N
Fig 4 CABIN(BODY & FITTING PART) oSS (BoMH60623)

19 (®)
[Figno. [ 48] — 148

$eb’ 7ASSY

EN0. &
NO. 48DR.H LNO. 2~51
] Euo. 49D EH; LNO. 1~a4%§&§'§'
& 48 Ref. NO. 1
NC.Fig 48 Ref. NO. 2~51
Fig 49 Ref. NO. 1~64

REFER TO Fig 50

r

|

|

e

o~
A

REFER TO Fig. 49

el el

-

B>

EREEA
®|sm|.s =0)

B27-2B (JP)

Remarks
(M)MISPRINT. N:0ld €25 New, Q:0ld £ New, R:Old %= New, S:01d £125 New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Ghange

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CK10-M34101

Fig.49. CABIN(GLASS & SASH) (rbar o ¢ S (oereBpSE
(C)=B27-2BPF (F)=B27-2B P AS
No. Lev. Parts No. Description Qty |

A ® € © E ©

.. . 1 2 194080-01121  KNOB 4 4
) 4 FpE (R & $92) 2 2 17213746210  SCREW 2 2
Fig. CABIN(GLASS & SASH) 3 2 172165-67100 FRAME UNLASSY,GLASS 11
4 2 172165-67170  FRAME UNR ASSY,GLASS 11

COUNTRY| J PIASIEX 5 2 172165-67240  SPRING 4 4
Fleho 491 — 149 e 6 2 172165-67250  SPRING 2 2
772165-68401-4) 7 2 17216567380  SHIM 2 2
N 450 Elﬁﬁg s 8 2 172165-69180 COLLAR, GLASS 2 2
NO. 49DELH UNO. 1 ~64E BB ET 9 2 172165-69320 FRAME UPL,GLASS 11

: #? g“ié' Hg'f.‘no. 2~51 10 2 172165-69410 FRAME 11
Fig 49 Ref. NO. 1~64 11 2 172165-69490  PLATE 101
12 2 172165-69500 ROLLER 35 4 4

13 2 172165-69510 ROLLER 4 4

14 2 172165-69521  SUSHASSY 11

15 3 17216567811  GLASS 11

16 3 17216567821  GLASS 1 1

17 3 172165-67850  CHANNEL 101

18 3 172165-67860  STRIP, WEATHER 11

19 3 172162-69970  LOCK ASSY 2 2

20 2 172165-69530  SPACER 6 6

21 2 172165-69540  FINISHER 11

22 2 172165-69550  SHAFT, ROLLER 4 4

23 2 172165-69560  SHAFT, ROLLER 2 2

24 2 172165-69570  SHAFT, ROLLER 2 2

25 1  172165-69581  GLASS 1 1

26 2 172165-69590  GLASS 11

27 2 172165-69600  ACRYL 11

28 2 172165-69610  GLASS 1 1

29 2 172165-69620  GLASS 11

30 2 172165-69630  GLASS 11

31 2 172137-69651 COLLAR, GLASS 10 10

32 2 172165-69661  SEAL, ROOF 101

33 2 172165-69671  SEAL 11

34 2 172165-69681  SEAL, CABIN 1 1

35 2 172165-69691  SEAL, CABIN 101

36 2 172165-69720  SEAL, DOOR 11

37 2 17216569731  SEAL 1 1

38 2 172162-69750  HANDLE 11

39 2 17216569811  RUBBER 5 5

40 2 17216569830  SEAL 1 1

41 2 172137-69840 SCREW 10 10

42 2 172165-69840  PACKING 11

43 2 172165-69850  PACKING 1 1

44 2 172165-69860  PACKING 11

45 2 172165-69870  PACKING 11

46 2 172165-69890 LATCH LASSY 2 2

47 2 172165-69960 LATCH R ASSY 2 2

q’ 48 2 172165-69980 GUARD 4 4

45 3 24 56? 49 2 22137-060000 WASHER, 6 9 o9

61 50 2 22137-100000 WASHER, 10 2 2

B27-2B(JP) 51 2 22137-100000 WASHER, 10 8 8

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34101

Fig.49. CABIN(GLASS & SASH)

4 FrEXGH IR & ¥9)
Fie CABIN(GLASS & SASH)

COUNTRY| J P|AS[EX
Fig No. | 49 [ — |49 gyt‘mssv

0, 4g%ﬂlﬂ§)buo 113

. 8DR A LNO. 2~51&
OORHUN. 1~64Z 3 HET

. 48 Ref. NO. 1

ig 48 Ref. NO. 2~51

ig 49 Ref. NO. 1~64

7
3 24
5661

B27-2B (JP)

45

(A)=B27-2B C F (D)=B27-2B P S,E
(B)=B27-2B C S,E ()=
(C)=B27-2BP F (F)=B27-2B P AS

No. Lev. Parts No. Description Qty I R

A B € ©O E ¢

52 2 22137-100000 WASHER, 10 8 8

53 2 22157-060000 WASHER, 6 2 2

54 2 22157-080000 WASHER, 8 10 10

55 2 22217-080000 WASHER, SPRING 8 5 5

56 2 22217-140000 WASHER, SPRING 14 2 2

57 2 26013-100202 BOLT, M10X 20 8 8

58 2 26013-100202 BOLT, M10X 20 2 2

59 2  26116-060122 BOLT, M6X 12 PLATED 8 8

60 2  26757-080002 NUT, LOCK M8 5 5

61 2 26757-140002 NUT, LOCK M14 2 2

62 2 933171-17770 SHIM SET 2 2

63 2 172165-68280 COLLAR, GLASS 1 1

64 2 172165-69990 SHIM 2 2

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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; (A)=B27-2B C F (D)=B27-2B P S,E
Fig.50. CABIN DOOR prszascr o
(C)=B27-2BP F (F)=B27-2B P AS
No. Lev. Parts No. Description Qty |

@ B € O E @

1 1 772165-69000-2 DOOR ASSY 1 1
5 FrEVRT 2 2 172165-63650 PLUG, HOLE 5 5
Fig CABIN DOOR 3 2 172165-69000-2 DOOR ASSY 11
4 3 172137-69410-2 HINGE 2 2
counTRY[J PJASEX 6 4 172137-66650-2 HINGE 2 2
Fig Mo. | 50 | — | 50 7 4 172122-69390  HINGE 2 2
8 2 172165-69141 COVER, DOOR 11
- 9 2 172165-69190 RUBBER, STOPPER 2 2
» % REFER T0 Fig. 48, 49 10 2 172162-69460  KEY ASSY, CYLINDER 11
g 11 2 17216269480 LOCK ASSY 1 1
7N SN 12 12 2 172162-69490  PIN 1 1
K RIUNO. 2~38% 8T, 13 2 172162-69500  SPRING 11
; :;\ 1 INC. 2~38 14 2 172162-69510  HANDLE ASSY 11
! ANNY 1 15 2 172162-69520 COVER 1 1
: ' 16 2 172162-69530  ROD ASSY 11
17 2 172162-69541  HANDLE, OUTER 11
; - 18 2 172162-69550 HOOK 11
19 2 172122-69620  KNOB, DOOR 11
20 2 17216569640  GLASS, DOOR 1 1
21 2 172165-69650  GLASS, DOOR 101
22 2 172165-69701  SEAL, DOOR 11
23 2 172165-69711  SEAL 11
24 2 22137-050000 WASHER, 5 8 8
25 2 22137-100000 WASHER, 10 4 4
26 2 22217-050000 WASHER, SPRING 5 8 8
27 2 22217-060000 WASHER, SPRING 6 8 8
28 2 26013-100252  BOLT, M10X 25 4 4
29 2 26557-060102 SCREW, M6X10 2 2
30 2 26557-060162 SCREW M 6X 16 707
31 2 26559-050162  SCREW, M5X16 8 8
32 2 26559-050202  SCREW, M5X20 4 4
33 2 26757-100002  NUT, LOCK M10 2 2
34 2 22217-100000 WASHER, SPRING 10 2 2
35 2 26716-100002  NUT, M10 4 4
36 2 17216269590  PLATE, LOCK 1 1
(A=M/#60602) (B=M/#60602)
37 2 26013-080202  BOLT, M8X 20 1 1
(A=M/#60602) (B=M/#60602)
38 2 26716-080002  NUT, M8 11 W
(A=M/#60602) (B=M/#60602)
39 1 933110-00301  KEY ASSY 1 1

B27-28(JP)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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H A)=B27-2BC F D)=B27-2B P S,E
Fig.51. CANOPY EB;:BZMBCSE EE;:
(C)=B27-2BP F (F)=B27-2B P AS
No. Lev. Parts No. Description Qty |

A B () DO () (A

1A 1 772165-68100-4 CANOPY ASSY 1 1
. 5 :*-‘\‘(,)P/Y e 1B 1 772165-68100-3 CANOPY ASSY 1

Fig CAN 2A 2 172165-68100-4 POLE ASSY, CANOPY 1 1
2B 2 172165-68100-3 POLE ASSY, CANOPY 1

3A 2 172165-68110-4 POLE ASSY, CANOPY 1 1
3B 2 172165-68110-3 POLE ASSY, CANOPY 1
4 2 172165-68180 BOLT, M14X 35 8 8 8

R RIRTES 5A 2 172429-68300 ROOF, CANOPY 1 1
BHLNG 2~TEEHET. 5B 2 172165-68301 ROOF, CANOPY 1
1 ING. 2~T 6 2 22217-140000  WASHER, SPRING 14 8 8 8
1 7 2  26013-120402 BOLT, M12X 40 6 6 6

‘ 5 8A 1 172165-68200-4 CANOPY ASSY, FRONT 1 1
8B 1 172165-68200 CANOPY ASSY, FRONT 1
9 1 26013-120352 BOLT, M12X 35 2 2 2

P ﬁ
/ -
B27-2B(JP)
Remarks Yes No Yes No
(1)AS SPEC. N:Old -5 New, Q:0ld %= New, R:0ld £ New, S:0ld *;5 New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34101

; (A)=B27-2B C F (D)=B27-2B P S,E
Fig.52. HYD.OIL PUMP & JOINT prszascr o
(C)=B27-2BP F (F)=B27-2B P AS
No. Lev. Parts No. Description Qty |

A ® € O E ©

122 172162-74860 BOLT

123
124
131

24311-000160 O-RING, 1AP16.0
26450-080252 BOLT, M8X 25
172141-74430 O-RING

1 1 17216871101  COVER, FLYWHEEL 11 1 1 1
52 HERST & WHEF 2 1 26013-100302  BOLT, M10X 30 8 8 8 8 8
Fig HYD. OfL PUMP & JOINT 3 1 172165-71200 COUPLING 101 1 1 1
4 1 26450-120402  BOLT, M12X 40 3 3 3 3 3
5 1 26013-120302  BOLT, M12X 30 2 2 2 2 2
6 1 172164-73110  VALVE 101 1 1 1
7 1 17216873202 PUMP ASSY 1 1 1 1 1
9 2 17216871200  SHAFT ASSY 101 1 1 1
13 3 172164-73170  SEALASSY 101 1 1 1
19 3 17216871340  O-RING 1 1 1 1 1
20 3 17216871550 COVER 101 1 1 1
24 3 26450-060162  BOLT, M6X 16 4 4 4 4 4
30 3 172168-71510  O-RING 1 1 1 1 1
33 3 17216573790  O-RING 101 1 1 1
34 3 172143-74220 O-RING 101 1 1 1
36 2 17217573111  ROTARY COMP. 1 1 1 1 1
47 3 17216871360  GASKET 101 1 1 1
49 3 172175-73150  PLATE, CONTROL 101 1 1 1
57 3 24315-000080  O-RING, 1BP8.0 5 5 5 &5 5
58 3 26450-100302  BOLT, M10X 30 3 3 3 3 3
59 3 26450-100502  BOLT, M10X 50 1 01 1 1 1
63 3 172168-71430  O-RING 1 1 1 1 1
73 2 172175-73440  PUMP ASSY, GEAR 101 1 1 1
87 3 172147-73650 O-RING 2 2 2 2 2
106 3 172165-73870  O-RING 11 1 1 1
107 3 172164-73880  O-RING, NBR HS70 101 1 1 1
108 3 172164-73890  O-RING, NBR HS70 101 1 1 1
109 3 24315.000100  O-RING, 1BP10.0 3 3 3 3 3
112 2 172164-73461  VALVE 101 1 1 1
3 4 4 4 4 4

3 4 4 42 4 4

3 2 2 2 2 2

3 101 1 1 1

B27-2B (JP)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.53. BOOM CYLINDER (CABIN) (rbar o ¢ S (oereBpSE
(C)=B27-2BPF (F)=B27-2B P AS
No. Lev. Parts No. Description Qty |

A ® € O E ©

172162-61770 GUIDE, SLIDE
172142-72341-4 COVER, SLIDE
22217-100000  WASHER, SPRING 10

26116-100162 BOLT, M10X 16 PLATED
933147-03400  WASHER, BRAKE ARM
933168-14170 SPRING

. 1 1 172142-72861-4 CYLINDER ASSY, BOOM 1 1

5 3 T=LY G 2 2 172142-72871-4 TUBE ASSY, BOOM 1 1
Fig BOOM CYLINDER (CABIN) 3 3 17216872400  BUSH 45X55X40 11
4 3 17216881410  SEAL, DUST 2 2

o T PTASTEX 5 2 17214299340  CYLINDER KIT, BOOM 101

Fig ho. | 53 | — 1 53 6 3 172142-72900  SEAL SET, HEAD 11

13 3 172142-72911  SEAL SET, PISTON 1 1

17 3 172142-72260  WASHER, LOCK 101

18 3 22252-000561 RING, 56 11

19 3 93311126600  RING, SPRING 1 1

20 2 172142-72332  ROD, BOOM 11

21 3 17216872400  BUSH 45X55X40 11

22 3 172168-81410  SEAL, DUST 2 2

23 2 172142-72210  HEAD 80 40 C W/BUSH 11

25 3 933135-14600  BUSH 40 30, ROD 11

26 2 17214272232  PISTON 8027 B 1 1

BHUN. 11 27 2 17214272242  PISTON 8027 A 101
Bt LNo. g:g:éﬁ&i?‘ 28 2 17214172250  NUT 11
1 INC. No. 29 2 17213772730  RING 44B, CUSHION 1 1
1 30 2 24761-020000  NIPPLE, GREASE PT1/8 2 2

2 933127-27102  PLUNGER 44A, CUSHION 11

1 2 2

1 101

1 11

1 1 1

1 11

1 2 2

B27-2B(JP)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.54. BOOM CYLINDER (CANOPY) gg;:gg_;gg;E EE;:B” ZBPSE
(C)=B27-2BP F (F)=B27-2B P AS
No. Lev. Parts No. Description Qty |

A B () DO () (A

. 1A 1 172142-72283-4 CYLINDER ASSY, BOOM 1 1
, 5 T—Ll 2T () 1B 1 172142-72861  CYLINDER ASSY, BOOM 1

Fig. BOOM CYLINDER (CANOPY) 2A 2 172142-72292-4 TUBE ASSY, BOOM 11
2B 2 17214272871  TUBE ASSY, BOOM 1
3 3 172168-72400  BUSH 45X55X40 101 1
4 3 17216881410  SEAL, DUST 2 2 2
5 2 17214299340  CYLINDER KIT, BOOM 1 1 1
6 3 172142-72900  SEAL SET, HEAD 1 01 1
13 3 17214272911  SEAL SET, PISTON 11 1
17 3 17214272260  WASHER, LOCK 1 1 1
18 3 22252-000561  RING, 56 1 1 1
19 3 933111-26600  RING, SPRING 11 1
20 2 17214272332 ROD, BOOM 1 1 1
21 3 172168-72400  BUSH 45X55X40 11 1
22 3 172168-81410  SEAL, DUST 2 2 2
;iﬂb"ﬂ- I3 S 23 2 172142-72210  HEAD 80 40 C W/BUSH 11 1
Rilitio i-S1E8 25 3 933135-14600  BUSH 40 30, ROD 101 1
1 B 26 2 172142-72232  PISTON 8027 B 11 1
i 27 2 17214272242  PISTON 80 27 A 1 1 1
i 28 2 17214172250  NUT 101 1
i 29 2 172137-72730  RING 44B, CUSHION 11 1
i 30 2 24761-020000  NIPPLE, GREASE PT1/8 2 2 2
i 31 2 933127-27102  PLUNGER 44A, CUSHION 1 01 1
32 1 17216261770  GUIDE, SLIDE 2 2 2

33A 1 172142-72341-4 COVER, SLIDE 1 1
338 1 172142-72341  COVER, SLIDE 1
34 1 22217-100000  WASHER, SPRING 10 11 1
35 1 26116-100162  BOLT, M10X 16 PLATED 1 1 1
36 1 933147-03400 WASHER, BRAKE ARM 11 1
37 1 933168-14170  SPRING 2 2 2

B27-2B(IP)
Remarks Yes No Yes No
(1)AS SPEC. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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; (A)=B27-2B CF (D)=B27-2B P S,E
Fig.55. ARM CYLINDER oearmBer o
(C)=B27-2BP F (F)=B27-2B PAS
No. Lev. Parts No. Description Qty |
A B () O (E) R
LAY 1A 1 172142-72372-4 CYLINDER ASSY, ARM 1 1 1 1
Fi 5 ATRM CYIjIQDE/R 1B 1 172142-72372 CYLINDER ASSY, ARM 1
e 2A 2 172142-72381-4 TUBE, ARM 1 1 1 1
2B 2 172142-72381 TUBE, ARM 1
3 3 172171-72150 BUSH 38X50X40 1 1 1 1 1
4 3 172168-81270 SEAL, DUST 2 2 2 2 2
Y 5 2 172141-99380 CYLINDER KIT, ARM 1 1 1 1 1
\-.\ 6 3  172141-71890 SEAL SET, HEAD 1 1 1 1 1
: 11 3 172148-72930 SEAL SET, PISTON 1 1 1 1 1
14 3 172141-72190 WASHER, LOCK 1 1 1 1 1
I 15 3 933111-26600 RING, SPRING 1 1 1 1 1
A
\V\ | o Lo, I~UERLET 16 2 172175-72550 NUT 1 1 1 1 1
'\' i i 1 INC. No. 2~24 17 2 172142-72412 ROD COMP 1 1 1 1 1
o 1 /4 18 3 172171-72150 BUSH 38X50X40 1 1 1 1 1
4 - ! 19 3 172168-81270 SEAL, DUST 2 2 2 2 2
! 20 2 172141-72690 HEAD 75 40 W/BUSH 1 1 1 1 1
' 22 3 933135-14600  BUSH 40 30, ROD 11 1 1 1
: 23 2 172175-72540 PISTON 75 1 1 1 1 1
? > 24 2 24761-040000 NIPPLE, GREASE B 2 2 2 2 2
R
19
P
P
2
|
]
- !
4 !
I
I
i
P
L
r.
|
i
i
|
L
i _/‘/
v
B27-2B (JP)
Remarks Yes No Yes No
(1)AS SPEC. N:Old -5 New, Q:0ld %= New, R:0ld £ New, S:0ld *;5 New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.56. BUCKET CYLINDER

56 AGATE DI
Fig BUCKET CYLINDER

RiUNo. 11Z
BHUNo. 2~2428H KT
1 INC. No. 2~24

B27-2B(JP)

(A)=B27-2B C F (D)=B27-2B P S,E
(B)=B27-2B C S,E )=
(C)=B27-2BP F (F)=B27-2B P AS
No. Lev. Parts No. Description Qty |
A B () O (E) R
1A 1 172142-72431-4 CYLINDER ASSY 1 1 1 1
1B 1 172142-72431 CYLINDER ASSY 1
2A 2 172142-72441-4 TUBE, BUCKET 1 1 1 1
2B 2 172142-72441 TUBE, BUCKET 1
3 3 172168-72240 BUSH 1 1 1 1 1
4 3 172168-81270 SEAL, DUST 2 2 2 2 2
5 2 172142-99420 CYLINDER KIT, BUCKET 1 1 1 1 1
6 3 172142-72920 SEAL SET, HEAD 1 1 1 1 1
11 3  172148-72940 SEAL SET, PISTON 1 1 1 1 1
14 3 172142-72560 WASHER, LOCK 1 1 1 1 1
15 3 933111-26600 RING, SPRING 1 1 1 1 1
16 2  172141-72250 NUT 1 1 1 1 1
17 2 172142-72501 ROD, BUCKET 1 1 1 1 1
18 3 172168-72240 BUSH 1 1 1 1 1
19 3 172168-81270 SEAL, DUST 2 2 2 2 2
20 2 172142-72510 HEAD ASSY 1 1 1 1 1
22 3  933135-14600 BUSH 40 30, ROD 1 1 1 1 1
23 2  172148-72790 PISTON 65 1 1 1 1 1
24 2 24761-040000 NIPPLE, GREASE B 2 2 2 2 2

Remarks
(1)AS SPEC.

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34101

1 A)=B27-2BC F D)=B27-2B P S,E
Fig.57. SWING CYLINDER oearmBer o
(C)=B27-2BP F (F)=B27-2B PAS
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
YT 1 1 172168-72201 CYLINDER ASSY, SWING 1 1 1 1 1
Fig. 5 am;&ﬁ%&y 2 2 172142-72210 HEAD 80 40 C W/BUSH 1 1 1 1 1
4 3 933135-14600 BUSH 40 30, ROD 1 1 1 1 1
1 5 2 172168-72211 TUBE ASSY, SWING 1 1 1 1 1
Fy s Ll 6 3 172171-72150 BUSH 38X50X40 1 1 1 1 1
7 3 172168-81270 SEAL, DUST 1 1 1 1 1
8 2 172142-72232 PISTON 80 27 B 1 1 1 1 1
9 2 172142-72242 PISTON 80 27 A 1 1 1 1 1
10 2 172141-72250 NUT 1 1 1 1 1
11 2 172142-72260  WASHER, LOCK 1 1 1 1 1
12 2 172137-72700 RING 40A, CUSHION 1 1 1 1 1
?;;E;IP{E%& 13 2 172137-72710 COLLAR, 40B 1 1 1 1 1
4 14 2 172137-72720 COLLAR, 40A 1 1 1 1 1
E 15 2 172137-72730 RING 44B, CUSHION 1 1 1 1 1
ﬁ—___: ) 16 2 172142-72781 ROD W/BUSH, SWING 1 1 1 1 1
1.~ 17 3 172171-72150 BUSH 38X50X40 1 1 1 1 1
18 3 172168-81270 SEAL, DUST 2 2 2 2 2
P 19 2 172142-72800 PLUNGER 44D, CUSHION 1 1 1 1 1
A I seangs P 20 2 172142-72900  SEAL SET, HEAD 11 1 1 1
TN No. 2~35 i 27 2 17214272941  SEAL SET, PISTON 1 1 1 1 1
i 32 2 172142-72810 CIRCLIP 1 1 1 1 1
ke 33 2 22252-000561 RING, 56 1 1 1 1 1
34 2 24761-020000 NIPPLE, GREASE PT1/8 1 1 1 1 1
35 2 933111-26600 RING, SPRING 1 1 1 1 1
36A 1 172168-72300-4 COVER ASSY, SWING 1 1
36B 1 172168-72300-3 COVER ASSY, SWING 1
37 1 22217-100000  WASHER, SPRING 10 1 1 1
38 1 26116-100162 BOLT, M10X 16 PLATED 1 1 1
39 1 933147-03400 WASHER, BRAKE ARM 1 1 1
40 1 933168-14170 SPRING 2 2 2
41 1 22157-100000 WASHER, 10 1 1
42 1 22217-100000 WASHER, SPRING 10 1 1
43 1 26116-100162 BOLT, M10X 16 PLATED 1 1
B27-2B(JP)
Remarks Yes No Yes No
(1)AS SPEC. N:Old -5 New, Q:0ld %= New, R:0ld £ New, S:0ld *;5 New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.58. BLADE CYLINDER EQ;S%:?SS;E EE;;BZMBPS'E
(C)=B27-2B P F (F)=B27-2B P AS
No. Lev. Parts No. Description Qty |
A (B () O () A
.. 1 1 17242272700  CYLINDER ASSY, BLADE 1 1 1 1 1
5 87V— k¥ 2 2 172422-72710  TUBE, BLADE 101 1 1 1
Fie BLADE CYLINDER 3 3 172168-72410  BUSH 101 1 1 1
4 3 172165-81750  SEAL, DUST 40X50X5 2 2 2 2 2
5 2 172422-72780  PISTON 101 1 1 1
6 2 172142-72930  SEAL SET, HEAD 101 1 1 1
11 2 172142-72950  SEAL SET, PISTON 1 1 1 1 1
14 2 17214272260  WASHER, LOCK 1 1 1 1 1
15 2 933111-26600  RING, SPRING 1 1 1 1 1
16 2 17217572550  NUT 1 1 1 1 1
17 2 172422-72730  ROD ASSY, BLADE CLY. 1 1 1 1 1
18 3 17216872410  BUSH 1 1 1 1 1
19 3 17216581750  SEAL, DUST 40X50X5 2 2 2 2 2
20 3 23871-005000 PLUG, RO05 1 1 1 1 1
21 2 172422-72760  HEAD 1 1 1 1 1
211 2 172142-72640  HEAD ASSY 1 1 1 1 1 N
= 4 (A=M/#60524) (B=M/#60524) (C=M/#60524) (D=M/#60524) (F=M/#60524)
P /.-/ 23 3 933135-14600  BUSH 40 30, ROD 1 01 1 1 1
’ T REULNO I 24 1 172421-72790 COVER, BLADE 1 1 1 1 1
7 RHLN. DSIEBHET 241 1 172422-72790  COVER, BLADE 1 1 1 1 1
e ’1 !Nz~ 25 1 22157-100000  WASHER, 10 2 2 2 2 2
N N A 26 1 26013-100202  BOLT, M10X 20 2 2 2 2 2
~. \.\. _ l/? i
. Le
ST % 20 i
i
@ |
19 ’
./‘
(
i
i
B27-2B(JP)
Remarks Yes No Yes No . . ».
(M)MISPRINT. N:Old -5 New, Q:0ld %= New, R:0ld £ New, S:0ld *;5 New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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1 A)=B27-2BC F D)=B27-2B P S,E
Fig.59. DRIVING MOTOR (remmancE o
(C)=B27-2BP F (F)=B27-2B PAS
No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 172422-73300 MOTOR, TRAVEL 2 2 2 2 2
2 2 172175-70100 GEAR, REDUCTION 2 2 2 2 2
3 3 172141-70020-Z SEAL, FLOATING 2 2 2 2 2
4 3 172141-70030 BEARING, ANGULAR 2 2 2 2 2
5 3  172141-70040 NUT, RING 2 2 2 2 2
11 3 172141-70110 SCREW 8 8 8 8 8
19 3 172141-70180 PLATE(T1.8), THRUST 2 2 2 2 2
20 3 172141-70190 PLATE(T2.3), THRUST 2 2 2 2 2
21 3 172141-70200 PLATE(T2.8), THRUST 2 2 2 2 2
23 3 172141-70230 WIRE 2 2 2 2 2
24 3 172122-70350 BALL, STEEL 132 132 132 132 132
25 3 172122-70350 BALL, STEEL 132 132 132 132 132
26 3 172162-70820 O-RING 2 2 2 2 2
29 3 22242-000350 RING, 35 2 2 2 2 2
38 2 172122-70540 BOLT, SOCKET 12 12 12 12 12
44 2 172422-73370 VALVE 2 2 2 2 2
45 3 172148-70350 BOLT 8 8 8 8 8
47 3 172422-73400 VALVE , RELIEF 4 4 4 4 4
51 4 172147-70580 RING, BUCK UP 4 4 4 4 4
52 4  24315-000120 O-RING, 1BP12.0 4 4 4 4 4
53 4 24315-000240 O-RING, 1BP24.0 2 2 2 2 2
54 4 24315-000150 O-RING, 1BP15.0 2 2 2 2 2
55 4 172147-70600 RING P15,T3,BACKUP 4 4 4 4 4
57 3 24315-000070 O-RING, 1BP7.0 6 6 6 6 6
58 3 24315-000160 O-RING, 1BP16.0 4 4 4 4 4
e 63 4 24315-000100 O-RING, 1BP10.0 4 4 4 4 4
o 69 2 172638-73540 SEAL, OIL 2 2 2 2 2
— e e 70 2 172183-73670 SHAFT 2 2 2 2 2
__.s g 73 2 172183-73910 BLOCK KIT,CYLINDER 2 2 2 2 2
) e 1o (1) 85 2 24101-060024 BEARING, BALL 6002 2 2 2 2 2
86 2 24101-060044 BEARING, BALL 6004 2 2 2 2 2
87 2 24315-000070 O-RING, 1BP7.0 6 6 6 6 6
88 2  24315-000110 O-RING, 1BP11.0 4 4 4 4 4
89 2 24315-000140 O-RING, 1BP14.0 4 4 4 4 4
‘ 920 2 24315-000290 O-RING, 1BP29.0 4 4 4 4 4
91 2 24321-001200 O-RING, 1AG120.0 2 2 2 2 2
92 92 2 172422-73410 SEAL SET 2 2 2 2 2
93 1 26013-120302 BOLT, M12X 30 18 18 18 18 18
=NEw b
SEAL XIT
172422-73410
RiiLNo. 923
R UNe. 3, 26, 51~55,
57, 58, 63, 69, 87~ ERAHET
42 INC. 3, 26, 51~55, 57
58, 63, 69, 87~91
Remarks
(1)INC.REFER NO.3,26,51-55,57,58,
63,69,87-91. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34101

1 A)=B27-2BC F D)=B27-2B P S,E
Fig.60. TURNING MOTOR EB;:BZIZBCS,E EE;:
(C)=B27-2BPF (F)=B27-2B P AS
No. Lev. Parts No. Description Qty |
A (B (©) O (E ¢
1 1 172428-73310 MOTOR 1 1 1 1 1
6 EET—% 2 2 172168-73330  VALVE ASY, SHOCKLESS 1 1 1 1 1
Fig TURNING MOTOR 4 3 172168-73350 CARTRIDGE ASSY 2 2 2 2 2
5 3 17216873360  SEAL SET 101 1 1 1
6 4 17217173330  SEAL, CAP 2 2 2 2 2
7 4 17217173340  RING 4 4 4 4 4
8 4 24315-000160 O-RING, 1BP16.0 2 2 2 2 2
9 4 24315-000200 O-RING, 1BP20.0 2 2 2 2 2
10 4 24315-000250 O-RING, 1BP25.0 2 2 2 2 2
11 4 24315000280 O-RING, 1BP28.0 2 2 2 2 2
12 3 172168-73370  BOLT 6 6 6 6 6
13 2 172428-73320 MOTOR ASSY 1 1 1 1 1
14 3 172428-73330  GEAR ASSY, PINION 1 1 1 1 1
15 3 172428-73340  SEAL SET 1 1 1 1 1
16 1 22217-160000 WASHER, SPRING 16 4 4 4 4 4
17 1 26116-160502  BOLT, M16X 50 PLATED 4 4 4 4 4

B27-28(JP)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34101

; A)=B27-2B C F D)=B27-2B P S,E
Fig.61. SWIVEL JOINT prszascr o
(C)=B27-2BP F (F)=B27-2B P AS
No. Lev. Parts No. Description Qty |

A B () O (E) R

1 1 172168-73800 JOINT ASSY, SWIVEL 1 1 1 1 1

2 2 172148-73810 SHAFT ASSY, SWIVEL 1 1 1 1 1

3 2 172148-73830 FLANGE, SWIVEL 1 1 1 1 1

4 2 172148-73840 HUB, SWIVEL 1 1 1 1 1

5 2 172137-73860 SPACER, SWIVEL 1 1 1 1 1

5A 2 172148-73870 RING, BUCK UP 1 1 1 1 1

6 2 172168-73880 SEAL SET, SWIVEL 1 1 1 1 1

7 3  172142-73800 O-RING 8 8 8 8 8

9 3 24311-000750 O-RING, 1AP75.0 1 1 1 1 1

10 3 24321-000700 O-RING, 1AG70.0 1 1 1 1 1

11 2 22242-000451 RING, 45 1 1 1 1 1

12 2 23871-020000 PLUG, R02 7 7 7 7 7

13 2 26013-100352 BOLT, M10X 35 3 3 3 3 3

14 1 26013-100302 BOLT, M10X 30 4 4 4 4 4

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34101

Fig.62. CONTROL VALVE(P PORT&VALVE STA

6 2 AX A=V TPFR -b & NV EERELR)
Fig

CONTROL VALVE(P PORT & VALVE STAND
:STANDARD SPEC.)

COUNTRY[J PJA SIEX %671'1 e
Fig No.| 62 | — | — < D, P 72
PUNP 4 Pip 2
I FA—MsULT ASSY ('S

CONTROL_VALVE ASSY

Fi
I

B No. 650, L 1~34&
ENo. 86OR T UNo. 1~25E8LET
Ref. No. 1

NC.Fig. 62 Ref. No. 2~36
Fig 63 Ref. No. 1~41
Fig. 64 Ref. No. 1~36
Fig 65 Ref. No. 1~34
Fig. 66 Ref. No. 1~25

4 L No.

B27-2B(JP)

(A)=B27-2BCF (D)=B27-2BP S,E
(B)=B27-2B C S,E B)=
(C)=B27-2BP F (F)=B27-2B P AS

No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 172168-74101 VALVE ASSY, CONTROL 1 1 1 1
2 2 172112-06480 PLUG 2 2 2 2
3 2  172112-06490 O-RING 2 2 2 2
4 2 172168-72500 SECTION KIT, INLET 1 1 1 1
5 3 172168-72680 VALVE 185/33, REFIEF 1 1 1 1
6 4 172116-74150 O-RING 1 1 1 1
7 3 172116-74150 O-RING 1 1 1 1
8 3 172116-74320 PLUG 1 1 1 1
9 3 172122-74520 SECTION ASSY, INLET 1 1 1 1
10 4 933171-80590 O-RING 1 1 1 1
11 2 172168-72510 SECTION KIT, INLET 1 1 1 1
12 3 172168-72690 VALVE 160/27, REFIEF 1 1 1 1
13 4 172116-74150 O-RING 1 1 1 1
14 3 172122-74520 SECTION ASSY, INLET 1 1 1 1
15 4 933171-80590 O-RING 1 1 1 1
16 2 172168-72620 SECTION ASSY, SPACER 1 1 1 1
17 3 172122-73430 PLUG 1 1 1 1
18 3 172142-74900 SPACER 1 1 1 1
19 2 172168-72570 SECTION KIT, SPACER 1 1 1 1
20 3 172112-06480 PLUG 1 1 1 1
21 3 172112-06490 O-RING 1 1 1 1
22 3 172168-72680 VALVE 185/33, REFIEF 1 1 1 1
23 4 172116-74150 O-RING 1 1 1 1
24 3 172168-72740 PLUG ASSY 1 1 1 1
25 4 172116-74150 O-RING 1 1 1 1
26 3 172146-74680 SECTION ASSY, SPACER 1 1 1 1
27 4 172122-73430 PLUG 1 1 1 1
29 4 23871-030000 PLUG, R0O3 1 1 1 1
30 4 933171-80590 O-RING 1 1 1 1
31 2 172151-74110 ROD, TIE 2 2 2 2
32 2 172151-74120 ROD, TIE 1 1 1 1
33 2 172116-74150 O-RING 1 1 1 1
34 2 172116-74320 PLUG 1 1 1 1
35 2  26716-080002 NUT, M8 4 4 4 4
36 2  26716-100002 NUT, M10 2 2 2 2
37 1 172168-45400 PLATE ASSY, LINK 1 1 1 1
38 1 172165-45490 CUSHION 5 5 5 5
39 1 22252-000280 RING, 28 5 5 5 5
40 1 26106-100352 BOLT, M10X 35 PLATED 5 5 5 5
41 1 26013-100302 BOLT, M10X 30 3 3 3 3
42 1 26716-100002 NUT, M10 1 1 1 1

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34101

Fig.63. CONTROL VALVE(DRIVE&PTO:STANDA

Fig

6 3 a2 ba=L/IVT GETT & PTO:EREEAER)
CONTROL VALVE(DRIVE & P. T. 0. :STANDARD SPEC.)

COUNTRY

[
o

Fig No. | 63 | —

S R=)UL T ASSY
NTROL VALVE ASSY

—
—~s
>
@

e
~
a
=
=

35 S

62 Ref. No. 1

€30 MM

=
=T

. L 1~34&
e (hgassr Y
Fig 62 Ref. No. 2~38

Fig 63 Ref. No. 1~41
Fig 64 Ref. No. 1~36

e <
(ﬁ“”""*’i‘

Fig 65 Ref. No. 1~34 - B27-2B{JP)

Fig. 66 Ref. No.

. 1~25

(A)=B27-2BCF (D)=B27-2BP S,E
(B)=B27-2B C S,E B)=
(C)=B27-2BP F (F)=B27-2B P AS

No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 2 172168-72540 SECTION KIT, SPOOL 1 1 1 1
2 3 172112-06480 PLUG 2 2 2 2
3 3 172112-06490 O-RING 2 2 2 2
4 3  172168-72610 SECTION ASSY, SPOOL 1 1 1 1
5 4 172168-72750 SPRING, VALVE 1 1 1 1
6 4 172168-72760 SPRING, SPOOL 1 1 1 1
7 4 172151-74060 BOLT, SOCKET HEAD 2 2 2 2
8 4 172122-74130 POPPET 1 1 1 1
9 4 172116-74190 PLATE, SEAL 2 2 2 2
10 4 172116-74220 SCREW 2 2 2 2
11 4 933166-80520 WIPER 2 2 2 2
12 4 933166-80530 CAP 1 1 1 1
13 4 933166-80550 SCREW, CAP 1 1 1 1
14 4 933171-80510 SEAT, SPRING 2 2 2 2
15 4 933171-80590 O-RING 1 1 1 1
16 4 933171-80610 O-RING 2 2 2 2
17 3  172146-74720 VALVE ASSY, SHUT-OFF 2 2 2 2
18 4 172116-74150 O-RING 2 2 2 2
19 4 24311-240100 O-RING, 1AP10A 2 2 2 2
20 2 172168-72580 SECTION ASSY, SPOOL 1 1 1 1
21 3 172122-74050 SPRING 1 1 1 1
22 3  172116-74220 SCREW 2 2 2 2
23 3  933166-80520 WIPER 2 2 2 2
24 3 933166-80530 CAP 1 1 1 1
25 3 933166-80550 SCREW, CAP 1 1 1 1
26 3 933171-80510 SEAT, SPRING 2 2 2 2
27 3 933171-80590 O-RING 1 1 1 1
28 3  933171-80610 O-RING 2 2 2 2
29 3 172151-74060 BOLT, SOCKET HEAD 2 2 2 2
30 3 172116-74190 PLATE, SEAL 2 2 2 2
31 2 172168-72640 SECTION ASSY, SPOOL 1 1 1 1
32 3 172122-74050 SPRING 1 1 1 1
33 3 172116-74220 SCREW 2 2 2 2
34 3  933166-80520 WIPER 2 2 2 2
35 3  933166-80530 CAP 1 1 1 1
36 3 933166-80550 SCREW, CAP 1 1 1 1
37 3 933171-80510 SEAT, SPRING 2 2 2 2
38 3 933171-80590 O-RING 1 1 1 1
39 3  933171-80610 O-RING 2 2 2 2
40 3 172151-74060 BOLT, SOCKET HEAD 2 2 2 2
41 3 172116-74190 PLATE, SEAL 2 2 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
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0CK10-M34101

Fig.64. CONTROL VALVE(ARM&SWING:STANDA

6 4 A b=V T G-h & MY EELE)
Fig CONTROL VALVE (ARM & SWING:STANDARD SPEC.)

COUNTRY AS|EX
FigNo. [ 64| — | —

—
T

s ha=JbL T ASSY
NTROL VALVE ASSY
2168-74101
ENo. 62D R LNo. 1
ElNo. 620 R.H: Lo, 2~36&
BNo. 630 R.HUNo. 1~41&
A
0. 0. 1~
ENo. 66DRE UNo. 1~252 BB ET
ig 62 Ref. No. 1
NC. Fig. 62 Ref. No. 2~36
Fig. 63 Ref. No. 1~41
Fig. 64 Ref, No. 1~36
Fig. 65 Ref. No. 1~34

3
1

"
i
]
L]
-]

Col

7
Fi
|

Fig 66 Ref. No. 1~25 B27-2B (JP)

(A)=B27-2B C F (D)=B27-2B P S,E
(B)=B27-2B C S,E )=
(C)=B27-2BP F (F)=B27-2B P AS
No. Lev. Parts No. Description Qty |
A B () O (E) R
1 2 172190-72771 SECTION KIT, SPOOL 1 1 1 1
2 3 172168-72720 VALVE 1 1 1 1
3 4 172116-74150 O-RING 1 1 1 1
4 3  172190-72800 SECTION ASSY, SPOOL 1 1 1 1
5 4 172168-72750 SPRING, VALVE 1 1 1 1
6 4  172168-72850 END, SPOOL 1 1 1 1
7 4 172168-72860 SEAT, SPRING 1 1 1 1
8 4 172168-72880 SPRING 1 1 1 1
9 4  172168-72890 CAP 1 1 1 1
10 4 172168-72900 CAP 1 1 1 1
11 4 172151-74060 BOLT, SOCKET HEAD 4 4 4 4
12 4 172122-74130 POPPET 1 1 1 1
13 4 172151-74320 O-RING 2 2 2 2
14 4 933171-80510 SEAT, SPRING 1 1 1 1
15 4 933171-80590 O-RING 1 1 1 1
16 3 172146-74730 VALVE ASSY 1 1 1 1
17 4  172116-74150 O-RING 1 1 1 1
18 2 172168-72530 SECTION KIT, SPOOL 1 1 1 1
19 3 172168-72600 SECTION ASSY, SPOOL 1 1 1 1
20 4 172168-72750 SPRING, VALVE 1 1 1 1
21 4 172122-74050 SPRING 1 1 1 1
22 4 172151-74060 BOLT, SOCKET HEAD 2 2 2 2
23 4 172122-74130 POPPET 1 1 1 1
24 4 172116-74190 PLATE, SEAL 2 2 2 2
25 4 172116-74220 SCREW 2 2 2 2
26 4 172146-74740 WASHER 1 1 1 1
27 4 933166-80530 CAP 1 1 1 1
28 4 933166-80550 SCREW, CAP 1 1 1 1
29 4 933166-80520 WIPER 2 2 2 2
30 4  933171-80510 SEAT, SPRING 2 2 2 2
31 4 933171-80590 O-RING 1 1 1 1
32 4  933171-80610 O-RING 2 2 2 2
33 3 172168-72700 VALVE 210/33, REFIEF 1 1 1 1
34 4 172116-74150 O-RING 1 1 1 1
35 3  172146-74730 VALVE ASSY 1 1 1 1
36 4 172116-74150 O-RING 1 1 1 1

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34101

Fig.65. CONTROL VALVE(BOOM&BUCKET:STAN (rbar o ¢ S (oereBpSE
(C)=B27-2B P F (F)=B27-2B P AS
No. Lev. Parts No. Description Qty |
A B € ©O E ¢

. . . ; 1 2 172190-72780  SECTION KIT, SPOOL 1 1 1 1
_ 6 5 a2 FO—JSIVT (7 -h & N oo EREAER) 2 3 17214274960  VALVE, RELIEF 101 1 1
Fig. O ) CONTROL VALVE(BOOM & BUCKET:STANDARD SPEC.) 5 4 1oL6a4150  ORING T 1 1 1
4 3 172175-74290  SECTION ASSY, SPOOL 101 1 1
COUNTRY 5 4 172168-72750  SPRING, VALVE 1 01 1 1
Fig No. 6 4 172168-72850  END, SPOOL 11 1 1
7 4 172168-72860  SEAT, SPRING 1 1 1 1
8 4 172168-72880  SPRING 1 1 1 1
9 4 172168-72890  CAP 11 1 1
10 4 172168-72900  CAP 1 1 1 1
1 4 172151-74060  BOLT, SOCKET HEAD 4 4 4 4
12 4 172122-74130 _ POPPET 11 1 1
13 4 172151-74320 O-RING 2 2 2 2
14 4 933171-80510  SEAT, SPRING 11 1 1
15 4 933171-80590  O-RING 11 1 1
16 3 172168-72710  VALVE 1 1 1 1
17 4 17211674150  O-RING 1 01 1 1
18 2 172190-72790  SECTION KIT, SPOOL 11 1 1
19 3 172168-72730  VALVE 260/33,RELIEF 1 1 1 1
20 4 172116-74150  O-RING 1 01 1 1
21 3 17217574210  SECTION ASSY, SPOOL 101 1 1
22 4 17216872750  SPRING, VALVE 1 1 1 1
23 4 17216872850  END, SPOOL 1 1 1 1
24 4 172168-72860 _ SEAT, SPRING 11 1 1
25 4 17216872880  SPRING 1 1 1 1
26 4 17216872890 CAP 1 1 1 1
27 4 17216872900 CAP 11 1 1
28 4 17215174060  BOLT, SOCKET HEAD 4 4 4 4
29 4 17212274130  POPPET 11 1 1
30 4 172151-74320 _ O-RING 2 2 2 2
31 4 933171-80510  SEAT, SPRING 1 1 1 1
32 4 933171-80590 O-RING 1 01 1 1
33 3 172310-79180  VALVE 1 1 1 1
34 4 172116-74150 O-RING 1 1 1 1

kO—JLsSILT ASSY

0L w]ud\{E ASSY
. 62D R LNo. 11

. 6200 E H UNo. 2~36&
, 6IDFEH UNo. 1~-41&

-
™

e v

L 0. |~

L 65DRMH LN 1~25Z8&HET
Ref. No. 1

ig 62 Ref. No. 2~36

e S L
MmN ™ =\
IREFFEIEFSR

=

=
om

Fig 63 Ref. No. 1~41
HEH K

18 er. No. |~
Fig 66 Ref. No. 1~25 B27-2B(JP)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34101

Fig.66. CONTROL VALVE(TURNING&BLADE:ST

Fig. 66

COUNTRY

Fig No.

3 b=V ASSY

CONTROL_VALVE ASS
172168-74101

Fig 62 Ref. No. 1

INC. Fig. 62 Ref. No
Fig 63 Ref. No
Fig 64 Ref. No
Fig 65 Ref. No.
Fig 66 Ref. No.

ayka—-Asn7EER & 7 -8 EEAHR)
CONTROL VALVE(TURNING & BLADE:STANDARD SPEC.)

%’@5@2’3@? s =
No. 113 (DT NLEP NG
HETEE - AR
o 1~ o

. 1~34&

. 1~25EBHET

, 2~36

. 1~41 v
. 1~36

. 1~34

. 1~25

Y

B27-2B(JP)

(A)=B27-2BC F
(B)=B27-2B C S,E
(C)=B27-2BP F

(D)=B27-2B P S,E

(E)=

(F)=B27-2B PAS

No. Lev. Parts No. Description Qty
A B € ©O E ¢
1 2 172190-72830 SECTION KIT, SPOOL 1 1 1 1
2 3  172168-72750 SPRING, VALVE 1 1 1 1
3 3 172168-72850 END, SPOOL 1 1 1 1
4 3  172168-72860 SEAT, SPRING 1 1 1 1
5 3 172151-74340 SPRING 1 1 1 1
6 3 172168-72870 CAP 1 1 1 1
7 3 172168-72840 CAP 1 1 1 1
8 3  172151-74060 BOLT, SOCKET HEAD 4 4 4 4
9 3 172122-74130 POPPET 1 1 1 1
10 3 172151-74320 O-RING 2 2 2 2
11 3 933171-80510 SEAT, SPRING 1 1 1 1
12 3 933171-80590 O-RING 1 1 1 1
13 2 172168-72670 SECTION ASSY, SPOOL 1 1 1 1
14 3  172168-72750 SPRING, VALVE 1 1 1 1
15 3 172122-74050 SPRING 1 1 1 1
16 3 172151-74060 BOLT, SOCKET HEAD 2 2 2 2
17 3 172122-74130 POPPET 1 1 1 1
18 3 172116-74190 PLATE, SEAL 2 2 2 2
19 3 172116-74220 SCREW 2 2 2 2
20 3 933166-80520 WIPER 2 2 2 2
21 3 933166-80530 CAP 1 1 1 1
22 3  933166-80550 SCREW, CAP 1 1 1 1
23 3  933171-80510 SEAT, SPRING 2 2 2 2
24 3 933171-80590 O-RING 1 1 1 1
25 3 933171-80610 O-RING 2 2 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34101

Fig.67. CONTROL VALVE(P PORT&VALVE STA aremmcr Orezramp s
(C)=B27-2BP F (F)=B27-2B P AS
No. Lev. Parts No. Description Qty |

A ® € O E ©

67 3 RR AT 1y s DL e s comr AR

Fig. CONTROL VALVE (P PORT & VALVE STAND 3 2 172112-06490 O-RING 2 2 2 2 2

:P.T.0. SPEC.) 4 2 172168-72500  SECTION KIT, INLET 11 1 1 1

(%ﬁn'ﬁfvﬂé‘ig ASSY 5 3 172168-72680  VALVE 185/33, REFIEF 11 1 1 1
172168-74121 6 4 17211674150  O-RING 101 1 1 1
%Eﬁgi g;ggﬁtmgz e " 1 7 3 172116-74150  O-RING 11 1 1 1
35 EINo, GBI UNo. 1~40& 8 3 17211674320  PLUG 1 1 1 1 1
e gggﬁﬂ ho. 138 9 3 172122-74520  SECTION ASSY, INLET 1 1 1 1 1
HHNo. TIOHE UNo, 1~25E8HET 10 4 933171-80590  O-RING 101 1 1 1
s FG?;R'E;‘ Ret.No. 234 11 2 172168-72510  SECTION KIT, INLET 1 1 1 1 1
Fig 68 Ref. No. |~40 12 3 172168-72690  VALVE 160/27, REFIEF 11 1 1 1
Fle o Rt e 1hs 13 4 17211674150  O-RING 11 1 1 1
Fig. 71 Ref. No. 1~25 14 3 172122-74520  SECTION ASSY, INLET 11 1 1 1

15 4 933171-80590  O-RING 11 1 1 1

34 16 2 172168-72620  SECTION ASSY, SPACER 1 01 1 1 1
17 3 172122-73430  PLUG 101 1 1 1

L 18 3 172142-74900  SPACER 11 1 1 1
19 2 172168-72910  SECTION KIT, SPACER 11 1 1 1

20 3 172168-72680  VALVE 185/33, REFIEF 101 1 1 1

21 4 172116-74150 _ O-RING 11 1 1 1

22 3 172146-74720  VALVE ASSY, SHUT-OFF 11 1 1 1

23 4 17211674150  O-RING 11 1 1 1

24 4 24311-240100  O-RING, 1AP10A 11 1 1 1

8 25 3 172146-74680  SECTION ASSY, SPACER 1 1 1 1 1
29 26 4 17212273430  PLUG 101 1 1 1

27 4 23871-030000  PLUG, RO3 11 1 1 1

28 4 933171-80590  O-RING 1 01 1 1 1

29 2 17215174110  ROD, TIE 2 2 2 2 2

30 2 17215174120 _ ROD, TIE 11 1 1 1

31 2 172116-74150  O-RING 11 1 1 1

32 2 172116-74320  PLUG 101 1 1 1

33 2 26716-080002  NUT, M8 4 4 4 4 4

34 2 26716-100002  NUT, M10 2 2 2 2 2

35 1 172168-45400  PLATE ASSY, LINK 11 1 1 1

36 1 172165-45490  CUSHION 5 5 5 5 5

37 1 22252-000280 RING, 28 5 5 5 5 5

38 1 26106-100352  BOLT, M10X 35 PLATED 5 5 5 5 5

39 1 26013-100302  BOLT, M10X 30 3 3 3 3 3

40 1 26716-100002  NUT, M10 101 1 1 1

B27-2B(JP)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34101

Fig.68. CONTROL VALVE(DRIVE&PTO:PTO SP (rbar o ¢ S (oereBpSE
(C)=B27-2BPF (F)=B27-2B P AS
No. Lewv. Parts No. Description ' |

@ B € O E @

. - 1 2 172168-72610  SECTION ASSY, SPOOL 1 1 1 1 1
6 8 3> hA—JL/ VT GEFT & PTO: PTOLHHR) 2 3 172168-72750  SPRING, VALVE 101 1 1 1
Fig. CONTROL VALVE(DRIVE & P.T.0.:P.T.0. SPEC. ) 3 3 172168-72760  SPRING, SPOOL 1 1 1 1 1
4 3 172151-74060  BOLT, SOCKET HEAD 2 2 2 2 2
5 3 17212274130  POPPET 101 1 1 1
6 3 172116-74190  PLATE, SEAL 2 2 2 2 2
7 3 172116-74220  SCREW 2 2 2 2 2
8 3 0933166-80520  WIPER 2 2 2 2 2
9 3 933166-80530 CAP 101 1 1 1
10 3 933166-80550  SCREW, CAP 1 1 1 1 1
11 3 933171-80510  SEAT, SPRING 2 2 2 2 2
14 12 3 933171-80590  O-RING 101 1 1 1
15 13 3 933171-80610  O-RING 2 2 2 2 2
16 6 14 2 172146.74720  VALVE ASSY, SHUT-OFF 2 2 2 2 2
L 15 3 172116-74150  O-RING 2 2 2 2 2
EFR) 16 3 24311240100  O-RING, 1AP10A 2 2 2 2 2
Ee® 17 2 172168-72580  SECTION ASSY, SPOOL 101 1 1 1
18 3 17212274050  SPRING 101 1 1 1
19 19 3  172116-74220  SCREW 2 2 2 2 2
20 3 933166-80520  WIPER 2 2 2 2 2
21 3 933166-80530  CAP 101 1 1 1
22 3 933166-80550  SCREW, CAP 1 1 1 1 1
23 3 933171-80510  SEAT, SPRING 2 2 2 2 2
24 3 933171-80590  O-RING 101 1 1 1
25 3 933171-80610  O-RING 2 2 2 2 2
26 3 172151-74060  BOLT, SOCKET HEAD 2 2 2 2 2
27 3 17211674190  PLATE, SEAL 2 2 2 2 2
28 2 172168-72650  SECTION ASSY, SPOOL 1 1 1 1 1
29 3 17216872750  SPRING, VALVE 101 1 1 1
30 3 172122-74050  SPRING 101 1 1 1
31 3 17215174060  BOLT, SOCKET HEAD 2 2 2 2 2
32 3 17212274130  POPPET 1 01 1 1 1
33 3 17211674190  PLATE, SEAL 2 2 2 2 2
34 3 17211674220  SCREW 2 2 2 2 2
35 3 933166-80520 WIPER 2 2 2 2 2
36 3 933166-80530 CAP 101 1 1 1
37 3 933166-80550  SCREW, CAP 1 1 1 1 1
38 3 933171-80510  SEAT, SPRING 2 2 2 2 2
39 3 933171-80590 O-RING 101 1 1 1
40 3 933171-80610  O-RING 2 2 2 2 2
93 FA—JLSLT ASSY e
CONTROL VALVE ASSY .

172168-74121
IEBENo. 67O EE UNo. HE

I8ENo. 67D RH UNo. 2~34&
IEENo. 68D R UNo. 1~40&

ATk Rgnih

. 0. 1~

BENo TIOBE N, 1~25E8BET W
Fig. 67 Ref. No. 1

INC.Fig. 67 Ref. No.2~34

Fig 68 Ref. No. 1~40
Fig 69 Re;. No. }~gg
Fig 70 Ref. No. 1~

Fig 71 Ref. No. 1~25 B27-2B(JP)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.69. CONTROL VALVE(ARM&SWING:PTO SP

6 9 a2 ba=jurIVT G-h & MY PTOHAR)
Fig

CONTROL VALVE(ARM & SWING:P.T.0. SPEC.)

LN <
A eSS
ey A
RIS NP
3% ROV ASSY DS T

CONTROL VALVE ASSY
172168-74121
ENo. 6708 UNo. 113
ENo. 67TDRH LNo. 2~34&
TAE No. 68DR UNo. 1~40&
Jhuogie i v
0. 0. 1~
Bio. TIDRE UNe. 1~BERHET
Fig 67 Ref. No.1
INC. Fig 67 Ref. No. 2~34
Fig 68 Ref.No. 1~40
Fig 69 Ref. No. 1~36
Fig 70 Ref. No. 1~34
Fig 71 Ref. No. 1~25

(A)=B27-2BC F

(D)=B27-2B P S,E

(B)=B27-2B C S,E )=
(C)=B27-2BP F (F)=B27-2B P AS

No. Lev. Parts No. Description Qty
A B () O (E) R
1 2 172190-72771 SECTION KIT, SPOOL 1 1 1 1 1
2 3 172168-72720 VALVE 1 1 1 1 1
3 4 172116-74150 O-RING 1 1 1 1 1
4 3  172190-72800 SECTION ASSY, SPOOL 1 1 1 1 1
5 4 172168-72750 SPRING, VALVE 1 1 1 1 1
6 4  172168-72850 END, SPOOL 1 1 1 1 1
7 4 172168-72860 SEAT, SPRING 1 1 1 1 1
8 4 172168-72880 SPRING 1 1 1 1 1
9 4  172168-72890 CAP 1 1 1 1 1
10 4 172168-72900 CAP 1 1 1 1 1
11 4 172151-74060 BOLT, SOCKET HEAD 4 4 4 4 4
12 4 172122-74130 POPPET 1 1 1 1 1
13 4 172151-74320 O-RING 2 2 2 2 2
14 4 933171-80510 SEAT, SPRING 1 1 1 1 1
15 4 933171-80590 O-RING 1 1 1 1 1
16 3 172146-74730 VALVE ASSY 1 1 1 1 1
17 4  172116-74150 O-RING 1 1 1 1 1
18 2 172168-72530 SECTION KIT, SPOOL 1 1 1 1 1
19 3 172168-72600 SECTION ASSY, SPOOL 1 1 1 1 1
20 4 172168-72750 SPRING, VALVE 1 1 1 1 1
21 4 172122-74050 SPRING 1 1 1 1 1
22 4 172151-74060 BOLT, SOCKET HEAD 2 2 2 2 2
23 4 172122-74130 POPPET 1 1 1 1 1
24 4 172116-74190 PLATE, SEAL 2 2 2 2 2
25 4 172116-74220 SCREW 2 2 2 2 2
26 4 172146-74740 WASHER 1 1 1 1 1
27 4 933166-80530 CAP 1 1 1 1 1
28 4 933166-80550 SCREW, CAP 1 1 1 1 1
29 4 933166-80520 WIPER 2 2 2 2 2
30 4  933171-80510 SEAT, SPRING 2 2 2 2 2
31 4 933171-80590 O-RING 1 1 1 1 1
32 4  933171-80610 O-RING 2 2 2 2 2
33 3 172168-72700 VALVE 210/33, REFIEF 1 1 1 1 1
34 4 172116-74150 O-RING 1 1 1 1 1
35 3  172146-74730 VALVE ASSY 1 1 1 1 1
36 4 172116-74150 O-RING 1 1 1 1 1

B27-2B(JP)

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.70. CONTROL VALVE(BOOM&BUCKET:PTO (rbar o ¢ S (oereBpSE
(C)=B27-2BPF (F)=B27-2B P AS
No. Lev. Parts No. Description Qty |

A ® € O E ©

. . 1 2 172190-72780  SECTION KIT, SPOOL 11 1 1 1
70 a2 kA= T (T -5 & N §9b: PTOHERR) 2 3 172142-74960  VALVE, RELIEF 101 1 1 1
Fig CONTROL VALVE(BOOM & BUCKET:P.T.0. SPEC.) 3 4  172116-74150 O-RING 101 1 1 1
4 3 172175-74290  SECTION ASSY, SPOOL 1 1 1 1 1
5 4 17216872750  SPRING, VALVE 101 1 1 1
6 4 17216872850 END, SPOOL 101 1 1 1
7 4 172168-72860  SEAT, SPRING 1 1 1 1 1
8 4 17216872880  SPRING 101 1 1 1
9 4 17216872890  CAP 101 1 1 1
10 4 17216872900 CAP 1 1 1 1 1
11 4 172151-74060  BOLT, SOCKET HEAD 4 4 4 4 4
12 4 17212274130  POPPET 101 1 1 1
13 4 17215174320 O-RING 2 2 2 2 2
14 4 933171-80510  SEAT, SPRING 101 1 1 1
15 4 933171-80590  O-RING 101 1 1 1
16 3 17216872710  VALVE 1 1 1 1 1
17 4 17211674150  O-RING 101 1 1 1
18 2 172190-72790  SECTION KIT, SPOOL 101 1 1 1
19 3  172168-72730  VALVE 260/33,RELIEF 1 1 1 1 1
20 4 172116-74150  O-RING 101 1 1 1
21 3 172175-74210  SECTION ASSY, SPOOL 101 1 1 1
22 4 17216872750  SPRING, VALVE 1 1 1 1 1
23 4 172168-72850  END, SPOOL 101 1 1 1
24 4 172168-72860  SEAT, SPRING 101 1 1 1
25 4 172168-72880  SPRING 1 1 1 1 1
26 4 172168-72890 CAP 101 1 1 1
27 4  172168-72900 CAP 101 1 1 1
28 4 172151-74060  BOLT, SOCKET HEAD 4 4 4 4 4
29 4 17212274130  POPPET 101 1 1 1
30 4 17215174320 O-RING 2 2 2 2 2
31 4 933171-80510  SEAT, SPRING 1 1 1 1 1
32 4 933171-80500 O-RING 101 1 1 1
33 3 17231079180  VALVE 101 1 1 1
34 4 17211674150  O-RING 1 1 1 1 1

AN
CS2S % N
X, fw@g;\{\‘) Ava Ay

P@,@@\ S\
) @)*\ g. 24
Dﬂvc%m

23 ka5 ASSY
CONTROL VALVE ASSY
TR R0 GBI L. 11
0. 0.
TAENo. 67TDR M LNo. 2~34&

ElNo. 68K Lo, 1~40&
Ak gl i
o )~
AENo. TIORE UNo, 1~255 84 £ T
Fig, 67 Ref. No. 1

INC. Fig. 67 Ref. No. 2~34
Fig 68 Ref. No, 1~40
F1E 50 Ret-No. 1~34 )
Fie ef. No. 1~ .
Fig 71 Ref. No. 1~25 B27-2B :

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.71. CONTROL VALVE(TURNING&BLADE:PT

3y A=V 7 (BEE & 7' v-b PTORER)

Fie 71 CONTROL VALVE (TURNING & BLADE:P.T. 0. SPEC.)

I hEA=rULT ASSY
CONTROL VALVE ASSY

172168-74121

. 1~ E
Iﬁguo. TIORME Vo, 1~25EBHET

INC. Fig. 67 Ref. No. 2~34 v
Fig 68 Ref. No. 1~40
Fig 69 Ref. No. 1~36

Kzl
TURNING

R

@PES I =

et
Se

RS

Fig 70 Ref. No. 1~34
Fig 71 Ref. No. 1~25

B27-2B (JP)

(A)=B27-2BC F
(B)=B27-2B C S,E
(C)=B27-2BP F

(D)=B27-2B P S,E

(E)=

(F)=B27-2B PAS

No. Lev. Parts No. Description Qty
A B () O (E) R
1 2 172190-72830 SECTION KIT, SPOOL 1 1 1 1 1
2 3 172168-72750 SPRING, VALVE 1 1 1 1 1
3 3 172168-72850 END, SPOOL 1 1 1 1 1
4 3 172168-72860 SEAT, SPRING 1 1 1 1 1
5 3 172151-74340 SPRING 1 1 1 1 1
6 3 172168-72870 CAP 1 1 1 1 1
7 3 172168-72840 CAP 1 1 1 1 1
8 3 172151-74060 BOLT, SOCKET HEAD 4 4 4 4 4
9 3 172122-74130 POPPET 1 1 1 1 1
10 3 172151-74320 O-RING 2 2 2 2 2
11 3 933171-80510 SEAT, SPRING 1 1 1 1 1
12 3 933171-80590 O-RING 1 1 1 1 1
13 2 172168-72670 SECTION ASSY, SPOOL 1 1 1 1 1
14 3 172168-72750 SPRING, VALVE 1 1 1 1 1
15 3 172122-74050 SPRING 1 1 1 1 1
16 3 172151-74060 BOLT, SOCKET HEAD 2 2 2 2 2
17 3 172122-74130 POPPET 1 1 1 1 1
18 3 172116-74190 PLATE, SEAL 2 2 2 2 2
19 3  172116-74220 SCREW 2 2 2 2 2
20 3  933166-80520 WIPER 2 2 2 2 2
21 3 933166-80530 CAP 1 1 1 1 1
22 3  933166-80550 SCREW, CAP 1 1 1 1 1
23 3 933171-80510 SEAT, SPRING 2 2 2 2 2
24 3 933171-80590 O-RING 1 1 1 1 1
25 3 933171-80610 O-RING 2 2 2 2 2

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.72. REMOTE CONTROL VALVE

Fig 72

COUNTRY[J P[AS[EX
FigNo. [ 72 |73 [72

—p

—1T

JEIL/SINT
REMOTE CONTROL VALVE

<f’=\\§7

REFER T0 Fig. 30

Zax k-
FRONT LEVER

(A)=B27-2BC F
(B)=B27-2B C S,E

(D)=B27-2B P S,E
(E)=

(C)=B27-2BP F (F)=B27-2B P AS
No. Lev. Parts No. Description Qty
A B () O (E) R
1 1 172151-74611 VALVE ASSY,RMT.CONT. 2 2 2 2
3 2 172164-74560 PLUG 4 4 4 4
5 2  172164-74610 COLLAR 8 8 8 8
6 2 172164-74620 DISK 2 2 2 2
7 2 172164-74630 NUT 2 2 2 2
8 2 172164-74650 PLUG 4 4 4 4
9 2 172151-74860 SHIM(COUNT. SET 8 8 8 8
10 2 172151-74870 SPRING 8 8 8 8
11 2 172151-74880 RETAINER 8 8 8 8
12 2 172151-74890 SP (SYN. 8 8 8 8
13 2 172151-74900 PISTON 8 8 8 8
14 2 172151-74910 SEAL 8 8 8 8
15 2 172151-74930 BOOT 2 2 2 2
16 2 172151-74940 PLATE 2 2 2 2
17 2 172151-74950 UNION 2 2 2 2
18 2 172151-74980 PLATE 2 2 2 2
19 2 24311-000200 O-RING, 1AP20.0 8 8 8 8
20 2  24321-000700 O-RING, 1AG70.0 2 2 2 2
20-1 2 24311-000700 O-RING, 1AP70.0 2 2 2 2
(A=MI#60501) (B=M/#60501) (C=MI#60501) (D=M/#60501)
21 2  26116-060202 BOLT, M6X 20 PLATED 8 8 8 8

YA Rli—
SIDE LEVER

T4

WREFER TO Fig 31

B27-2B(JP)

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.73. REMOTE CONTROL VALVE(L)(AS) (rbar o ¢ S (oereBpSE
(C)=B27-2BPF (F)=B27-2B P AS
No. Lev. Parts No. Description Qty |

A ® € O E ©

JE | ‘//VI/j(L) (AS) 1 1 172165-74300 JOY-STICK L.H. 1

Fie. [ REMOTE CONTROL VALVE (L) (AS) 162 17216574340 HANDLE, SUB !

19 3 172151-73530 HANDLE, CAP 1

27 2 172151-73620 BELLOWS 1

28 2 172151-73630 SEAL SET 1

29 3 172151-73360 SEAL WASHER 2

30 3 172151-73420 SEAL 4

31 3  24315-000200 O-RING, 1BP20.0 4

32 3 24341-000900 O-RING, 1AS90.0 1

33 2 172151-73650 NUT, ADJUST 1

34 2 22351-050010 PIN, SPRING 5.0X10 1

35 2 26450-080302 BOLT, M8X 30 2

36 2 26756-140002 NUT, LOCK M14 1

37 1 26013-060252 BOLT, M6X 25 4

B27-2B (JP)
Remarks Yes No Yes No

THIS FIGURE IS NEWLY ADDED. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34101

Fig.74. REMOTE CONTROL VALVE(R)(AS) weezmzmcr (Oeozr-22P S
(C)=B27-2BP F (F)=B27-2B P AS
No. Lev. Parts No. Description Qty |
A B € ©O E ¢
YEIUINLTR) (AS) 1 1 172165-74310 JOY-STICK R.H. 1
Fig [ A ieore CoNTRaL VALVEG®) (A9) 162 17215173500 - NUT, ADJUST !
17 2  172165-74350 HANDLE, SUB 1
20 3 172151-73530 HANDLE, CAP 1
33 2 172151-73590 BUSH 1
34 2 172151-73610 TERMINAL 2
35 2 172151-73620 BELLOWS 1
36 2 172151-73630 SEAL SET 1
37 3  172151-73360 SEAL WASHER 2
38 3 172151-73420 SEAL 4
39 3 24315-000200 O-RING, 1BP20.0 4
40 3 24341-000900 O-RING, 1AS90.0 1
41 2 22351-050010 PIN, SPRING 5.0X10 1
42 2 26450-080302 BOLT, M8X 30 2
43 2 26756-140002 NUT, LOCK M14 1
44 1 26013-060252 BOLT, M6X 25 4
B27-28 (JP)
Remarks Yes No Yes No
THIS FIGURE IS NEWLY ADDED. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.75. 4-WAY ROTARY VALVE(MULTI CHANG (rbar o ¢ S (oereBpSE
(C)=B27-2BPF (F)=B27-2B P AS
No. Lev. Parts No. Description Qty |

AW B € O E @

7 5 4% 1A O—F U—rULT WYY HD) 1 2 17216574200  BRACKET 1 1 1 1
Fig 4-WAY ROTARY VALVE(MULT! CHANGE SPEC.) 12 17216574201 BRACKET COMPL. ot
1-2 2 172165-74202  BRACKET 1 1 1 1 N
(A=M/#60623) (B=M/#60623) (C=M/#60623) (D=M/#60623)
[Fig No. [ 75 — [ — ] 2 2 172151-74600  VALVE CMP,MULTICHNG. 1 1 1 1
iﬁgséﬁiﬁﬁ::::;/t (702NN =) = (A l\j/#ﬁo;g;151-7‘::0!\1/]/#605\;2;\/'5 (C=M/#60553) (D=M/#60553) : : : : s
175iea Tdev0 %%}22‘422?}@& 7"?“’" 3 é :g 3 3 172151-74700  LEVER 101 1 1
"g:f;;:g,” TR (e il s 1% 31 3 182900-77250  LEVER 1 1 1 1 s
"“ i l’-F""g' Gromi ! E (A=M/#60553) (B=M/#60553) (C=M/#60553) (D=M/#60553)
DetaiT 15 show I Flg. 105 : 9 4 3  172151-74710  COVER 101 1 1
N — 41 3 182900-77220  COVER 101 1 1 s
(A=M/#60553) (B=M/#60553) (C=M/#60553) (D=M/#60553)
5 3 17215174720  COVER 1 1 1 1
5-1 3 182900-16530 COVER 1 1 1 1 N
(A=M/#60553) (B=M/#60553) (C=M/#60553) (D=M/#60553)
6 3 172151-74730  SPRING 101 1 1
6-1 3 182900-22300  SPRING 1 1 1 1 N
(A=M/#60553) (B=M/#60553) (C=M/#60553) (D=M/#60553)
7 3 172151-74740  PLATE, MARK 101 1 1
8 3 172151-74750  PLATE, MARK 101 1 1 z
(A=M/#60553) (B=M/#60553) (C=M/#60553) (D=M/#60553)
9 3 172151-74760 WASHER 2 2 2 2
9-1 3 953KM0-00220 WASHER 2 2 2 2 N
(A=M/#60553) (B=M/#60553) (C=M/#60553) (D=M/#60553)
10 3 172151-74760  WASHER 1 1 1 1
10-1 3 953KM0-00220 WASHER 1 1 1 1 N
(A=M/#60553) (B=M/#60553) (C=M/#60553) (D=M/#60553)
1 3 17215174770  GASKET, CYL. HEAD 1 1 1 1
111 3 182900-77210  DUST SEAL 1 1 1 1 s
(A=M/#60553) (B=M/#60553) (C=M/#60553) (D=M/#60553)
12 3 23871-010000 PLUG, RO1 101 1 1
12-1 3 953KM0-10894 PLUG 101 1 1 N
(A=M/#60553) (B=M/#60553) (C=M/#60553) (D=M/#60553)
13 3 24190-100001  BALL, STEEL 5/16 101 1 1
14 3 24311-000280  O-RING, 1AP28.0 101 1 1
15 3 24321-000600 O-RING, 1AG60.0 2 2 2 2
16 3 26450-060162  BOLT, M6X 16 2 2 2 2
16-1 3 182900-77240  BOLT 2 2 2 2 s
(A=M/#60553) (B=M/#60553) (C=M/#60553) (D=M/#60553)
17 3 26450-060162  BOLT, M6X 16 8 8 8 8
17-1 3 182900-77200  BOLT 8 8 8 8 s
(A=M/#60553) (B=M/#60553) (C=M/#60553) (D=M/#60553)
B27-28(JP) 18 3 26450-060162  BOLT, M6X 16 8 8 8 8
18-1 3 182900-77190  BOLT 8 8 8 8 N
(A=M/#60553) (B=M/#60553) (C=M/#60553) (D=M/#60553)
—— 19 3 26647-060202  BOLT, WING M6X20 101 1 1
(Sml?rrE;CHANGEABLE BY SIMULTANEOUS 191 3 182900-77230  WING BOLT t 1 1 1 R
REPLACEMENT WITH FIG.40 REENO.2-1. (A=M/#60553) (B=M/#60553) (C=M/#60553) (D=M/#60553)
(2)A=REFNO.3 6MM,NO.3-1 3.2MM. 20 2 26013-100252  BOLT, M10X 25 3 3 3 3
(3)B=REF.NO.4 12.7MM,NO.4-1 18 5MM. 21 2 26013 100302 BOLT, M10X 30 4 4 4 4
(M)MISPRINT. N:01d <255 New, Q:01d %5 New, R:OId <55 New, S:01d <225 New, W:Add, ZDiscontinued, Finterchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.76. 2-WAY ROTARY VALVE(MULTI CHANG

7 6 29 A O—%YU—)VT QhFFLY 114
Fig 2-WAY ROTARY VALVE (MULT! CHANGE SPEC.)

(A)=B27-2BC F
(B)=B27-2B C S,E
(C)=B27-2BP F

(D)=B27-2B P S,E

(E)=

(F)=B27-2B PAS

29T ATNFFLrIFy b
2-WAY MULT( CHANGE KIT
172190-08610 172190-08611 (re/t")
172190-08620 172190-08621 (¥+t" )
BB Ro. 760D R UNo. 1005FANT
IEEN. 1052 BHTEN

Detale is shown in Fig. 105

|8
PREVIOUS

iz
NEW

No. Lewv. Parts No. Description
A B (€ O (E) (F)
1A 1 172190-08620  2-WAY VALVE KIT(C 1 1
1A-1 1 172190-08621  2-WAY VALVE KIT(C 1 1
(A=M/#60623) (B=M/#60623)
1B 1 172190-08610 MULTI V.KIT(2-WAY 1 1
1B-1 1 172190-08611 MULTI V.KIT(2-WAY 1 1
(C=M/#60623) (D=M/#60623)
2A 2 172175-03550  LABEL(2-WAY 1 1
2B 2 172173-03550  LABEL (2-WAY 1 1
3 2 172173-03560  LABEL (YANMAR 1 1 1 1
4 2 172165-74201 BRACKET COMPL. 1 1 1 1
4-1 2 172165-74202 BRACKET 1 1 1 1
(A=M/#60623) (B=M/#60623) (C=M/#60623) (D=M/#60623)
5 2 172190-74900 BRACKET 1 1 1 1
5-1 2 172190-74901 BRACKET 1 1 1 1
(A=M/#60623) (B=M/#60623) (C=M/#60623) (D=M/#60623)
6 2 26013-080252 BOLT, M8X 25 3 3 3 3
7 2 26013-100252 BOLT, M10X 25 2 2 2 2
8 2 26013-100302 BOLT, M10X 30 4 4 4 4
9 2 172173-03570 LABEL (KOMATSU 1 1 1 1
10 2 172175-74700 VALVE, 2-WAY 1 1 1 1

L L
N | [ :L
5

5-1

@580
vIEwD FROM(R)

e o ! e
: /xf
| BN
o~ 1
R ke )
e o I
e . .
e | A
e . e
e Lo
- rela

N\
AY
N
A\
J .

g

N —
FvEfHE Fv / EtHE
CABIN SPEC. CANOPY SPEC.

B27-28 (JP)

Remarks

(1)SPEC.CODE OF OPTIONAL.
DETAILS IS REFER TO FIG.105.
(2)L=REF.NO.5 75MM,NO.5-1 60MM.

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34101

Fig.77. P.T.O.VALVE(CONFLUENCE) (rbar o ¢ S (oereBpSE
(C)=B27-2BPF (F)=B27-2B P AS
No. Lev. Parts No. Description Qty |

@ B € O E @

. 1 2 172168-74710  VALVE ASSY,PTO 1 1 1 1 1
7 7 P T O/NVT (&) 2 3 172614-74410 ROD, TIE 2 2 2 2 2
Fig P.T.0. VALVE(CONFLUENCE) 3 3 172168-74800  SECTION, SPOOL 101 1 1 1
4 4  172116-74190  PLATE, SEAL 2 2 2 2 2

5 4 172312-74220  SPACER 2 2 2 2 2

6 4 172312-74230  O-RING 2 2 2 2 2

7 4  172151-74290  BOLT, SOCKET HEAD 2 2 2 2 2

8 4 172168-74830  SPACER 101 1 1 1

9 4  172168-74840  PIN 101 1 1 1

10 4 17216874850  SLEEVE 1 1 1 1 1

1 4 172168-74860  BOLT, SOCKET HEAD 2 2 2 2 2

12 4 172168-74870  BALL,STAINLESS STEEL 2 2 2 2 2

13 4 17216874880  SPRING 1 1 1 1 1

14 4 933166-80520 WIPER 2 2 2 2 2

15 4 933166-80530 CAP 101 1 1 1

16 4 933171-80500 O-RING 11 1 1 1

17 4 933171-80610 O-RING 2 2 2 2 2

18 3 172168-74810  SECTION ASSY, INLET 101 1 1 1

19 3 17216874820 ROD, TIE 1 1 1 1 1

20 3 26716-080002  NUT, M8 4 4 4 4 4

21 3 26716100002  NUT,M10 2 2 2 2 2

22 3 933171-80420  SECTION, OUTLET 1 1 1 1 1

23 2 172168-74750  BRACKET COMPL. 101 1 1 1

24 2 26013-100162  BOLT, M10X 16 3 3 3 3 3

25 2 26013-100302  BOLT, M10X 30 3 3 3 3 3

PTORHF Y b Z2L—ALT R

TOGHFy b 21— N
7.0, CONFLUENCE KIT, FRAME END
2170-74620 (07pbN -)

P,
17
172170-74630 (44} bn" =)

T8 ENo. 38052 1 LNo. 35ARTKISBODEEARIS
I5ENo. 105ZFETF 1Y
Detail is showm in Fig. 105 B27-2B (JP)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.78. HYD.OIL TANK

7 fExils > 2
Fig HYD. OIL TANK

REFER TO Fig 47
3 N L
; 15— g2
13 @ 2 16—@ i /,/' \\ 30
27 v E 17_8 i‘/'/ 1 18
S U—e .4 s
8__Ef¥ l~*
= 27
g g
2
RH LN 11

RN (1)~29%8%ET,
1 INC. (1)~29

1

4—

B27-2B(IP)

(A)=B27-2BCF (D)=B27-2BP S,E
(B)=B27-2B C S,E B)=
(C)=B27-2BP F (F)=B27-2B P AS

No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1A 1 772168-75101-4 TANKASSY, RESERVOIR 1 1 1 1
1B 1 772168-75101 TANK ASSY, RESERVOIR 1
2 2 172124-73700 ROD ASSY, FILTER 1 1 1 1 1
3 2 172112-74801 STRAINER, SUCTION 1 1 1 1 1
4 2 172112-74901 ELEMENT, FILTER 1 1 1 1 1
5 3 172112-74911 ELEMENT, FILTER 1 1 1 1 1
6 3 172112-74971 VALVE, BY-PASS 1 1 1 1 1
7 2 172165-75340 COLLAR 1 1 1 1 1
8 2 172112-75770 SPRING, FILTER 1 1 1 1 1
9 2 172112-75780 SPRING, FILTER 1 1 1 1 1
10 2  26716-100002 NUT, M10 1 1 1 1 1
11 2 23080-010000 CLAMP, 10 1 1 1 1 1
11-1 2 124766-59050 CLIP, HOSE 12 1 1 1 1 1
13A 2 172122-75331-4 COVER, RESERVOIR 1 1 1 1
13B 2 172122-75331 COVER, RESERVOIR 1
14A 2 172165-75401-4 COVER, RESERVOIR 1 1 1 1
14B 2 172165-75401 COVER, RESERVOIR 1
15A 2 172165-75450-5 PLATE 1 1 1 1
15B 2 172165-75450 PLATE 1
16 2 172165-75460 GASKET 1 1 1 1 1
17 2 172165-75481 ELEMENT 1 1 1 1 1
18 2 172165-75490 HOSE 1 1 1 1 1
19 2 172122-75600 GAUGE, OIL LEVEL 1 1 1 1 1
20 3 172122-75620 BOLT 2 2 2 2 2
21 3 172122-75630 GASKET 4 4 4 4 4
22A 2 172116-75850-5 PLUG, OIL FEED 1 1 1 1
22B 2 172116-75850 PLUG, OIL FEED 1
23 2 24341-000300 O-RING, 1AS30.0 1 1 1 1 1
24 2 22137-100000 WASHER, 10 8 8 8 8 8
25 2 172187-75500 PLUG 1 1 1 1 1
26 2 24311-000380 O-RING, 1AP38.0 1 1 1 1 1
27 2 24321-001350 O-RING, 1AG135.0 2 2 2 2 2
28 2 26013-100202 BOLT, M10X 20 8 8 8 8 8
29 2  26022-050102 SCREW, M5X10 3 3 3 3 3
30 1 152176-16540 CLAMP, 10X70 1 1 1 1 1
30-1 1 172126-16540 CLAMP 1 1 1 1 1
31 1 26116-140452 BOLT, M14X 45 PLATED 2 2 2 2 2
32 1 22137-140000 WASHER, 14 4 4 4 4 4
33 1 22217-140000 WASHER, SPRING 14 4 4 4 4 4
34 1 26116-140302 BOLT, M14X 30 PLATED 2 2 2 2 2

Remarks
(1)AS SPEC.
(M)MISPRINT.

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.79. HYD.OIL PIPING(TANK-PUMP-VALVE

7 9 HERE (G ~F VT ~N W)
Fig. HYD. OFL PIPING (TANK~PUMP~VALVE)

L ~./ HEAS T
\ HYD. OIL PUMP
LGN

o ar ra—=nr7
"~ CONRTOL VALVE

~——
L\ RN
C_do_o7 s
t M
: s
4 “
Ve ST
---------------- T Bt
.............. o1
- GIO)| )
H O [ 3T QRIVER) 144@
[OH @) }---7-h (ARM) 18
30) e ¢ 1L N R g 13
Oa() [ra--mmee 17 737 (OPTION) D P 1
pg --=--oe ) (feeereeomeT2 -
(Js5() 7 -k (B0OM) o o—12
L= IONON M L QRIVE L) fren =82 | @
FRONT [@H @) }---1 49b (BUCKET) SRS, R
] [ONON IR, P R SR TR A
[OI1@) 1---%El (TURNING) SRS S =
Q) oo 7 b-F  (BLADE) \/% e

B27-2B(JP)

(A)=B27-2B C F (D)=B27-2B P S,E
(B)=B27-2B C S,E ()=
(C)=B27-2BP F (F)=B27-2B P AS
No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 172142-76130 JOINT 1 1 1 1 1
2 1 172168-76240 CONNECTOR,UN7/8PF1/2 1 1 1 1 1
3 1 172165-76860 FLANGE 1 1 1 1 1
4 1 172141-76900 CONNECTOR ASSY 1 1 1 1 1
5 2 24315-000180 O-RING, 1BP18.0 1 1 1 1 1
6 1 172141-76900 CONNECTOR ASSY 1 1 1 1 1
7 2 24315-000180 O-RING, 1BP18.0 1 1 1 1 1
8 1 22117-120000 WASHER, 12 4 4 4 4 4
9 1  24321-000450 O-RING, 1AG45.0 1 1 1 1 1
10 1 26013-120302 BOLT, M12X 30 4 4 4 4 4
11 1 933152-07400 O-RING 1 1 1 1 1
12 1 933152-07400 O-RING 1 1 1 1 1
13 1 933152-24120 O-RING 1 1 1 1 1
14 1 933166-24140 CONNECTOR 1 1 1 1 1
15 1 172168-78101 HOSE 1 1 1 1 1
16 1 172170-78150 HOSE 1 1 1 1 1
17 1 172170-78160 HOSE 1 1 1 1 1
18 1 172170-78170 HOSE 1 1 1 1 1
19 1 172173-78180 COVER, HOSE 1 1 1 1 1
20 1 172122-79890 CLAMP, HOSE 2 2 2 2 2
21 1  23000-060000 CLAMP, 60 4 4 4 4 4
22 1 172122-76131 CONNECTOR, PT1/2X45 1 1 1 1 1
23 2 24315-000180 O-RING, 1BP18.0 1 1 1 1 1
24 1  23391-040000 JOINT, RGI-1/2 1 1 1 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.80. HYD.OIL PIPING(PUMP,VALVE-MOTO (rbar o ¢ S (oereBpSE
(C)=B27-2BPF (F)=B27-2B P AS
No. Lev. Parts No. Description Qty |

A ® ©) O E ©

e e e , 1 1 172730-75140 ADAPTER 2 2 2 2 2
80 MERE W 7 NV ~t5, 7 -h) 2 1 17216876130 CONNECTOR,UN3/4PF3/8 11 1 1 1
Flg. HYD. QIL PIPING (PUMP, VALVE""MOTOR. BOOM) 3 2 933152-24120 O-RING 1 1 1 1 1
4 1 172142-76160 JOINT, 3/4UN-3/8 3 3 3 3 3
1718 %"LTIR_' J P ”(‘)5 EX 5 1 172141-76180 CONNECTOR ASSY 11 1 1 1
16 CATION| — — 6 2 24315-000110 O-RING, 1BP11.0 1 1 1 1 1
2 7 1 172164-76360 ELBOW 1 1 1 1 1
8 2 24315-000080 O-RING, 1BP8.0 1 1 1 1 1
9 1  24315-000140 O-RING, 1BP14.0 2 2 2 2 2
10 1 23871-010000 PLUG, RO1 1 1 1 1 1
11 1 933152-24120 O-RING 4 4 4 4 4
12 1 933152-24120 O-RING 3 3 3 3 3
13 1 933155-08481 CONNECTOR 4 4 4 4 4
14 1 172165-78150 GROMMET, 49X119 1 1 1 1 1
15 1 172168-78500 HOSE 1 1 1 1 1
16 1 172168-78510 HOSE G206BC145 1 1 1 1 1
BEE—% 17 1 172168-78520 HOSE G206BC153 1 1 1 1 1
TURNING MOTOR 18 1 172168-78530 HOSE G206BC145 1 1 1 1 1
19 1 172168-78540 HOSE G206BC145 1 1 1 1 1
20 1 172168-78550 HOSE G206BC135 1 1 1 1 1
21 1 172165-78670 HOSE 1 1 1 1 1
22A 1 172168-78700-4 SUPPORT ASSY, HOSE 1 1 1 1
22B 1 172168-78700 SUPPORT ASSY, HOSE 1
24 2 172168-78760 RUBBER, HOSE SUPPORT 1
25A 1 172168-78740-4 COVER ASSY
25B 1 172168-78740-2 COVER ASSY 1
27 2 172168-78760 RUBBER, HOSE SUPPORT 1 1 1 1 1
28 1 172168-78920 HOSE P208CC080S 1 1 1 1 1
29 1 172168-78960 HOSE P206BC080S 1 1 1 1 1
30 1 22217-100000 WASHER, SPRING 10 2 2 2 2 2
31 1 26013-100202 BOLT, M10X 20 2 2 2 2 2
32 1 26116-100652 BOLT, M10X 65 PLATED 2 2 2 2 2
33 1 172142-78760 COVER, HOSE 6
34 1 172122-79920 CLIP, HOSE 6 1
35 1  23000-025000 CLAMP, 25 6
36 1 172168-78590 CLAMP, HOSE 1 1 1 1 W
(A=M/#60501) (B=M/#60501) (C=M/#60501) (D=M/#60501)
B27-2B (JP)
Remarks Yes No Yes No
(1)AS SPEC. N:Old 2555 New, Q:01d %z New, R:0ld £ New, S:0ld %= New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.81. HYD.OIL PIPING(VALVE-SWIVEL,SW (rbar o ¢ S (oereBpSE
(C)=B27-2BPF (F)=B27-2B P AS
No. Lev. Parts No. Description Qty |

A ® € O E ©

- . . 1 1 172151-76080 CONNECTOR 1 1 1 1 1
8 ‘I SRR (N VT ~MN B, A40) 2 2 24315-000110 O-RING, 1BP11.0 1 1 1 1 1
Fie HYD. OIL PIPING(VALVE~SWIVEL, SWING) 3 1 17216876130 CONNECTOR,UN3/4PF3/8 2 2 2 2 2
4 2 93315224120 O-RING 2 2 2 2 2

5 1 17216876140 CONNECTOR,UN3/4PF1/4 101 1 1 1

6 2 93315224120  O-RING 101 1 1 1

7 1 17231276220 CONNECTOR, 1/4X3/4UN 3 3 3 3 3

8 1 23391-020000  JOINT, RGI-1/4 2 2 2 2 2

9 1 23393-020000  JOINT, 90RGI-1/4 3 3 3 3 3

10 1 23393-020000  JOINT, 90RGI-1/4 1 1 1 1 1

11 1 23393-030000  JOINT, 90RGI-3/8 4 4 4 4 4

12 1 93315224120 O-RING 2 2 2 2 2

13 1 93315224120 O-RING 3 3 3 3 3

14 1 933155-08481 CONNECTOR 2 2 2 2 2

15 1 172168-78181  HOSE P204BB127S 1 1 1 1 1

16 1 172171-78180 HOSE P204BE127S 1 1 1 1 1

17 1 17216878191 HOSE P204BC195S 101 1 1 1

18 1 172141-78240  HOSE 1 1 1 1 1

19 1 17213178600 HOSE 101 1 1 1

20 1 172168-78900 HOSE P206BC070S 101 1 1 1

21 1 172168-78940  HOSE P206BC089S 101 1 1 1

22 1 17216878980  HOSE P204BC100S 2 2 2 2 2

e P2y
SWING CYLINDER

?\'\ -
e

)

.-/.
3 -
e
W=7 ) = B 7AYo/
_____ _~"\__CONTROL VALVE

B27-2B (JP)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.82. HYD.OIL PIPING(RETURN)

8 2 SHERE ()5-2)
Fig HYD. OIL PIPING(RETURN)

5 ®

13
REFER TO Fig.88 O &/
P

=2 =L AV i g
CONTROL VALVE

12

jﬁ/@
REFER TO A
Fig 88 =

]

s

\ o

=

L
~
Y
N\ L
\/

B27-2B(JP)

(A)=B27-2B C F (D)=B27-2B P S,E
(B)=B27-2B C S,E )=
(C)=B27-2BP F (F)=B27-2B P AS
No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 172312-17260 GROMMET 1 1 1 1
2 1 172164-76110 ELBOW 1 1 1 1 1
3 1 172168-76150 CONNECTOR,UN7/8PF1/2 1 1 1 1 1
4 2 933152-07400 O-RING 1 1 1 1 1
5 1 172168-76160 CONNECTOR,PF1/2PF3/8 1 1 1 1 1
6 2 24315-000140 O-RING, 1BP14.0 1 1 1 1 1
7 1 172168-76170 CONNECTOR 1 1 1 1 1
8 1 172165-76220 NIPPLE 1 1 1 1 1
9 1 172142-76290 GROMMET, 28X2.3 1 1 1 1
10 1 172312-76290 ELBOW 1 1 1 1 1
11 1 172168-76350 CONNECTOR, 7/8X1/2 1 1 1 1 1
12 1 172168-76380 JOINT ASSY 1 1 1 1 1
13 1  23000-035000 CLAMP, 35 2 2 2 2 2
14 1 933152-07400 O-RING 1 1 1 1 1
15 1 172170-78240 HOSE 1 1 1 1 1
16 1 172170-78260 HOSE 1 1 1 1 1
17 1 172168-78470 HOSE G608BE043 1 1 1 1 1
18 1  23000-022000 CLAMP, 22 2 2 2 2 2

Remarks
(1)PARTS OF NOT P.T.O.

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34101

Fig.83. HYD.OIL PIPING(PTO,FRAME END:U (rbar o ¢ S (oereBpSE
(C)=B27-2BPF (F)=B27-2B P AS
No. Lev. Parts No. Description Qty |

A ® € O E ©

22137-100000 WASHER, 10
172142-76270  JOINT, SWIVEL 1/2
172142-77040 SEAL SET

N

83 SHIERLE (PTO, JV-hIVb Bt
Fie. HYD. 01L PIPING(P. T. 0., FRAME END:UNIFLOW SPEC.)

172142-76280 JOINT, SWIVEL

© 0O NOOOOMWNE

2 2 2 2
2 101 1 1
3 101 1 1
2 1 1 1 1
COUNTRY| J P 3 172142-77050  SEAL SET 1 1 1 1
Fig No. | 83 2 172175-76550  TUBE ASSY, 3RD 101 1 1
2 172151-76600  ADAPTER, PF3/4 1 1 1 1
2 17211277420  CONNECTOR,PF1/2PT3/4 101 1 1
2 17217578360  HOSE 101 1 1
10 2 172168-78370  HOSE G208BC127 1 1 1 1
1 2 172164-78760 HOSE 101 1 1
12 2 172168-78460 HOSE G208BC145 101 1 1
13 2 23871-030000  PLUG, R03 1 1 1 1
14 2 23871-040000 PLUG, R04 101 1 1
9 15 2 26013-100202  BOLT, M10X 20 2 2 2 2
16 2 26013-100252  BOLT, M10X 25 2 2 2 2
17 2 93315224120  O-RING 2 2 2 2
18 2 933166-24120 CONNECTOR, PF1/2X10 2 2 2 2
19 2 172137-75570  ADAPTER, PF1/2 1 1 1 1
2 101 1 1

P T OBt b Gb-A1/4) 20

172168-76300  JOINT ASSY, 3RD
P.T.0. KIT(FRAME END)

172190-74600

THENO. 38DRH LNG. 1DEEMIE
IHEN. 105 SR T =1

Detail is shown in Fig 105

12

B27-28(JP)

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.84. HYD.OIL PIPING(PTO,FRAME END:C

SHEERDE (PTO, Jb-AIVE &L
Fig 84 FRA

HYD. OIL PIPING(P. T. 0., FRAME END:CONFLUENCE SPEC.)

COUNTRY
APPLI-

CATION

| COUNTRY
APPLI-
CATION

.\

gy oS,
HYD. OIL TANK / .

A kA=LINT
CONTROL VALVE

PTORREY b. FLV—ATVE
P.T.0. CONFLUENCE KIT, FRAME END.

Ry 172170-74620 (78/MN ) N ‘5; T, 2D

172170-74630 (441 ¥ -) Ny TR
APPLI- | _ _ . N j
CATION O TAEING. 38 R4 LNO. 35ARTF3SBOEERE I /((y((,d/_ /

IEENO 105E BTN
Datail is shown in Fig 108

B27-2B(JP)

(A)=B27-2BC F (D)=B27-2B P S,E

(B)=B27-2B C S,E )=
(C)=B27-2BP F (F)=B27-2B P AS
No. Lev. Parts No. Description Qty I R
A B () O (E) R
1 2 172142-76130 JOINT 1 1 1 1 1
2 2 172168-76130 CONNECTOR,UN3/4PF3/8 2 2 2 2 2
3 3 933152-24120 O-RING 2 2 2 2 2
4 2 172168-76130 CONNECTOR,UN3/4PF3/8 1 1 1 1 1
5 3 933152-24120 O-RING 1 1 1 1 1
6 2 172633-76160 ADAPTER 1 1 1 1 1
6-1 2 172162-76141 ADAPTER, 1/2-3/4 1 1 1 1 1 N
(A=*2008.07) (B=*2008.07) (C=*2008.07) (D=+2008.07) (F=+2008.07)
7 2 172168-76180 CONNECTOR,UN3/4PT1/2 1 1 1 1 1
8 3 933152-24120 O-RING 1 1 1 1 1
9 2 172312-76180 NIPPLE, 1/2X3/8 1 1 1 1 1
10 2 172124-76350 CONNECTOR, 1/2 1 1 1 1 1
11 3 933152-07400 O-RING 1 1 1 1 1
12 2 23391-040000 JOINT, RGI-1/2 1 1 1 1 1
13 2 23391-060000 JOINT, RGI-3/4 1 1 1 1 1
14 2 23393-040000 JOINT, 90RGI-1/2 1 1 1 1 1
15 2 933152-07400 O-RING 1 1 1 1 1
16 2 172130-78220 HOSE 1 1 1 1 1
17 2 172168-78230 HOSE P206BB070 1 1 1 1 1
18 2 172168-78230 HOSE P206BB070 1 1 1 1 1
19 2 172168-78331 HOSE G608BC058 1 1 1 1 1
20 2 172168-78340 HOSE G212BC068 1 1 1 1 1
21 1 172168-78370 HOSE G208BC127 1 1 1 1 1
22 1 172164-78760 HOSE 1 1 1 1 1
23 1 172168-76300 JOINT ASSY, 3RD 1 1 1 1 1
24 1 22137-100000 WASHER, 10 2 2 2 2 2
25 1 23871-030000 PLUG, R0O3 1 1 1 1 1
26 1  23871-040000 PLUG, R04 1 1 1 1 1
27 1 26013-100202 BOLT, M10X 20 2 2 2 2 2
28 1 933152-24120 O-RING 2 2 2 2 2
29 1 933166-24120 CONNECTOR, PF1/2X10 2 2 2 2 2
30 1 172142-76270 JOINT, SWIVEL 1/2 1 1 1 1 1
31 2 172142-77040 SEAL SET 1 1 1 1 1
32 1 172142-76280 JOINT, SWIVEL 1 1 1 1 1
33 2 172142-77050 SEAL SET 1 1 1 1 1
34A 1 172175-76550 TUBE ASSY, 3RD 1 1 1 1
34B 1 172175-76550-5 TUBE ASSY, 3RD 1 1
35 1 26013-100252 BOLT, M10X 25 2 2 2 2 2
36 1 172175-78360 HOSE 1 1 1 1 1
37 1 172151-76600 ADAPTER, PF3/4 1 1 1 1
38 1 172137-75570 ADAPTER, PF1/2 1 1 1 1
39 1 172151-79410 COVER, HOSE 1 1
40 1 172151-79420 COVER, HOSE 1 1
41 1 23000-035000 CLAMP, 35 2 1
42 1  23000-041000 CLAMP, 41 2 1

Remarks
(1)AS SPEC.

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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; (A)=B27-2BCF (D)=B27-2B P S,E
Fig.85. HYD.OIL PIPING(TRACK FRAME) weezmzmcr o
(C)=B27-2BP F (F)=B27-2B P AS
> No. Lew Parts No. Description Qty I
P/C NEWS No:YOOK3411-1
NCICHCNCNG
1 1 172123-76120 ADAPTER, PF1/4 2 2 2 2 2
2 1 172422-76150 CONNECTOR, 3/8X1/4 2 2 2 2 2
2-1 1  23394-020000 JOINT, 45RGI-1/4 2 2 2 2 2
3 1 172131-76200 CONNECTOR, 3/8 1/4 2 2 2 2 2
3-1 1 172157-76220 CONNECTOR, 1/4X3/8 2 2 2 2 2 N
(A=M/#60602) (B=M/#60602) (C=M/#60602) (D=M/#60602) (F=M/#60602)
4 1  23393-020000 JOINT, 90RGI-1/4 2 2 2 2 2
5 1 23391-030000 JOINT, RGI-3/8 2 2 2 2 2
6 1  23394-020000 JOINT, 45RGI-1/4 2 2 2 2 2
7 1  23394-030000 JOINT, 45RGI-3/8 2 2 2 2 2
8 1 24315-000110 O-RING, 1BP11.0 2 2 2 2 2
9 1  24315-000110 O-RING, 1BP11.0 2 2 2 2 2
10 1 933160-01370 CONNECTOR,PF1/2PF3/8 4 4 4 4 4
11 1 172422-78350 HOSE 2 2 2 2 2
12 1 172422-78360 HOSE F206BC108W 2 2 2 2 2
13 1 172422-78370 HOSE F206BB105W 2 2 2 2 2
14 1 172422-78380 HOSE 2 2 2 2 2
15 1 172422-78390 HOSE 2 2 2 2 2
16 1 172422-78760 GROMMET 2 2 2 2 2
17 1 24315-000180 O-RING, 1BP18.0 4 4 4 4 4
18 1  23393-020000 JOINT, 90RGI-1/4 2 2 2 2 2
TL—Ry )4
BLADE GYLINDER
RARLDaLv b
SWIVEL JOINT
}Alv
ETE—4
DRIVING MOTOR
®r3RL
VIEWED FROM (Y)
SEASSEIEE GBRE) LI-ERTY,
..MARKED PART HAS BEEN CHANGED (ADDED).
Remarks Yes No Yes No
(M)MISPRINT. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.86. HYD.OIL PIPING(BOOM)

(A)=B27-2BC F
(B)=B27-2B C S,E
(C)=B27-2BP F

(D)=B27-2B P S,E
(E)=
(F)=B27-2B P AS

No. Lev. Parts No. Description Qty R
A (B (©) () () (F)
. . 1A 1 172183-76230 CLAMP 3 3 3 3
Fig 8 I’-Iﬂi’l,)j_:EEILgéleIﬁ% (BOOM) 1B 1 172183-76230-5 CLAMP 3 2
2A 1 172175-76401 CLAMP, TUBE 1 1 1 1
S TSR 2B 1 172175-76401-5 CLAMP, TUBE 1 2
APPLI- 3 1 172175-76411  RUBBER 2 2 2 2 2
CATION] — ol - 4 1 172175-76420 COLLAR 6 6 6 6 6
2 5A 1 172175-76431 CLAMP, TUBE 3 3 3 3
27 5B 1 172175-76431-5 CLAMP, TUBE 3 2
17 6 1 172175-76440  RUBBER 6 6 6 6 6
5 7A 1 172175-76450-4 PLATE 1 1 1 1
7B 1 172175-76450-5 PLATE 1 2
8A 1 172142-76500-4 TUBE, BOOM 1 1 1 1
8B 1 172142-76500 TUBE, BOOM 1 2
FeAS UL 16 47 9A 1 172142-76520-4 TUBE, BOOM 11 1 1
ARM CYL INDER 14 ? 9B 1 172142-76520  TUBE, BOOM 1 2
10A 1 172142-76540-4 TUBE, ARM 1 1 1 1
10B 1 172142-76540  TUBE, ARM 1 2
11A 1 172142-76560-4 TUBE, ARM 1 1 1 1
11B 1 172142-76560  TUBE, ARM 1 2
12A 1  172142-76580-4 TUBE, BUCKET 1 1 1 1
12B 1 172142-76580  TUBE, BUCKET 1 2
13A 1 172142-76600-4 TUBE, BUCKET 1 1 1 1
13B 1 172142-76600 TUBE, BUCKET 1 2
ALY LY 14A 1 172141-76670-4 CLAMP, TUBE 1 1 1 1
CYLINDER 14B 1 172141-76670 CLAMP, TUBE 1 2
T 15 1 172183-81160 CLIP, TREE 2 2 2 2 1
| e 16 1 26013-100352 BOLT, M10X 35 1 1 1 1 1
,._i.\ 17 1 26013-100352 BOLT, M10X 35 6 6 6 6 6
... 18 1 26013-120302 BOLT, M12X 30 1 1 1 1 1
19 1 26013-120352 BOLT, M12X 35 2 2 2 2 2
20 1 172142-78270 HOSE 2 2 2 2 2
21 1 172142-78281  HOSE 1 1 1 1 1
22 1 172142-78290 HOSE 1 1 1 1 1
23 1 172142-78300 HOSE P206AB060 1 1 1 1 1
phadgtid 24 1 17216878771  HOSE G206ABOS5W 101 1 1 1
25 1 172142-78770  COVER, HOSE 2 2
26 1 172122-79880 COVER, HOSE 1 2
27 1 23000-025000 CLAMP, 25 6 2
20
W/
COUNTRY] J PIASTEX
weLl-1 _ Ty =
CATION
B27-2B(JP)
Remarks
(1)PARTS OF NOT P.T.O.
(2)AS SPEC. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34101

Fig.87. HYD.OIL PIPING(P.T.0.ARM END) prszascr orearspse
(C)=B27-2BP F (F)=B27-2B P AS
No. Lev. Parts No. Description Qty |
A B () O (E) R
87 sIERLS (PTO 7-AIVN) 1 1 172190-74502-4 PTO KIT, ARM END 1 1 1 1
Fig. O f HYD. OIL PIPING(P. T.0. ARM END) 24 2 172175766014 TUBE, PTO o1l
2B 2  172175-76601 TUBE, PTO 1
3A 2 172175-76621-4 TUBE, PTO 1 1 1 1
3B 2 172175-76621 TUBE, PTO 1
4 2 172633-76160 ADAPTER 1 1 1 1 1
5A 2 172125-76900-4 CLAMP 1 1 1 1
' (CH0RTRY 5B 2 172125-76900 CLAMP 1
yT BA 2 172142-76940-4 CLAMP 2 2 2 2
SRR CATION 6B 2 172142-76940 CLAMP 2
_ém - [Of - 7A 2 172175-76490-4 CLAMP 2 2 2 2
7B 2 172175-76490 CLAMP 2
8 2 172183-74820-4 VALVE, STOP 2 2 2 2 2
9 2 172312-77930 SPACER, CLAMP 1 1 1 1 1
10 2 22217-120000 WASHER, SPRING 12 5 5 5 5 5
11 2 23871-040000 PLUG, R0O4 2 2 2 2
12 2 26116-120552 BOLT, M12X 55 PLATED 2 2 2 2 2
13 2  26116-120702 BOLT, M12X 70 PLATED 2 2 2 2 2
14 2 172175-78350 HOSE 1 1 1 1 1
15 2 172190-78200 HOSE 1 1 1 1
16 2 172190-78210 HOSE 1 1 1 1
17 2 172164-78870 HOSE G212AB065 1 1 1 1 1
18 2 26013-100252 BOLT, M10X 25 4 4 4 4
19 2 172175-76640 SPACER ASSY 1 1 1 1 1
20 2 26116-120602 BOLT, M12X 60 PLATED 1 1 1 1 1
21A 1 172190-08502-4 PTOKIT 1 1 1 1 2
21B 1 172190-08512-4 PTOKIT 1 1 1 1 2
22 1 172137-75570 ADAPTER, PF1/2 1 3
23 1 172151-76600 ADAPTER, PF3/4 1 3
24 1 172142-78790 COVER, HOSE 1 3
25 1 172137-79950 COVER, HOSE 1 3
26 1  23000-035000 CLAMP, 35 2 3
27 1 23000-041000 CLAMP, 41 2 3

A
RIGHT $IDE

21 COUNTRY] J PTA S
PTOFy b ém('m O|—|0O]| pTOo*yhrF-smt)
P.T.0. KIT P.T.0. KIT(ARM END)
172190-08502-4 (PN -) 172190-74502
172190-08512-4 (41 VN -) IEENO. STORLILN. 113
TEENO. 87O R UNO, 21ARTU1BDFFAIL THENC. 87D R LNO. 2~20&SHET
HENO. 10528 TS0 Fig 87 Ref No. 1
Detail is show in Fig 105 INC. Fig. 87 Ref.No. 2~20

B27-2B (JP)

Remarks
(1)SPEC.CODE OF OPTIONAL.
(2)OPTIONAL:CONFLUENCE

DETAILS IS REFER TO FIG.105.
(3)AS SPEC. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.88. CONTROL PIPING(PUMP-REMOTE V.-

Ay ka-NVEE .
Fig 88 (& 7T ~UEIN W) ~Y9-7: 0700 -)
CONTROL PIPING
(PUMP~REMOTE CONTROL V. ~RETURN:FRONT LEVER)
[Fig ho. 88 — [ — |

NSRRI
VIEKED FROM UPPER

(RH) FRONT (LH)

{FRhsEs > o
HYD. 01, TANK

R == 7AYo
REMOTE CONTROL_VALVE

AARNLaf b
SWIVEL JOINT

REFER T0 Fig 82 17

B27-2B(JP)

(A)=B27-2BC F
(B)=B27-2B C S,E
(C)=B27-2BP F

(D)=B27-2B P S,E
(E)=
(F)=B27-2B P AS

Remarks
(1)PARTS OF NOT P.T.O.

No. Lev. Parts No. Description Qty I R
A B € ©O E ¢
1 1 172151-76030 BOLT, PIPE JOINT 2 2
2 1 172151-76040 BOLT, PIPE JOINT 2 2
3 1 172123-76120 ADAPTER, PF1/4 1 1
4 1 172141-76180 CONNECTOR ASSY 1 1
6 2 24315-000110 O-RING, 1BP11.0 1 1
7 1 23010-014000 CLAMP, 14 2 2
8 1 23871-040000 PLUG, R04 1 1 1
9 1 24315-000110 O-RING, 1BP11.0 1 1
10 1 24315-000180 O-RING, 1BP18.0 4 4
11 1  24315-000180 O-RING, 1BP18.0 4 4
12 1 172126-11510 BAND 2 2
13 1 172168-46870 BRACKET 1 1
14 1 172170-78400 HOSE 1 1
15 1 172164-78520 HOSE G604BY115S T 1 1
16 1 172165-78570 HOSE 2 2
17 1 172165-79870 HOSE 1 1
18 1  23000-016000 CLAMP, 16 2 2
19 1 26013-100162 BOLT, M10X 16 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.89. CONTROL PIPING(PUMP-REMOTE V.-

8§93t imE -
Fie. O (K 77 ~YE1n 87 ~95-7: 44K b -)
CONTROL PIPING

countrY] J PlAs|Ex| (PUMP~REMOTE CONTROL V. ~RETURN:SIDE LEVER)
Figho | 897190189 THSRI

VIEWED FROM UPPER

YEIVANT
REMOTE CONTROL VALVE

fEstihY > 2
HYD. O1L._TANK

felhidsR 7
HYD. OIL PUMP

EFER TO Fig. 82 i_;ﬁ

B27-2B(JP)

(A)=B27-2BC F (D)=B27-2B P S,E

Remarks
(1)PARTS OF NOT P.T.O.

(B)=B27-2B C S,E ()=
(C)=B27-2BP F (F)=B27-2B P AS
No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 172151-76030 BOLT, PIPE JOINT 2 2
2 1 172151-76040 BOLT, PIPE JOINT 2 2
3 1 172123-76120 ADAPTER, PF1/4 1 1
4 1 172141-76180 CONNECTOR ASSY 1 1
6 2 24315-000110 O-RING, 1BP11.0 1 1
7 1 23010-014000 CLAMP, 14 2 2
8 1 23871-040000 PLUG, R04 1 1
9 1 24315-000110 O-RING, 1BP11.0 1 1
10 1 24315-000180 O-RING, 1BP18.0 4 4
11 1  24315-000180 O-RING, 1BP18.0 4 4
12 1 23000-016000 CLAMP, 16 2 2
13 1  194202-56460 BAND, 200 2 2
14 1 172170-78200 HOSE G604WY150 T 1 1
15 1 172170-78400 HOSE 1 1
16 1 172164-78530 HOSE G604BY185S T 1 1
17 1 172165-78880 HOSE 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.90. CONTROL PIPING(PUMP-REMOTE V.- aremmcr Orezramp s
(C)=B27-2BP F (F)=B27-2B P AS
No. Lev. Parts No. Description Qty |

A ® € O E ©

9 3 Fa—IVEE 1 1 24315-000110  O-RING, 1BP11.0 4
Fig. C(gm{gorgﬁllﬁGw ~Y8-: 34V b ) (AS) 2 1 172123-76120  ADAPTER, PF1/4 1
(PUMP~REMOTE CONTROL V. ~RETURN:SIDE LEVER) (AS) $ 1 17218178180 COMNECTORASSY L
[Fig ho.| 89190 ] 89 | 4 2 24315000110  O-RING, 1BP11.0 1
5 1 19420256460  BAND, 200 2
LT 6 1 17212376120  ADAPTER, PF1/4 4
VIERED FROM UPPER 7 1 23010014000 CLAMP, 14 2
8 1 172170-78400 HOSE 1
9 1 23000-016000 CLAMP, 16 2
10 1 17217078230  HOSE 1
11 1 17217078210  HOSE 1
12 1 17216579641  HOSE G604BY185T 1
® o O o1 13 1  172170-78220 HOSE 1
14 1 24315000110 O-RING, 1BP11.0 1
YyEILNNT
REMOTE CONTROL VALVE
1EEmy o
HYD. OIL TANK
ERA S 7
) HYD. OiL_PUMP
ALANY 2Lk
. \SWIVEL JOINT .
~: - e
A
.‘"Q.'
NN N / A Lp
§£REFER T0 Fig 82 / REFER T0 Fig 82
? / ﬁi:‘
\\ / %7 1
B27-2B(JP)
Remarks Yes Yes No
THIS FIGURE IS NEWLY ADDED. N:Old = New, Q:Old*— o New, R:Old <=5 Ed New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.91. CONTROL PIPING(DIRECT:FRONT LE

9] ayho-ARE .
Fig WEIN N7~ BT 4 Lbgh, InshuN )
CONTROL PIPING
(REMOTE CONTROL V. ~CONTROL V. :DIRECT, FRONT LEVER)

COUNTRY]J P|AS[EX
FigNo.| 91| — | —

L3 Lo
ENSRI /Ei Jd

VIEWED FROM UPPER

YEIINT
REMOTE CONTROL VALVE

- %
ax ka=nnnz
CONTROL VALVE

B27-2B(JP)-

(A)=B27-2BC F
(B)=B27-2B C S,E
(C)=B27-2BP F

(D)=B27-2B P S,E
(E)=
(F)=B27-2B P AS

No. Lev. Parts No. Description Qty I R
A B € ©O E ¢
1 1 172123-76120 ADAPTER, PF1/4 8 8
2 1 172123-76120 ADAPTER, PF1/4 5 5
3 1 172168-76550 JOINT 1 1
4 1 172162-76770 JOINT 2 2
5 1  24315-000110 O-RING, 1BP11.0 8 8
6 1  24315-000110 O-RING, 1BP11.0 7 7
7 1 24315-000110 O-RING, 1BP11.0 1 1
8 1 172126-11510 BAND 7 7
9 1 172168-79300 HOSE G604BC070 1 1
10 1 172168-79310 HOSE G604BC070 1 1
11 1 172168-79320 HOSE G604BC110S 1 1
12 1 172168-79330 HOSE G604BC110S 1 1
13 1 172168-79340 HOSE 1 1
14 1 172168-79350 HOSE G604BC110 1 1
15 1 172168-79360 HOSE 1 1
16 1 172168-79370 HOSE 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.92. CONTROL PIPING(DIRECT:SIDE LEV

92:]‘/|~FI-}I«EE§ o .
Fig QEIYN W ~27M0-MN VT 25 4ok 34 by =)
CONTROL PIPING
(REMOTE CONTROL V. ~CONTROL V. :DIRECT, SIDE LEVER)

COUNTRY} J P|AS[EX =
> tHSRNL
Fig No. | 92 | 93 [ 92 VIEWED FROM UPPER

Q0,

(RH) FRONT

B27-2B(JP)

(A)=B27-2BC F
(B)=B27-2B C S,E
(C)=B27-2BP F

(D)=B27-2B P S,E
(E)=
(F)=B27-2B P AS

No. Lev. Parts No. Description Qty I R
A B € ©O E ¢
1 1 172123-76120 ADAPTER, PF1/4 8 8
2 1 172123-76120 ADAPTER, PF1/4 5 5
3 1 172168-76550 JOINT 1 1
4 1 172162-76770 JOINT 2 2
5 1  24315-000110 O-RING, 1BP11.0 8 8
6 1  24315-000110 O-RING, 1BP11.0 7 7
7 1 24315-000110 O-RING, 1BP11.0 1 1
8 1 194202-56460 BAND, 200 4 4
9 1  172165-79220 HOSE 1 1
10 1 172165-79290 HOSE 1 1
11 1 172165-79300 HOSE 1 1
12 1 172165-79310 HOSE 1 1
13 1 172165-79340 HOSE 1 1
14 1 172165-79350 HOSE 1 1
15 1 172165-79360 HOSE 1 1
16 1 172165-79370 HOSE 1 1
17 1 172165-79810 SPONGE, HOSE 2 2
18 1 172122-79930 CLAMP, HOSE 4 4
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.93. CONTROL PIPING(DIRECT:SIDE LEV (rbar o ¢ S (oereBpSE
(C)=B27-2BPF (F)=B27-2B P AS
No. Lev. Parts No. Description Qty |

A ® € O E ©

ar baO—JVERE
Fig 93 WEIN BT ~I7M-W 17 24 VO, 94K UN -) (AS) by i ;
CONTROL PIPING (REMOTE CONTROL V. ~ '
CONTROL V. :DIRECT, SIDE LEVER) (AS) 31 17216876550 JOINT L
Fig v ] 92193107 4 1 172162-76770  JOINT 2
) FhSEN 5 1 24315-000110  O-RING, 1BP11.0 8
VIEWED FROM UPPER 6 1 24315-000110  O-RING, 1BP11.0 7
7 1  24315-000110 O-RING, 1BP11.0 1
8 1 194202-56460  BAND, 200 4
9 1 172165-79220  HOSE 1
10 1 172165-79290  HOSE 1
1 1 172165-79300 HOSE 1
12 1 172165-79310 HOSE 1
FRONT 13 1 17216579340  HOSE 1
14 1 172165-79350 HOSE 1
BT 15 1 172165-79360 HOSE 1
REMOTE CONTROL VALVE 16 1 172165-79370  HOSE 1
17 1 172165-79810  SPONGE, HOSE 2
18 1 172122-79930  CLAMP, HOSE 4
19 1 172165-79820 COVER, HOSE 2
A ta=uLs
CONTROL VALVE
B27-2B(JP)
Remarks Yes No Yes No
THIS FIGURE IS NEWLY ADDED. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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H A)=B27-2BC F D)=B27-2B P S,E
Fig.94. CONTROL PIPING(REMOTE V.-MULTI EB;:BZIZBCS,E EE;:
(C)=B27-2BP F (F)=B27-2B P AS
No. Lev. Parts No. Description w ® )Qt)( 'y ® © |
A) (B) (C) (D) (E) (F
a2 bO—VRE
. JHZMEE, ey 1A 1 172168-74650  MULTI VALVE KIT 1
Fie 94 égﬁﬁgL”glPlﬁgﬂ V74914, 7N ) 1Al 1 172168-74651  MULTI VALVE KIT 1 s
REMOTE CONTROL V. ~MULTI V. :4-WAY, FRONT LEVER (C=MFi#60553)
COUNTRY ¢ CONTRO v FRO ) 1B 1 172168-74660  MULTI VALVE KIT 1

iy 1B-1 1 172168-74661 MULTI VALVE KIT 1 S
LHSRN -
VIEWED FROM UPPER (A=M#60553)
2A 2 172151-03550 LABEL,PATTERN B 1
2B 2 172165-03471 LABEL 1
3 2 172123-76120 ADAPTER, PF1/4 2 2
4 2 172141-76180 CONNECTOR ASSY 6 6
6 3 24315-000110 O-RING, 1BP11.0 6 6
(RH) FRONT (LH) 7 2 24315-000110 O-RING, 1BP11.0 2 2
8 2 172126-11510 BAND 8 8
9 2 172165-78900 HOSE 1 1
10 2 172165-78910 HOSE 1 1
11 2 172165-78920 HOSE 1 1
12 2 172165-78930 HOSE 1 1
13 2 172165-78940 HOSE 1 1
14 2 172165-78950 HOSE 1 1
15 2 172165-78960 HOSE 1 1
16 2 172165-78970 HOSE 1 1
17 1 172123-76120 ADAPTER, PF1/4 8 8
18 1  24315-000110 O-RING, 1BP11.0 8 8
AYTAINFFrrIFy b
4-WAY MULT1 CHANGE KIT
172168-74650 172168-74651 (ky/b° : J0vMN =)
172168-74660 172168-74661 (¥yt” 7:70yhN =)
TEENO. 4D R LNO. 1ARTMBOREIL
IREN. 105 BRT 21
Detail is shown in Fig 105
Fv U F /PR
CABIN SPEC. CANOPY SPEC.
B27-2B(JP)
Remarks
(1)SPEC.CODE OF OPTIONAL.
DETAILS IS REFER TO FIG.105. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.95. CONTROL PIPING(REMOTE V.-MULTI (rbar o ¢ S (oereBpSE
(C)=B27-2B P F (F)=B27-2B P AS
No. Lev. Parts No. Description w ® (C)QII{D) ©® © |
Fig 95 af/:;\':}w_ ﬂ’?ﬁf‘ T 44 ) 1A 1 172168-74670  MULTI VALVE KIT 1
CONTROL PIPING -4 1A-1 1 172168-74671  MULTI VALVE KIT 1 s
(REMOTE CONTROL V. ~MULT! V. :4-WAY, SIDE LEVER) (D=W/#60553)
[FigNo. ] 05| — | — | ANy 1B 1 172168-74680  MULTI VALVE KIT 1
THSEL o UVTT Ty 1B-1 1 172168-74681  MULTI VALVE KIT 1 s
VIEWED FROM UPPER 172168-T4670 17216874671 (B=M/#60553)
RH G/ 348 b ) 2A 2 172151-03550  LABEL,PATTERN B 1
”2‘“‘74'22&.’;_?,’,?:?;:.52 2B 2 172165-03471  LABEL 1
s TEENO. 5DBH UNG. 1ARTK 3 2 172123-76120  ADAPTER, PF1/4 2 2
p _/) > ® ;B?galmflmhauo._nag:e?ﬁ-rzu 4 2 172141-76180 CONNECTOR ASSY 6 6
‘\\Q\@Z ¥ statl 1s shom in Fe 6 3 24315000110  O-RING, 1BP11.0 6 6
\.\ N~ (RH) FrONT_ (LH) 1 LH 7 2 24315-000110  O-RING, 1BP11.0 2 2
20—o 2&—_’% NS y 4 {5\ 8 2 194202-56460  BAND, 200 6 6
198 1972 590 "y £ yf 9 2 17216578940  HOSE 1 1
15— 14 $—1g (\f&)&' 10 2 17216578950 HOSE 1 1
%15 13 AN 1 2 172165-78960 HOSE 1 1
. 12 2 172165-78970  HOSE 1 1
13 2 172165-79060  HOSE 1 1
AN 14 2 17216579070  HOSE 1 1
g I 15 2 172165-79080 HOSE 1 1
16 2 172165-79090  HOSE 1 1
17 1 172165-79810  SPONGE, HOSE 2 2
18 1 172122-79930  CLAMP, HOSE 4 4
19 1 172123-76120  ADAPTER, PF1/4 8 8
20 1  24315-000110 O-RING, 1BP11.0 8 8
v P4 *
CABIN SPEC. CANOPY SPEC.
B27-2B(JP)
Remarks
(1)SPEC.CODE OF OPTIONAL.
DETAILS IS REFER TO FIG.105. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.96. CONTROL PIPING(MULTI V.-CON.V. (rbar o ¢ S (oereBpSE
(C)=B27-2BP F (F)=B27-2B P AS
No. Lev. Parts No. Description Qty |
A (B (©) () () (F)
. . 1 2 17212376120  ADAPTER, PF1/4 8 8 8 8
96 33 O —JVEE (NN VT ~I/M-W AT 4914) 2 2 24315-000110  O-RING, 1BP11.0 8 8 8 8
4 2 172168-79110 HOSE G604BCO70S B 1 1 1 1
couNTRY[ ) P[AS[E X 5 2 17216879120  HOSE G604BCO70S C 1 1 1 1
FigNo. | 96 | — [ — 6 2 172168-79130 HOSE G604BC030 D 1 01 1 1
7 2 17216879140 HOSE G604BCO070 E 1 1 1 1
8 2 17216879150 HOSE G604BC095S F 101 1 1
9 2 17216879160  HOSE G604BC095S G 1 1 1 1
10 2 17216879170  HOSE G604BC030 H 1 1 1 1
1 1 17212376120  ADAPTER, PF1/4 5 5 5 5
12 1 17216876550  JOINT 1 1 1 1
13 1 172162-76770  JOINT 2 2 2 2
14 1 24315000110  O-RING, 1BP11.0 707 7 7
15 1 24315000110  O-RING, 1BP11.0 1 1 1 1
e
A
A-/.‘/
~ rd

R Py = I Y o
“~.. CONTROL VALVE
K

4/?14 : W ERNt e r e atdy
" ?"{ 4-HAY WULTI CHAg(‘SEB__I 4651 G JAV -

172168-74650 17 RN
© s 11‘4 172168-74660 172168-74661 ?t 7: 07~
172168-74670 172168-74B71 ($1Jt" :34b v -
9 172168-74680 172168-74681 (§ek 7 N IV -
5 E No, 940D

X UNo. 1ARTABOEE &

B oS E L LNe e
Bho. 1052 I F2L

Detail is shown in Fig 105

B27-28 (JP)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34101

Fig.97. CONTROL PIPING(MULTI CHANGE:2 (rbar o ¢ S (oereBpSE
(C)=B27-2BPF (F)=B27-2B P AS

I R

z
°

Lev. Parts No. Description Qty
A B () O (E) R

. . 1 2 172190-78100 HOSE 1 1

97 s | ‘/ }‘D—}LEEE (WH"'I‘/'/ ZZUI‘fv 3[1’/1‘[/!\ ‘) 2 2 172165-78900 HOSE 1 1
Fig CONTROL PIPING(MULT! CHANGE:2-WAY, FRONT LEVER) 3 2 17216578920 HOSE 1 1
= z 4 2 172165-78940 HOSE 1 1

g‘l’z";’;" AS %wbsﬁrzom 0 %:;ﬁuomﬂ) 5 2 172165-78960 HOSE 1 1
6 2  172175-79250 HOSE 1 1

7 2 172164-79440 HOSE 1 1

8 2 172164-79450 HOSE 1 1

9 2 23391-020000 JOINT, RGI-1/4 8 8

10 2 172141-76180 CONNECTOR ASSY 1 1

11 3 24315-000110 O-RING, 1BP11.0 1 1

12 2 172126-11510 BAND 8 8

13 1 172162-76770 JOINT 2 2

14 1 24315-000110 O-RING, 1BP11.0 8 8

15 1  24315-000110 O-RING, 1BP11.0 6 6

16 1 24315-000110 O-RING, 1BP11.0 1 1

17 1 172126-11510 BAND 7 7

18 1 172168-79340 HOSE 1 1

19 1 172168-79350 HOSE G604BC110 1 1

20 1 172168-79360 HOSE 1 1

21 1 172168-79370 HOSE 1 1

22 1 172123-76120 ADAPTER, PF1/4 8 8

23 1 172123-76120 ADAPTER, PF1/4 4 4

24 1 172168-76550 JOINT 1 1

Q=S U7
2-WAY_RORATY VALVE

=
ar A=z
CONRTOL VALVE ™~

® 15 _30s
e P 293 AINFFrPFy b
® 9 2 L’ Q T 2-WAY MULTI CHANGE KIT
1 172190-08610 172190-08611 (¥¢/E")
172190-08620 172190-08621 (¥+t™ )
T ElNo. 760, L No. 1D
15 LY PR
23 IEENo. 105 BTV
@ T Detale is shown in Fig. 105
B27-28B (JP)

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.98. CONTROL PIPING(MULTI CHANGE:2

9 8 a2 bO—)VEE GMFLY 2914, 4N ' -)
Fig. CONTROL PIPING(MULTI CHANGE:2-WAY, SIDE LEVER)

CONTRY]J P[AS[EX O] O]
FigNo.| 98] — | — viEnen FROWQD) vienen FRow(D)
@ .
A\ RH Hi
e FRONT

~UEIVNLT
REMOTE_CONTROL VALV

arra-msnz
CONRTOL VALVE

2VTARNFF %y b
] 2-WAY MULTI CHANGE KIT
@.w 172190-08610 172190-08611 (3e/t")
172190-08620 172190-08621 (¥¢t’ )
IEENo. T6MR M UNe. 107581

IEENo. 1054 BB F 1y
Detale s shown in Fig. 105

B27-2B(JP)

(A)=B27-2BC F
(B)=B27-2B C S,E
(C)=B27-2BP F

(D)=B27-2B P S,E
(E)=
(F)=B27-2B P AS

Copyright (C) YANMAR CO., LTD. All RightsReserved.

No. Lev. Parts No. Description Qty I R
A B € ©O E ¢
1 2 172190-78100 HOSE 1 1
2 2 172165-78900 HOSE 1 1
3 2  172165-78920 HOSE 1 1
4 2 172165-78940 HOSE 1 1
5 2 172165-78960 HOSE 1 1
6 2 172175-79250 HOSE 1 1
7 2 172164-79440 HOSE 1 1
8 2 172164-79450 HOSE 1 1
9 2 23391-020000 JOINT, RGI-1/4 8 8
10 2 172141-76180 CONNECTOR ASSY 1 1
11 3 24315-000110 O-RING, 1BP11.0 1 1
12 2 172126-11510 BAND 8 8
13 1 172162-76770 JOINT 2 2
14 1 24315-000110 O-RING, 1BP11.0 8 8
15 1  24315-000110 O-RING, 1BP11.0 6 6
16 1 24315-000110 O-RING, 1BP11.0 1 1
17 1 194202-56460 BAND, 200 4 4
18 1 172165-79220 HOSE 1 1
19 1 172165-79300 HOSE 1 1
20 1 172165-79350 HOSE 1 1
21 1 172165-79370 HOSE 1 1
22 1 172165-79810 SPONGE, HOSE 2 2
23 1 172122-79930 CLAMP, HOSE 4 4
24 1 172123-76120 ADAPTER, PF1/4 8 8
25 1 172123-76120 ADAPTER, PF1/4 4 4
26 1 172168-76550 JOINT 1 1
N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change



0CK10-M34101

H A)=B27-2BC F D)=B27-2B P S,E
Fig.99. GREASING EB;:BZIZBCS,E EE;:
(C)=B27-2BP F (F)=B27-2B P AS
No. Lev. Parts No. Description Qty |

A (B (©) ®) () (F

.. 1 1 172112-77580  JOINT, 1/8 1 1 1 1 1

9 BEIS—-2 00 2 1 172141-77800  JOINT, GREASE 4 4 4 4 4

Fig GREASING 3 1 172142-77800 HOSE 1 1 1 1 1

4 1 17214277811 HOSE 2 2 2 2 2

5 1 17231277820  FITTING, GREASE 101 1 1 1

6 1 24761-020000  NIPPLE, GREASE PT1/8 3 3 3 3 3

BEIAT Y Y
TURNING BEARING

B27-28(JP)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.100. BOOM & BOOM BRACKET

(A)=B27-2BC F
(B)=B27-2B C S,E
(C)=B27-2BP F

(D)=B27-2B P S,E
(E)=
(F)=B27-2B P AS

No. Lewv. Parts No. Description
A B () DO () (A
b & T—ATSHvy bk 1 1 17214276620 RUBBER 1 1 1 1 1
Fig 1 00 BOOM & BOOM BRACKET 2A 1 17217581102 BOOMASSY 101 1 1
2B 1 172175-81102-5 BOOM ASSY 1
S 3 2 172168-81410  SEAL, DUST 2 2 2 2 2
I?%Etlﬁ ol == 4 2 172112-83500  BUSH, PIN 2 2 2 2 2
CATI 5A 1 172142-81551-4 PIN 38X191 1 1 1 1
5B 1 172142-81551-5 PIN 38X191 1
6A 1 172164-81590-4 PIN 45X149 1 1 1 1
6B 1 172164-81590-1 PIN 45X149  (87) 1
7A 1 172122-81622-4 PIN (C),BOOM 1 1 1 1
1% 7B 1 172122-81622-1 PIN C,BOOM(YELLOW:87 1
e 8 1 172164-81670  SPACER 3 3 3 3 3
SRS 9 1 172171-82510  SHIMASSY 1 1 1 1 1
- 10 1 172165-82550  SHIM 11 1 1 1
_Fy” 11 1 172165-82560  SHIM 1 1 1 1 1
s ® n58n 12 1 172165-82570  SHIM 1 1 1 1 1
G- ViEWED FRoM () 13 1 22157-120000 WASHER, 12 3 3 3 3 3
14 1 24761-050000  NIPPLE, GREASE C 1 01 1 1 1
15 1 26013-120302  BOLT, M12X 30 3 3 3 3 3
16 1 093317129751  SHIM SET 101 1 1 1
17A 1 172164-81590-4 PIN 45X149 1 1 1 1
41_¢ 17B 1 172164-81590-1 PIN 45X149  (87) 1
14 i 18 1 172164-81670  SPACER 2 2 2 2 2
859 P 19A 1 172142-82291-4 BRACKET, BOOM 1 1 1 1
é-’lﬂ LR 19B 1 172142-82291 BRACKET, BOOM 1
@i/./’ NP 21 2 172142-82310  BUSH 60X50 2 2 2 2 2
e 37;{**‘*? 22 1 17214282350  PIN 60X336 101 1 1 1
(\';4\ s 23A 1 172142-82360-4 PLATE 1 1 1 1
" r\:}/ ,./‘zsi 238 1 172142-82360-5 PLATE, LOCK 1
EN i 24A 1 172142-82371-4 PIN 45X241 1 1 1 1
//7@ e 24B 1 172142-82371-5 PIN 45X241 1
! : 25 1 172142-82400  PLATE, LOCK 1 1 1 1 1
=t bl 3ﬁj 32 i " 26 1 172146-82910  SPACER 11 1 1 1
i 3 o 38 27A 1 172141-83372-4 PIN 38-94 1 1 1 1
23 i 22 e s 278 1 172141-83372-2 PIN 38-94(YELLOW:87) 1
i A TN > 28 1 172112-87840  SHIM 4 4 4 4 4
L Shite. CYLINGER 281 1 172165-82550  SHIM 2 2 2 2 2
29 1 172165-82560  SHIM 2 2 2 2 2
30 1 172165-82570  SHIM 2 2 2 2 2
31 1 22217-160000 WASHER, SPRING 16 2 2 2 2 2
32 1 22242-000600  RING, 60 1 1 1 1 1
33 1 26013-100252  BOLT, M10X 25 2 2 2 2 2
34 1 26013-120252  BOLT, M12X 25 1 1 1 1 1
v 35 1 26013-120302  BOLT, M12X 30 2 2 2 2 2
a2 B27-28(JP) 36 1 26116-160402  BOLT, M16X 40 PLATED 2 2 2 2 2
37 1 933171-29750  SHIMASSY 2 2 2 2 2
38 1 17217581700  SHIM 101 1 1 1
39 1 17217581710  SHIM 101 1 1 1
40 1 172164-81170  CLIP, TREE 11-PG 2 2 2 2
Z‘;QAE"Q‘TSOF NOT PTO. 41 1 172141-94260  PIN 38-130 1 1 1 1 1
(2)AS SPEC. 42 1 22157-120000 WASHER, 12 2 2 2 2 2

Yes

(M)MISPRINT. N:OId%‘TSNeW, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.101. ARM & BUCKET LINK

] 0‘]7—1\ & Nry hUYY
Fig. ARM & BUCKET LINK

Ny pir) 08
BUCKET CYLINDER

o

@
¥

w©

/ 8%
PREVI0US

PREVIOUS

B27-2B(JP)

(A)=B27-2BC F
(B)=B27-2B C S,E
(C)=B27-2BP F

(D)=B27-2B P S,E

(E)=

(F)=B27-2B PAS

Remarks

(1)PART OF NOT P.T.O.

(2)AS SPEC.

(3)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.12-1,
NO.13-1,NO.20-1,NO.21-1.
(4)L=REF.NO.20,NO.21 192MM,
REF.NO.20-1,NO.21-1 170MM.

No. Lewv. Parts No. Description
A B (€ O (E) (F)
1A 1 172142-81205-4 ARMASSY 1 1 1 1
1B 1 172142-81205 ARMASSY 1
2 2 172168-81260  BUSH 38X55 2 2 2 2 2
3 2 172168-81400  SEAL, DUST 38X48X4 2 2 2 2 2
4 2 172122-82290 SEAL, DUST 4 4 4 4 4
5 2 172116-82400 PIN BUSH 38X55 4 4 4 4 4
6 1 172142-81620  O-RING 2 2 2 2 2
7 1 172164-81670 SPACER 2 2 2 2 2
8 1 22157-120000  WASHER, 12 2 2 2 2 2
9 1 24761-040000 NIPPLE, GREASE B 1 1 1 1 1
10 1 26013-120302 BOLT, M12X 30 2 2 2 2 2
11 1 933171-29750  SHIM ASSY 2 2 2 2 2
12-1A 1 172164-81810 ARM, BUCKET 1 1 1 1
(A=M/#60672) (B=M/#60672) (C=M/#60672) (D=M/#60672)
12-1B 1 172164-81810-5 ARM, BUCKET 1
(F=M/#60672)
12A 1 172142-81300-4 ARM, BUCKET 1 1 1 1
12B 1 172142-81300 ARM, BUCKET 1
13-1A 1 172164-81820 ARM, BUCKET 1 1 1 1
(A=M/#60672) (B=M/#60672) (C=M/#60672) (D=M/#60672)
13-1B 1 172164-81820-5 ARM, BUCKET 1
(F=M/#60672)
13A 1 172142-81320-4 ARM, BUCKET 1 1 1 1
13B 1 172142-81320  ARM, BUCKET 1
14A 1 172168-84402-4 LINKASSY, BUCKET 1 1 1 1
14B 1 172168-84402 LINK ASSY, BUCKET 1
15 2 172164-81880  BUSH 38X55, PIN 2 2 2 2 2
16 2 172122-82290  SEAL, DUST 6 6 6 6 6
17 2 172168-84411 BUSH 2 2 2 2 2
18 1 24761-020000  NIPPLE, GREASE PT1/8 2 2 2 2 2
19 1 172142-99470 KIT, ARM PIN 1 1 1 1 1
19-1A 1 172164-81960 PIN KIT, BUCKET ARM 1 1 1 1
(A=M/#60672) (B=M/#60672) (C=M/#60672) (D=M/#60672)
19-1B 1 172164-81960-5 KIT,ARMPIN (87) 1
(F=M/#60672)
20 2 172122-84501 PIN (A), BUCKET ARM 1 1 1 1 1
20-1A 2 172164-81830  PIN 38X170A 1 1 1 1
(A=M/#60672) (B=M/#60672) (C=M/#60672) (D=M/#60672)
20-1B 2 172164-81830-5 PIN 38X170A (87) 1
(F=M/#60672)
21 2 172116-84590 PIN, BUCKET ARM 1 1 1 1 1
21-1A 2 172164-81850  PIN 38X170B 1 1 1 1
(A=M/#60672) (B=M/#60672) (C=M/#60672) (D=M/#60672)
21-1B 2 172164-81850-5 PIN 38X170B (87) 1
(F=M/#60672)
22 2 24761-020000 NIPPLE, GREASE PT1/8 1 1 1 1 1
23 2 933110-86600 NUT, NYLON 24X24 2 2 2 2 2
24 2 933171-29750  SHIM ASSY 2 2 2 2 2
24-1 2 933171-29751  SHIM SET 2 2 2 2 2
(A=M/#60672) (B=M/#60672) (C=M/#60672) (D=M/#60672) (F=M/#60672)
25 2 933171-29760  WASHER 2 2 2 2 2

Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes
Yes' Yes'



0CK10-M34101

; A)=B27-2B C F D)=B27-2B P S,E
Fig.101. ARM & BUCKET LINK prszascr o
(C)=B27-2BP F (F)=B27-2B P AS
No. Lev. Parts No. Description Qty |
A B () O (E) R
F—h & Ny RYSS 26A 1 172164-81500-4 PIN 38X106 2 2 2 2

Fig. ] 0 ]ARM % BUCKET LINK 268 1 172164-81500-1 PIN 38X106 (87) 2 2
27A 1 172183-81160 CLIP, TREE 4 4 4 4 1
27B 1 172183-81160 CLIP, TREE 4 2
28 1 172164-81950-1 PIN KIT,BUCKET (87) 2 2
Ry b v 29 2 172164-81630-1 PIN 45X271 (87) 2 2
BUCKET CYLINDER 30 2 172164-81700 COLLAR 2 2
31 2 24761-020000 NIPPLE, GREASE PT1/8 2 2
32 2 26116-100652 BOLT, M10X 65 PLATED 2 2
33 2  26716-100002 NUT, M10 4 2
34 2 933171-29751 SHIM SET 2 2

o

@
¥

/ 8%
PREVI0US

w©

PREVIOUS 19 B27-2B(JP)

Remarks
(1)PART OF NOT P.T.O.
(2)AS SPEC.

(3)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.12-1,
NO.13-1,NO.20-1,NO.21-1.
(4)L=REF.NO.20,NO.21 192MM,

REF.NO.20-1,NO.21-1 170MM. Ves o Ves o
N:OId‘T>TNew, Q:0ld *— New, R:0ld <=5 New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.102. BUCKET

(A)=B27-2BCF
(B)=B27-2B C S,E
(C)=B27-2BP F

(D)=B27-2B P S,E
(E)=
(F)=B27-2B PAS

No. Lewv. Parts No. Description
A B © O (B ¢
Koy b 1 1 772122-81421-4 BUCKET ASSY 1 1 1 1
Fig 10 BUCKET 2 2 172122-86401-4 BUCKET (340) (GREEN) 1 1 1 1
3 2 172142-86150-4 CUTTER, SIDE 1 1 1 1
1 (340) (7997 271) (ATTACHMENT) 4 2 172142-86160-4 CUTTER, SIDE 1 1 1 1
] 16 (490) (HR4K)  (STANDARD) 5 2 172142-86280 BOLT M14X 40 6 6 6 6
ez e 102] = o2l 3153;%”’;?3 gﬂmgg 6 2 172142-86290  NUT, M14 6 6 6 6
g‘li(un) (fz;;;;n (ATTACHMENT) 7 2 22217-140000 WASHER, SPRING 14 6 6 6 6
8 2 772122-86123-4 TEETH ASSY 2 2 2 2
T T T ! 9 3 172142-81380  BOLT 4 4 4 4
6 74 2 5 76 10 3 172142-81390  NUT, 9/16-18UNF 4 4 4 4
212219 17 20 18 2221 11 3 172113-86123-4 TEETHASSY 2 2 2 2
g? g; ig 3% gg g; g? 12 3 172137-86710  SHIM SET, TEETH 2 2 2 2
66 67 64 62 65 6766 16 1 772122-81402-4 BUCKET ASSY 1 1 1 1
17 2 172122-86102-4 BUCKET ASSY 1 1 1 1
18 2 172142-86150-4 CUTTER, SIDE 1 1 1 1
19 2 172142-86160-4 CUTTER, SIDE 1 1 1 1
20 2 172142-86280  BOLT M14X 40 6 6 6 6
21 2 172142-86290  NUT, M14 6 6 6 6
22 2 22217-140000 WASHER, SPRING 14 6 6 6 6
23 2 772122-86123-4 TEETHASSY 4 4 4 4
24 3 172142-81380  BOLT 8 8 8 8
25 3 17214281390  NUT, 9/16-18UNF 8 8 8 8
26 3 172113-86123-4 TEETHASSY 4 4 4 4
27 3 172137-86710  SHIM SET, TEETH 4 4 4 4
31 1 772122-81412-4 BUCKET ASSY 1 1 1 1
32 2 172122-86302-4 BUCKET ASSY 1 1 1 1
33 2 172142-86150-4 CUTTER, SIDE 1 1 1 1
34 2 172142-86160-4 CUTTER, SIDE 1 1 1 1
35 2 172142-86280  BOLT M14X 40 6 6 6 6
36 2 172142-86290  NUT, M14 6 6 6 6
~e 37 2 22217-140000 WASHER, SPRING 14 6 6 6 6
@ 38 2 772122-86123-4 TEETHASSY 4 4 4 4
39 3 172142-81380  BOLT 8 8 8 8
40 3 17214281390  NUT, 9/16-18UNF 8 8 8 8
AFoav 41 3 172113-86123-4 TEETHASSY 4 4 4 4
OPTIONAL 42 3 172137-86710  SHIM SET, TEETH 4 4 4 4
46 1 772122-81432-4 BUCKET ASSY 1 1 1 1
47 2 172122-86602-4 BUCKET ASSY 1 1 1 1
48 2 172142-86150-4 CUTTER, SIDE 11 1 1
49 2 172142-86160-4 CUTTER, SIDE 1 1 1 1
) 86 50 2 172142-86280  BOLT M14X 40 6 6 6 6
Y sy 51 2 172142-86290  NUT, M14 6 6 6 6
o 52 2 22217-140000 WASHER, SPRING 14 6 6 6 6
H4 K w S ASSY 7 53 2 772122-86123-4 TEETH ASSY 4 4 4 4
SIDE CUTTER ASSY 54 3 172142-81380  BOLT 8 8 8 8
B27-2B(JF) 55 3 172142-81390  NUT, 9/16-18UNF 8 8 8 8
56 3 172113-86123-4 TEETHASSY 4 4 4 4
57 3 172137-86710  SHIM SET, TEETH 4 4 4 4
61 1 772122-81442-4 BUCKET ASSY 1 1 1 1
ﬁ?g“?:ﬁDARD SPEC. 62 2 172122-86502-4 BUCKET ASSY 1 1 1 1
(2)ATTACHMENT. 63 2 172142-86150-4 CUTTER, SIDE 11 1 1
(3)OPTIONAL. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.
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; (A)=B27-2B C F (D)=B27-2B P S,E
Fig.102. BUCKET pszrasce o
(C)=B27-2BP F (F)=B27-2B P AS
No. Lev. Parts No. Description Qty |
A B () O (E) R
Ny b 64 2 172142-86160-4 CUTTER, SIDE 1 1 1 1
Fig 1 0 BUCKET 65 2 172142-86280 BOLT M14X 40 6 6 6 6
’ 66 2 172142-86290 NUT, M14 6 6 6 6
COUNTRY] J PIAS|E X 1 (340) (7997 271) (ATTACHMENT) 67 2 22217-140000 WASHER, SPRING 14 6 6 6 6
ﬁ-- 16(490) (24)  (STANDARD) 68 2 772122-86123-4 TEETHASSY 4 4 4 4
31 (540) (745F471) (ATTACHMENT) 69 3 172142-81380 BOLT 8 8 8 8
46 (590) (747%371) (ATTACHMENT)
61(640) (T4v3o1) (TTACHHENT) 70 3 172142-81390  NUT, 9/16-18UNF 8 8 8 8
| 71 3 172113-86123-4 TEETH ASSY 4 4 4 4
T TT I T 72 3 172137-86710  SHIM SET, TEETH 4 4 4 a4
6 74 2 5 8 3 76 76 1 172164-81950-4 PIN KIT,BUCKET(GREEN 2 2 2 2
212219 17 20 23 18 2221 77 2 172164-81630-4 PIN 38X229 (GREEN) 2 2 2 2
3 3734 32 35 3 33 3136 78 2 172164-81700 COLLAR 2 2 2 2
51 52 49 47 50 53 48 5251
66 67 64 62 65 68 63 6766 79 2 24761-020000 NIPPLE, GREASE PT1/8 2 2 2 2
80 2 26116-100652 BOLT, M10X 65 PLATED 2 2 2 2
81 2  26716-100002 NUT, M10 4 4 4 4
82 2 933171-29751 SHIM SET 2 2 2 2
85 1 772142-81600-4 CUTTER ASSY, SIDE 1 1 1 1
86 2 172142-86510-4 CUTTER, SIDE 1 1 1 1
87 2 172142-86520-4 CUTTER, SIDE 1 1 1 1
88 2 172142-86540 BOLT M14X 30 6 6 6 6
89 2 22217-140000 WASHER, SPRING 14 6 6 6 6
~4
\~
-
~e
‘e
*Fav
OPTIONAL
: 86
A KRS ASSY i
SIDE CUTTER ASSY /
B27-2B(JP)
Remarks
(1)STANDARD SPEC.
(2)ATTACHMENT.
(3)OPTIONAL. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34101

Fig.103. BUCKET(S TYPE:ATTACHMENT)

(A)=B27-2BC F (D)=B27-2B P S,E

(B)=B27-2B C S,E E)&=
(C)=B27-2BP F (F)=B27-2B PAS
No. Lewv. Parts No. Description ' |
A (B () O () A

. . . 1 1 172142-86300-4 BUCKET ASSY 1 1 1 1
, 1 03 NTy (ST :7995Ks b 2 2 172142-86310-4 BUCKET ASSY 101 1 1
Fie BUCKET (S TYPE:ATTACHNENT) 3 2 172142-86150-4 CUTTER, SIDE 1 01 1 1
114 gggg 4 ; 172142-86160-4 CUTTER, SIDE 1 1 1 1
Fle o 103 =T = | 14 oo 5 172142-86280  BOLT M14X 40 6 6 6 6
2 et 6 2 17214286290  NUT, M14 6 6 6 6
53 (6408) 7 2 22217-140000 WASHER, SPRING 14 6 6 6 6
| T 1 : | —T 8 2 172165-86500 TOOTH KIT, POINT 2 2 2 2
v 6 7 4 8 5 3 7 6 9 3 172151-81600 TOOTH, POINT 2 2 2 2
15 19 20 17 21 18 16 20 19 10 3 17215181620  PIN ASSY, LOCK 2 2 2 2
28 3233 30 34 31 Zg 32 ig 1 4 172151-81630  PIN 2 2 2 2
‘gl gg gg ‘s‘g gg g% gs 59 &8 12 4 172151-81640 LOCK,RUBBER BIN 2 2 2 2
13 3  172142-86140  ADAPTER 2 2 2 2
14 1 172142-86101-4 BUCKET ASSY 1 01 1 1
15 2 172142-86111-4 BUCKET ASSY 1 01 1 1
16 2 172142-86150-4 CUTTER, SIDE 1 1 1 1
17 2 172142-86160-4 CUTTER, SIDE 101 1 1
18 2 17214286280  BOLT M14X 40 6 6 6 6
19 2 17214286290  NUT, M14 6 6 6 6
20 2 22217-140000 WASHER, SPRING 14 6 6 6 6
21 2 172165-86500  TOOTH KIT, POINT 3 3 3 3
22 3 172151-81600 TOOTH, POINT 3 3 3 3
23 3 172151-81620  PIN ASSY, LOCK 3 3 3 3
24 4 172151-81630  PIN 3 3 3 3
25 4 172151-81640 LOCK,RUBBER BIN 3 3 3 3
26 3 172142-86140 ADAPTER 3 3 3 3
27 1 172142-86200-4 BUCKET ASSY 1 01 1 1
28 2 172142-86210-4 BUCKET ASSY 1 1 1 1
29 2 172142-86150-4 CUTTER, SIDE 101 1 1
30 2 172142-86160-4 CUTTER, SIDE 1 01 1 1
31 2 172142-86280  BOLT M14X 40 6 6 6 6
32 2 17214286290  NUT, M14 6 6 6 6
33 2 22217140000 WASHER, SPRING 14 6 6 6 6
34 2 17216586500 TOOTH KIT, POINT 4 4 4 4
35 3 172151-81600 TOOTH, POINT 4 4 4 4
36 3 172151-81620  PIN ASSY, LOCK 4 4 4 4
37 4 172151-81630  PIN 4 4 4 4
38 4 172151-81640 LOCK,RUBBER BIN 4 4 4 4
39 3 172142-86140  ADAPTER 4 4 4 4
40 1 172142-86350-4 BUCKET ASSY 1 1 1 1
41 2 172142-86360-4 BUCKET ASSY 101 1 1
. 76 42 2 172142-86150-4 CUTTER, SIDE 1 01 1 1
Y 43 2 172142-86160-4 CUTTER, SIDE 1 1 1 1
A 0 44 2 172142-86280  BOLT M14X 40 6 6 6 6
HA Ky d ASSY “r 45 2 17214286290  NUT, M14 6 6 6 6
SIDE CUTTER ASSY ! 46 2 22217-140000 WASHER, SPRING 14 6 6 6 6
B27-28 (JP) 47 2 172165-86500 TOOTH KIT, POINT 4 4 4 4
48 3 172151-81600 TOOTH, POINT 4 4 4 4
49 2 17215181620  PIN ASSY, LOCK 4 4 4 4
50 4 172151-81630  PIN 4 4 4 4
memarks 51 4 172151-81640 LOCK,RUBBER BIN 4 4 4 4

(1)OPTIONAL. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34101

Fig.103. BUCKET(S TYPE:ATTACHMENT) (reorance (pezr25 P

(C)=B27-2BP F (F)=B27-2B PAS

No. Lewv. Parts No. Description

®wW B ©) O E @

. . . 52 3  172142-86140  ADAPTER 4 4 4 4
, 1 0 NTy (ST :7995Ks b 53 1 172142-86400-4 BUCKET ASSY 101 1 1
Fie BUCKET (S TYPE:ATTACHNENT) 54 2 172142-86410-4 BUCKET ASSY 1 01 1 1
1 (a09) 55 2 172142-86150-4 CUTTER, SIDE 1 1 1 1
;? Egigg 56 2 172142-86160-4 CUTTER, SIDE 1 1 1 1
2 et 57 2 172142-86280  BOLT M14X 40 6 6 6 6
53 (6408) 58 2 172142.86290  NUT, M14 6 6 6 6
| . | 1 : | —T 59 2 22217-140000 WASHER, SPRING 14 6 6 6 6
v 6 7 4 8 5 3 7 6 60 2 172165-86500 TOOTH KIT, POINT 4 4 4 4
15 19 20 17 21 18 16 20 19 61 3  172151-81600 TOOTH, POINT 4 4 4 4
28 3233 30 34 31 Zg 32 ig 62 3 17215181620  PIN ASSY, LOCK 4 4 4 4
‘gl gg gg ‘s‘g gg g% gs 59 &8 63 4 172151-81630  PIN 4 4 4 4
64 4 172151-81640  LOCK,RUBBER BIN 4 4 4 4
65 3 172142-86140 ADAPTER 4 4 4 4
66 1 172164-81950-4 PIN KIT,BUCKET(GREEN 2 2 2 2
67 2 172164-81630-4 PIN 38X229 (GREEN) 2 2 2 2
68 2 172164-81700 COLLAR 2 2 2 2
69 2 24761020000  NIPPLE, GREASE PT1/8 2 2 2 2
70 2  26116-100652  BOLT, M10X 65 PLATED 2 2 2 2
71 2 26716-100002  NUT, M10 4 4 4 4
72 2 93317129751  SHIM SET 2 2 2 2
75 1 772142-81600-4 CUTTER ASSY, SIDE 1 1 1 1
76 2 172142-86510-4 CUTTER, SIDE 101 1 1
77 2 172142-86520-4 CUTTER, SIDE 101 1 1
78 2 172142-86540  BOLT M14X 30 6 6 6 6
79 2 22217-140000 WASHER, SPRING 14 6 6 6 6
76
o Ky H ASSY il 0
SIDE CUTTER ASSY /
B27-2B(JP)
Remarks Yes No Yes No
(1)OPTIONAL. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34101

; (A)=B27-2B C F (D)=B27-2B P S,E
Flg .104. BLADE (B)=B27-2B C S,E (E)=
(C)=B27-2BP F (F)=B27-2B P AS
No. Lev. Parts No. Description Qty |

A ® ©) O E ©

. 1 1 17216481670  SPACER 2 2 2 2 2
1 04 JL—Ek 2 1 172112-87860  SHIM 2 2 2 2 2
Fig BLADE 3 1 172422-94100  BLADE ASSY 101 1 1 1
4 2 172168-72240  BUSH 2 2 2 2 2
5 2 172168-81270  SEAL, DUST 4 4 4 4 4
6 1 172422-94210  PIN 2 2 2 2 2
7 1 172142-94241 PN 2 2 2 2 2
8 1 172124-94310-1 PLATE, LOCK 2 2 2 2 2
9 1 22157-120000 WASHER, 12 2 2 2 2 2
10 1 24761020000  NIPPLE, GREASE PTL/8 2 2 2 2 2
1 1 24761-040000  NIPPLE, GREASE B 2 2 2 2 2
12 1 26013-100252  BOLT, M10X 25 4 4 4 4 4
13 1 26013-120302  BOLT, M12X 30 2 2 2 2 2
14 1 93317129751  SHIM SET 2 2 2 2 2
Ckouyy el 5T NI g N
Heyedd k> p @ff» P S
B, ;

B27-2B(JP)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.105. KIT PARTS FOR REMODEL(OPTIONAL

(A)=B27-2BC F (D)=B27-2B P S,E

(B)=B27-2B C S,E (E)=
(C)=B27-2BP F (F)=B27-2B P AS
No. Lev. Parts No. Description Qty |
@ _® © O E @
] 0 &gmq—_/ [ (7]-7’:/ 3 ~/) 1A 1 172190-08200 DECELERATE KIT 1 1
Fig KIT PARTS FOR REMODEL (OPT1ONAL) 181 172190-08210 ~ DECELERATE KIT ! !
2A 1 172189-08502  PTOKIT 1 1
w0 HHEG B HEER I P 2A-1 1 172190-08502-4 PTOKIT 1 1
TR AU ) |BEN SOREUI T DR waRe 2B 1 172189-08512  PTOKIT 1 1
172190-08200 NO. 180D NO. 1~ Y 3 HOUERRTT . - N -
TREIND. 15DRE LNO. 14 THENO. 20D ELH; LG, 1~10 28-1 1 172190-08512-4 PTOKIT 1 1
IEENO. gzmﬁ,ﬁium. 1~;3 3 2 172190-74600 PTO KIT, FRAME END 1 1 1 1
BN DRI 1 4A 2 172168-74620  PTO KIT, CONFLUENCE 1 1
BT ek GOF b TRENO. 1SR LAD 2~33 4A-1 2 172170-74620  PTO KIT, CONFLUENCE 1 1
(172190-08210) TEENO. 18D RH LND. 1~6
BEENO. 1SR LNO. 18 JEENC. 21DRHLND. 1~9 4B 2 172168-74630 PTO KIT, CONFLUENCE 1 1
AN ORB O 16 4B-1 2 172170-74630  PTO KIT, CONFLUENCE 1 1
2 APTOE v b QRN -) TREINO. 38D R LN 1 PTOREE DR < 1\ TV VR IC 5 2 172189-74502 PTO KIT, ARM END L L L L
(172190-08502-4) TEENO. 38DELH UND. 354 P-LlA ETOEEMEETIT D00 5-1 2 172190-74502-4 PTO KIT, ARM END 1 1 1 1
KEEIN. STORA LN 214 | THEING. TR LND. 1 RAER A RURE DREIETT . 6A 1 172168-74660  MULTI VALVE KIT 1
2 BPTOF» k(N b ) TARNO. 38DORHBLNC. | - _
(”2]/50_085]2_0 JRENG, 19056 LG, 358 6A-1 1 172168-74661 MULTI VALVE KIT 1 S
ENO. STODRMLNO. 218 |FENO. TR LNO. 1 (A=M/#60553)
3 |2T0$ﬁ$‘y h)(?l:-AI‘JF) EENO' Sméﬁtm 7~34 Pmag?ﬁ(m‘ﬁggif;,&-ﬂi 6B 1 172168-74680 MULTI VALVE KIT 1
172190-74600 EINO. 830D N0 1~20 (7 47 b E CORMEMEEEBNT D700 - -
ﬁaauov DR LN B AR 6B-1 1 172168-74681 MULTI VALVE KIT 1 S
(B=M/#60553)
4 APTOSTEF v 1. 7L — AT K| TRENO. 38DRE UND. 36~57 [ TICPTOBFOMEESHINTO\SHHRE
T Gk Ak 410)5§ LNO, 1~3 E—?ﬂ%&mgﬁfatmmaﬁﬁm 6C 1 172168-74650  MULTI VALVE KIT 1
(172170-74620) THBANG. TTDRE LN 1~25 ST, - -
LAEING, 380D L1 L0, 354 THEHG SO RIA LD, 1~20 AR 6C-1 1 172168-74651 MULTI VALVE KIT 1 S
= ~H (C=M/#60553)
48 (“’“m" 7T AR :ggg%txg; ey 6D 1 172168-74670  MULTI VALVE KIT 1
172170-74530) TEENO. TTORE LN, 1~25 - .
LEENG. 380D 11 LG, 368 AENO. BB LG, 1~20 6D-1 1 172168-74671 MULTI VALVE KIT 1 S
%y bk, 7—AIVE TEENO0. 8TOR UNC. 2~20 TIZT -47 I ETOPTOEEA N ENT NS (D=M/#60553)
5 Po¥y b, 7—ATVE . . 2~ S[ST -4 HIhET & v
(1721910-745024) 7 Eﬁl:?-hm‘7 é-caaaaﬁ&mﬁ-tgr;ww 7A 1 172190-08620  2-WAY VALVE KIT(C 1 1
[REND. B7TOR.H LNO. 1 MEBRTT. 7A-1 1 172190-08621  2-WAY VALVE KIT(C 11 S
6 A4 oﬁ:gv»ﬁ:?—; )‘/9#—7 3 ggrﬂg ;oo;ﬁ tug }~2 %ﬁ’i‘”%ﬁ (% Igs, f‘/?;l\’ééz)_}%ﬁ ., (A=M/#60623) (B=M/#60623)
VYT NO. 753, NO. 1~21 vE Y - G — ICEER g
g;;giaafrjgéug Iagmo. MR LI 25~ 16 85 TE E BT SR BOBETT, 7B 1 172190-08610  MULTI V.KIT(2-WAY 1 1
172168-74661 NO. 960D, NC. 1~10 - " A
T H 7B-1 1 172190-08611  MULTI V.KIT(2-WAY 11 S
6 B[4 Dt ATAFF L UF y M IHEN AODRHLNO. 1~5 (C=M/#60623) (D=M/#60623)
[ R TEEINO. TSMRH UND. 1~21
(172168-74680) TEEINO. 95D R LNC. 28~16
(172168-74681) IEENO. 96D R LNC. 1~10
0. §50) 18
6 Cl4 DA RAFF Y%y MIRBNO. 0DORHUNC. 1~5
(/b F0bN =) IFENO. T5MRIE LN 1~21
(172168-74850) THEINO. 34D RHL LNO. 2A~16
(172168-74651) TEENO. 96D R LND. 1~10
EIND. 40D R M LNO. 1A
6 Djd O x A RINFFxrPFy MIEEN. ADRH LN 1~5
R/t 940 W) TEEING. 7SO R LND. 1~Z1
(172168-74670) TAENC. 95D R LN, 2A~16
(172168-74671) TEENC. 6D R LNO. 1~10
ENO. SEDRIHLNG 14
TA29 TARNFF 2 T% y MIRENC A0DREUND. 1~5 BRAERAEN -7 (IS, 1N 50 &
(et 7, JEENO. TEDRH LND. 28~10  B/49F T/MIN 5/ |ICIFERTER
(172190-08620) IEEND. 97D R LNO. 1~12 AN FEBNTHHOERTT.
(172190-08621) IHENO. 98D R LN, 1~12
DEEING. 765 LNO. 1A
7B[2 7 x4 RNFF V¥ y MIREN DRH LN 1~5
Gr/t) AN, TEORE LN, 28~10
(172190-08610) IHEINO. 7D R LNO. 1~12
(172190-08611) TEEINO. 98D R i LNO. 1~12
ENO. 765244 LNO. 1B
Remarks Yes No Yes No
(M)MISPRINT. N:Old 2555 New, Q:01d %z New, R:0ld £ New, S:0ld %= New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



Parts No. Index

Parts No.

101720-55750
102103-55520
104200-11920
104200-55321
104200-55330
104200-55341
104200-55750
104200-92350
110250-55610
119247-77100

119620-66820
119632-77922

119640-92750
119650-77910

119653-77710

119812-44570
119812-49010
119812-49020
119812-49040

119812-49050
121120-44800

121250-44590
121250-49121
121257-55720
121257-55731
121450-44531
121450-49100
121450-49110
121468-44510
121468-44540
121470-44521
121470-44540

121470-44581
124064-55510
124450-44560
124450-44590
124450-44800

Parts No.

124465-44950
124764-44810

124764-44920

124766-59050

129030-44502
129030-44650
129030-59530
129335-55700
152176-16540
171064-44610
171081-55910
172068-28490
172111-16890
172112-06480

172112-06490

172112-17190
172112-74801
172112-74901
172112-74911
172112-74971
172112-75770
172112-75780
172112-77420
172112-77580
172112-83500
172112-87840
172112-87860
172113-12521

172113-86123-4

172116-37540
172116-45940
172116-46630
172116-74150

Fig. No.

26

Ref. No.

N

Parts No.
172116-74150

172116-74190

172116-74220

172116-74320

Fig. No.

62

63

65

67

68

70

Parts No.
172116-74320

172116-75850

172116-75850-5

172116-82400
172116-84590
172120-17710
172122-05101
172122-13300
172122-13310
172122-14301
172122-14350
172122-16590

172122-17190

172122-17730
172122-37830
172122-37843
172122-45830

172122-46590

172122-47250
172122-57610
172122-57620
172122-57630
172122-57640
172122-69390
172122-69620
172122-70350

172122-70540
172122-73430

172122-74050

Fig. No.

62
67

78
78

Ref. No.

>w




Parts No. Index

Parts No.
172122-74050

172122-74130

172122-74520

172122-75331

172122-75331-4

172122-75600
172122-75620
172122-75630
172122-76131
172122-79880
172122-79890

172122-79920
172122-79930

172122-81622-1
172122-81622-4

172122-82290

172122-84501

172122-86102-4
172122-86302-4
172122-86401-4
172122-86502-4
172122-86602-4

172123-76120

Fig. No.

68

66
68
69
70
71

62

>

Parts No.
172123-76120

172124-13230
172124-17630
172124-17640

172124-46200

172124-65450
172124-65480
172124-65490
172124-73700
172124-76350

172124-94310-1

172125-03950

172125-76900

172125-76900-4

172126-11510

172126-16540

Fig. No.

90
91
92
93
94
95
96
97

98

104

5

6
87
87
88
91
94
97

98
18
20

21

78

Ref. No.
2

H
WNWNEFEPNEFENEFEPO

ol
> W

Parts No.

172126-65460
172126-65500
172126-65571
172130-78220
172131-37170

172131-76200
172131-78600
172137-12270

172137-13430
172137-16000
172137-16560
172137-17401

172137-17401-4

172137-17630
172137-46040
172137-46210
172137-62970

172137-66650-2

172137-68120

172137-69410-2

172137-69651
172137-69840
172137-72700
172137-72710
172137-72720
172137-72730

172137-73860
172137-75570

172137-79950
172137-86710

172141-03160

172141-03170

172141-03202

APWONRFRPRAWONRFEPDM®W

[EEN
ANOCINNOOGIO

gw e pPENNE Y
FroRwow~NRoNRFR®o &
=z

o)

>w

Parts No.
172141-03202

172141-03360

172141-03372

172141-03390
172141-03440
172141-12280
172141-13490
172141-14260
172141-16561
172141-17141
172141-17150
172141-17161
172141-17190
172141-17201
172141-17211
172141-17230

172141-29110
172141-37111

172141-37121

172141-37320
172141-38200

172141-38210
172141-38220

172141-41340
172141-41360

Fig. No.

OCOUDRWONPDPWNREFRPOORAWNEO®ON

o NN




Parts No. Index

Parts No.
172141-41360

172141-41370

172141-42950
172141-42960

172141-50761
172141-50890
172141-50901
172141-53350

172141-68270
172141-70020-Z
172141-70030
172141-70040
172141-70110
172141-70180
172141-70190
172141-70200
172141-70230
172141-71890
172141-72190
172141-72250

172141-72690
172141-74430
172141-76180

172141-76670
172141-76670-4
172141-76900

36

14 B
14 A

Parts No.

172141-76900
172141-77800
172141-78240
172141-83372-2
172141-83372-4
172141-94260
172141-99380
172142-03050

172142-03302

172142-14320
172142-14421
172142-16110
172142-16550
172142-45670

172142-57601
172142-57610
172142-62300

172142-72210

172142-72232

172142-72242

172142-72260

172142-72283-4
172142-72292-4
172142-72332

172142-72341
172142-72341-4

Fig. No.

79
99
81

100
100
100

55

O~NPDPWNPFRPONPWNPE

Ref. No.

> w

Parts No.

172142-72341-4
172142-72372
172142-72372-4
172142-72381
172142-72381-4
172142-72412
172142-72431
172142-72431-4
172142-72441
172142-72441-4
172142-72501
172142-72510
172142-72560
172142-72640
172142-72781
172142-72800
172142-72810
172142-72861
172142-72861-4
172142-72871
172142-72871-4
172142-72900

172142-72911

172142-72920
172142-72930
172142-72941
172142-72950
172142-73800
172142-74900

172142-74960

172142-76130

172142-76160
172142-76270

172142-76280

172142-76290
172142-76500
172142-76500-4
172142-76520
172142-76520-4
172142-76540
172142-76540-4
172142-76560

w

w
OCOOOONMONARLE

B
BEoo
W>wW>w>w

>W0>0 >W>0>

Parts No.

172142-76560-4
172142-76580
172142-76580-4
172142-76600
172142-76600-4
172142-76620
172142-76940
172142-76940-4
172142-77040

172142-77050

172142-77800
172142-77811
172142-78270
172142-78281
172142-78290
172142-78300
172142-78760
172142-78770
172142-78790
172142-81205
172142-81205-4
172142-81300
172142-81300-4
172142-81320
172142-81320-4
172142-81380

172142-81390

172142-81551-4
172142-81551-5
172142-81620
172142-82291
172142-82291-4
172142-82310
172142-82350
172142-82360-4
172142-82360-5
172142-82371-4
172142-82371-5
172142-82400
172142-86101-4

102

100
100
101
100
100
100
100
100
100
100
100
100
103

>W>W>w

>W W>

w>w >




Parts No. Index

Parts No.

172142-86111-4
172142-86140

172142-86150-4

172142-86160-4

172142-86200-4
172142-86210-4
172142-86280

172142-86290

172142-86300-4
172142-86310-4

Fig. No.

103
103

102

103

102

103

103
103
102

103

102

103

103
103

Parts No.

172142-86350-4
172142-86360-4
172142-86400-4
172142-86410-4
172142-86510-4

172142-86520-4

172142-86540

172142-94241
172142-99340

172142-99420
172142-99470
172143-74220
172146-13101
172146-13111
172146-37510
172146-41320

172146-41910
172146-74680

172146-74720

172146-74730

172146-74740

172146-82910
172147-03210

172147-70580
172147-70600
172147-73650
172148-61100
172148-70350
172148-72790
172148-72930
172148-72940
172148-73810

Fig. No.

103
103
103
103
102
103
102
103
102
103
104

Ref. No.

Parts No.

172148-73830
172148-73840
172148-73870
172151-03540

172151-03550

172151-17300
172151-45010

172151-45320
172151-45650
172151-53430

172151-62240

172151-73360
172151-73420

172151-73500
172151-73530

172151-73590
172151-73610
172151-73620
172151-73630

172151-73650
172151-74060

Fig. No.

61
61
61

64
65
66

68

69

70

Ref. No.

Parts No.
172151-74060

172151-74110
172151-74120

172151-74290
172151-74320

172151-74340

172151-74600
172151-74601
172151-74611
172151-74700
172151-74710
172151-74720
172151-74730
172151-74740
172151-74750
172151-74760

172151-74770
172151-74860
172151-74870
172151-74880
172151-74890
172151-74900
172151-74910
172151-74930
172151-74940
172151-74950
172151-74980
172151-76030

172151-76040
172151-76080
172151-76600

172151-79410
172151-79420

Fig. No.

70
71

10




Parts No. Index

Parts No.
172151-81600

172151-81620

172151-81630

172151-81640

172155-03310

172155-03790

172156-03280

172157-45990

172157-54850

172157-76220
172162-03180

172162-03190

172162-13200
172162-14180
172162-14200
172162-17101

Fig. No.

103

103

103

103
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Parts No.
172162-17120

172162-17130

172162-17180
172162-17240

172162-17250

172162-17260

172162-17270

172162-17330
172162-17410

172162-17610
172162-17800
172162-46690
172162-61770
172162-64200
172162-64210
172162-64220
172162-64230
172162-64240
172162-64250
172162-64260
172162-64270

172162-64280

Fig. No.

22
23

22

22

23

22

Ref. No.

2
53
2
53

54

Parts No.
172162-64310

172162-64320
172162-64330

172162-69050
172162-69060
172162-69070
172162-69071
172162-69460
172162-69480
172162-69490
172162-69500
172162-69510
172162-69520
172162-69530
172162-69541
172162-69550
172162-69590
172162-69750
172162-69970
172162-70820
172162-74860
172162-76141
172162-76770

172162-82980
172164-03180

172164-03500

172164-03510

172164-03520

NFRPONPWONRFRONPRWNERPRAWDN

Parts No.
172164-03520

172164-03530

172164-03540

172164-12160
172164-12200
172164-14630
172164-17140

172164-17150
172164-37120

172164-45951
172164-45961
172164-45970
172164-73110
172164-73170
172164-73461
172164-73880
172164-73890
172164-74560
172164-74610
172164-74620
172164-74630
172164-74650
172164-76110
172164-76360
172164-78520
172164-78530
172164-78760

172164-78870
172164-79440

172164-79450

172164-81170

172164-81500-1
172164-81500-4
172164-81590-1

Fig. No.
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Parts No. Index

Parts No.

172164-81590-1
172164-81590-4

172164-81630-1
172164-81630-4

172164-81670

172164-81700

172164-81810
172164-81810-5
172164-81820
172164-81820-5
172164-81830
172164-81830-5
172164-81850
172164-81850-5
172164-81880
172164-81950-1
172164-81950-4

172164-81960
172164-81960-5
172165-03130

172165-03141

172165-03220

172165-03231

172165-03240

172165-03311

Fig. No.

100
100
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103
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-1A
-1B
-1A
-1B
-1A
-1B
-1A
-1B

-1A
-1B

Parts No.
172165-03311

172165-03460

172165-03471

172165-03500

172165-03661

172165-12100
172165-12140

172165-16200
172165-16530

172165-16541

172165-16550
172165-16560
172165-17130
172165-17601
172165-17701
172165-17800
172165-17820
172165-17850
172165-17860
172165-45000
172165-45030
172165-45071

172165-45081
172165-45100
172165-45140
172165-45181
172165-45270
172165-45301
172165-45420
172165-45450
172165-45470
172165-45490

Fig. No.
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Ref. No.

Parts No.
172165-45620

172165-45800
172165-45841
172165-45880
172165-45900
172165-45930
172165-45970
172165-45980
172165-46100
172165-46150
172165-46230
172165-46261
172165-46281

172165-46300
172165-46340

172165-46350
172165-46401

172165-46450
172165-46480
172165-46490
172165-46570

172165-46600
172165-46660

172165-47100

172165-47300

172165-47400
172165-47450
172165-47500
172165-47550
172165-47601
172165-47621
172165-47680
172165-47711
172165-47720

172165-47730

172165-47770

172165-47801
172165-47821

> >

Parts No.

172165-47851
172165-47871
172165-47900
172165-47930
172165-47960
172165-47970
172165-47980

172165-47990

172165-61100-4
172165-61190-3
172165-61190-4
172165-61450
172165-61450-3
172165-61450-4
172165-61701
172165-61720
172165-61740-4
172165-61780
172165-61801
172165-61820-3
172165-61820-4
172165-62100

172165-62300
172165-62340
172165-62341
172165-62380
172165-62600
172165-62630

172165-62800

172165-62810

172165-62830
172165-63201
172165-63250
172165-63280
172165-63501
172165-63550
172165-63600

172165-63620

172165-63650
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Parts No. Index

Parts No.
172165-63650

172165-63660

172165-63700
172165-64302
172165-64360
172165-64390
172165-64401
172165-64601

172165-64691

172165-64770

172165-64801
172165-67100
172165-67170
172165-67240
172165-67250
172165-67350
172165-67370
172165-67380
172165-67480
172165-67500
172165-67811
172165-67821
172165-67850
172165-67860
172165-68100-3
172165-68100-4
172165-68110-3
172165-68110-4
172165-68180
172165-68200
172165-68200-4
172165-68250

172165-68280
172165-68301
172165-68400-4
172165-69000-2
172165-69090
172165-69141
172165-69170
172165-69180
172165-69190
172165-69200

>0 >W>m

Parts No.

172165-69220
172165-69230
172165-69240
172165-69250
172165-69260
172165-69290
172165-69320
172165-69410
172165-69490
172165-69500
172165-69510
172165-69521
172165-69530
172165-69540
172165-69550
172165-69560
172165-69570
172165-69581
172165-69590
172165-69600
172165-69610
172165-69620
172165-69630
172165-69640
172165-69650
172165-69661
172165-69671
172165-69681
172165-69691
172165-69701
172165-69711
172165-69720
172165-69731
172165-69740
172165-69750
172165-69760
172165-69770
172165-69780
172165-69790
172165-69800
172165-69811
172165-69830
172165-69840
172165-69850
172165-69860
172165-69870
172165-69890
172165-69960
172165-69980
172165-69990

Parts No.

172165-71200
172165-73790
172165-73870
172165-74200
172165-74201

172165-74202

172165-74300
172165-74310
172165-74340
172165-74350
172165-75340
172165-75401

172165-75401-4

172165-75450

172165-75450-5

172165-75460
172165-75481
172165-75490
172165-76220
172165-76860
172165-78150
172165-78570
172165-78670
172165-78880
172165-78900

172165-78910
172165-78920

172165-78930
172165-78940

172165-78950

172165-78960

172165-78970

172165-79060
172165-79070
172165-79080
172165-79090

Fig. No.

. No.

-2
-1
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Parts No.
172165-79220

172165-79290

172165-79300

172165-79310
172165-79340

172165-79350

172165-79360

172165-79370

172165-79641
172165-79810

172165-79820
172165-79870
172165-81750
172165-82550
172165-82560
172165-82570

172165-86500

172168-03151

172168-03161
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Parts No. Index

Parts No.
172168-03161

172168-03170

172168-03211

172168-03250

172168-03260

172168-03301

172168-03401
172168-03410
172168-03510

172168-11300
172168-11310
172168-11500
172168-12100
172168-12110
172168-13101
172168-13120
172168-13150
172168-13181
172168-13250
172168-13300
172168-13330
172168-13370
172168-14220
172168-14230
172168-14240
172168-14270
172168-14320
172168-16101
172168-16300

Fig. No.
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Ref. No.

5
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Parts No.
172168-16501

172168-16512
172168-17100

172168-17120

172168-17120-3

172168-17600
172168-17610
172168-17620
172168-17630
172168-17640
172168-17650
172168-45101
172168-45121
172168-45140
172168-45200
172168-45400

172168-45940
172168-46100
172168-46160
172168-46190
172168-46231
172168-46250
172168-46800
172168-46820
172168-46840
172168-46860
172168-46870

172168-47700
172168-53300
172168-53350
172168-53400
172168-53430
172168-53440
172168-53450
172168-54750
172168-54760

172168-61300-4

172168-61350

172168-61350-4
172168-61400-3
172168-61400-4

172168-61500
172168-61510

>wWw>w

Parts No. Fig. No
172168-61520 40
172168-61530 40
172168-61540 40
172168-61550 40
172168-61560 40
172168-62100 41

42
172168-62150 43
172168-62200 42
172168-62201 41

42

43
172168-63100 43
172168-63200 41
172168-63250 42
172168-65100 47
172168-65100-4 47
172168-65200 47
172168-65260 47
172168-65300 47

172168-65300-4 47
172168-65450-3 47
172168-65450-4 47
172168-65450-5 47

172168-65640 a7
172168-65660 47
172168-65740 47
172168-65750 a7
172168-65760 47
172168-65780 47
172168-65790 47
172168-65800 47
172168-65810 a7
172168-65820 47
172168-71101 52
172168-71200 52
172168-71340 52
172168-71360 52
172168-71430 52
172168-71510 52
172168-71550 52
172168-72201 57
172168-72211 57
172168-72240 56

104

172168-72300-3 57
172168-72300-4 57
172168-72400 53

N
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Parts No.
172168-72400

172168-72410
172168-72500
172168-72510
172168-72530
172168-72540
172168-72570
172168-72580
172168-72600
172168-72610
172168-72620
172168-72640
172168-72650
172168-72670

172168-72680

172168-72690
172168-72700
172168-72710
172168-72720
172168-72730

172168-72740
172168-72750

Fig. No.
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66

68
69

Ref. No.
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Parts No. Index

Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No.  Ref. No. Parts No. Fig. No.

172168-72750 70 5 172168-73800 61 1 172168-76550 92 3 172168-79350 97

22 172168-73880 61 6 93 3 172168-79360 91

71 2 172168-74101 62 1 96 12 97

14 172168-74121 67 1 97 24 172168-79370 91

172168-72760 63 6 172168-74620 38 35 A 98 26 97

68 3 105 4 A 172168-78101 79 15 172168-81260 101

172168-72840 66 7 172168-74630 38 35B 172168-78181 81 15 172168-81270 55
71 7 105 4B 172168-78191 81 17

172168-72850 64 6 172168-74650 94 1A 172168-78230 84 17 56
65 6 105 6 C 18

23 172168-74651 94 1 A1 172168-78331 84 19 57
66 3 105 6 C-1 172168-78340 84 20

69 6 172168-74660 94 1B 172168-78370 83 10 104

70 6 105 6 A 84 21 172168-81400 101

23 172168-74661 94 1 B-1 172168-78460 83 12 172168-81410 53
71 3 105 6 A-1 172168-78470 82 17

172168-72860 64 7 172168-74670 95 1A 172168-78500 80 15 54
65 7 105 6 D 172168-78510 80 16

24 172168-74671 95 1 A1 172168-78520 80 17 100

66 4 105 6 D-1 172168-78530 80 18 172168-84402 101

69 7 172168-74680 95 1B 172168-78540 80 19 172168-84402-4 101

70 7 105 6 B 172168-78550 80 20 172168-84411 101

24 172168-74681 95 1 B-1 172168-78590 80 36 172170-16100 19

71 4 105 6 B-1 172168-78700 80 22 B 172170-74620 38

172168-72870 66 6 172168-74710 77 1 172168-78700-4 80 22 A 105

71 6 172168-74750 77 23 172168-78740-2 80 25 B 172170-74630 38

172168-72880 64 8 172168-74800 77 3 172168-78740-4 80 25 A 105

65 8 172168-74810 77 18 172168-78760 80 24 172170-78150 79

25 172168-74820 77 19 27 172170-78160 79

69 8 172168-74830 77 8 172168-78771 86 24 172170-78170 79

70 8 172168-74840 77 9 172168-78900 81 20 172170-78200 89

25 172168-74850 77 10 172168-78920 80 28 172170-78210 90

172168-72890 64 9 172168-74860 77 11 172168-78940 81 21 172170-78220 90

65 9 172168-74870 77 12 172168-78960 80 29 172170-78230 90

26 172168-74880 77 13 172168-78980 81 22 172170-78240 82

69 9 172168-76130 80 2 172168-79100 96 3 172170-78260 82

70 9 81 3 172168-79110 96 4 172170-78400 88

26 84 2 172168-79120 96 5 89

172168-72900 64 10 4 172168-79130 96 6 90

65 10 172168-76140 81 5 172168-79140 96 7 172171-03261 1

27 172168-76150 82 3 172168-79150 96 8 2

69 10 172168-76160 82 5 172168-79160 96 9 3

70 10 172168-76170 82 7 172168-79170 96 10 4

27 172168-76180 84 7 172168-79300 91 9 5

172168-72910 67 19 172168-76240 79 2 172168-79310 91 10 6

172168-73202 52 7 172168-76300 83 20 172168-79320 91 11 172171-03400 5

172168-73330 60 2 84 23 172168-79330 91 12 6

172168-73350 60 4 172168-76350 82 11 172168-79340 91 13 9

172168-73360 60 5 172168-76380 82 12 97 18 10

172168-73370 60 12 172168-76550 91 3 172168-79350 91 14 172171-03510 5
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Parts No. Index

Parts No.

172171-03510
172171-03700

172171-03710

172171-03720

172171-03730

172171-03740

172171-03750

172171-03760

172171-03770

172171-03780

172171-03790

172171-03800

172171-03810

172171-14600

Fig. No.
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Ref. No.

Parts No.

172171-14600
172171-72150

172171-73330
172171-73340
172171-78180
172171-82510
172173-03250

172173-03550

172173-03560

172173-03570

172173-78180
172175-03550

172175-12230
172175-12350
172175-12370
172175-37110
172175-37130

172175-70100
172175-72540
172175-72550

172175-73111
172175-73150
172175-73440
172175-74210

172175-74290
172175-74700

172175-76401
172175-76401-5

Fig. No.
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Ref. No.

24
3
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6
17
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Parts No.

172175-76411
172175-76420
172175-76431
172175-76431-5
172175-76440
172175-76450-4
172175-76450-5
172175-76490
172175-76490-4
172175-76550

172175-76550-5
172175-76601
172175-76601-4
172175-76621
172175-76621-4
172175-76640
172175-78350
172175-78360

172175-79250
172175-81102
172175-81102-5
172175-81700
172175-81710
172175-99490
172176-17100
172176-17120
172176-17130
172176-46400
172176-46480
172176-47870
172176-68210

172179-12100
172183-03250

172183-03280

Fig. No.
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Ref. No.
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Parts No.
172183-03450

172183-14250
172183-16540

172183-73670
172183-73910
172183-74820-4
172183-76230
172183-76230-5
172183-81160

172186-81930
172187-17080
172187-17090
172187-75500
172189-08502
172189-08512
172189-74502
172190-03200
172190-08200
172190-08210
172190-08502-4
172190-08512-4
172190-08610
172190-08611
172190-08620
172190-08621
172190-12120
172190-12130
172190-12260
172190-12360
172190-12380
172190-12390
172190-12420
172190-16500

172190-16650
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Parts No. Index

Parts No.

172190-16650
172190-17200

172190-17220
172190-45060
172190-45080
172190-72771
172190-72780
172190-72790
172190-72800

172190-72830

172190-74502-4

172190-74600

172190-74900
172190-74901
172190-78100

172190-78200
172190-78210
172212-61230

172310-79180

172312-17250
172312-17260

172312-17620
172312-45930
172312-74220
172312-74230
172312-76180
172312-76220
172312-76290
172312-77820
172312-77930
172421-72790
172422-37100
172422-37310
172422-37700
172422-37780
172422-38100
172422-38110

=

Tl
PROURRUUVWRURRPREPADMNOORRPRRERE

Parts No.

172422-38120
172422-38130
172422-38140

172422-38600
172422-50100
172422-50910
172422-72700
172422-72710
172422-72730
172422-72760
172422-72780
172422-72790
172422-73300
172422-73370
172422-73400
172422-73410
172422-76150
172422-78350
172422-78360
172422-78370
172422-78380
172422-78390
172422-78760
172422-94100
172422-94210
172425-03200

172425-17630
172428-03110

172428-03150

172428-03160

172428-03170

172428-08160

172428-16520

172428-17100

172428-54100

Fig. No.

29
29
29

Ref. No.

8
9
3

Parts No.

172428-54100-1

172428-61550
172428-61600
172428-61650

172428-62200
172428-62600
172428-73310
172428-73320
172428-73330
172428-73340
172429-68300
172435-03110
172439-03220
172511-03250

172519-03150

172519-04180

172519-04290

172519-04300

172519-63240
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Parts No.
172519-63240

172614-38300
172614-74410
172631-37150
172631-37160
172633-76160
172638-73540
172725-23050
172730-05250

172730-75140
172732-11510

172734-14620
172734-17070
172734-65260
172734-65270
172964-03370

172964-03390

172964-03481

172964-03610

182900-16530
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Parts No. Index

Parts No.

182900-22300
182900-77190
182900-77200
182900-77210
182900-77220
182900-77230
182900-77240
182900-77250
194080-01121
194145-04810

194150-24270
194202-56460

194250-51660

194273-47910
194300-21450
194300-21460
194310-61610
194432-51550
194440-51620
194464-52190
194630-42120
194630-62360
196420-02310

1A1030-48250
1A1040-45890

B
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Parts No.

1A1040-45890
1A1040-56900

1A1380-56661
1A1380-58050

1A3809-56915
1C6141-35370
1C6281-52310

1D4070-23580
1E6140-73420
1E6760-03470
22117-080000
22117-120000
22137-040000

22137-050000
22137-060000

22137-080000

22137-100000

Parts No.
22137-100000

22137-120000

22137-130000
22137-140000

22157-060000
22157-080000

22157-100000

22157-120000

22217-050000
22217-060000

22217-080000

23

44

45
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Parts No.

22217-080000
22217-100000

22217-120000

42

43

20
21

39




Parts No. Index

Parts No. Fig. No Ref. No Parts No. Fig. No Ref. No. Parts No. Fig. No Ref. No Parts No. Fig. No. Ref. No
22217-120000 40 34 22351-050032 35 4 23391-020000 98 9 24311-240100 18 41
87 10 22351-060040 37 16 23391-030000 85 5 63 19
22217-140000 40 35 22351-080020 38 48 23391-040000 79 24 67 24
49 56 22417-160160 33 23 84 12 68 16
51 6 35 18 23391-060000 84 13 24315-000070 59 57
78 33 38 22 23393-020000 81 9 87
102 7 49 10 24315-000080 52 57
22 22417-200200 37 17 85 4 80 8
37 37 18 24315-000100 52 109
52 47 35 23393-030000 81 11 59 63
67 36 23393-040000 84 14 24315-000110 59 88
89 22417-320200 41 12 23394-020000 85 2 -1 80 6
103 7 42 11 6 81 2
20 43 11 23394-030000 85 7 85 8
33 22417-400250 48 41 23418-060000 18 40 9
46 22451-160170 28 38 23871-005000 58 20 88 6
59 22857-300050 5 31 23871-010000 75 12 9
79 6 31 80 10 89 6
22217-160000 28 28 22857-400100 24 9 23871-020000 61 12 9
60 16 22857-400120 24 7 23871-030000 62 29 90 1
100 31 26 38 67 27 4
22242-000250 31 34 27 8 83 13 14
32 34 22857-500120 27 9 84 25 91 5
22242-000300 28 13 22867-300080 48 42 23871-040000 83 14 6
57 22867-400100 24 13 84 26 7
22242-000350 59 29 23000-016000 88 18 87 11 92 5
22242-000451 61 11 89 12 88 8 6
22242-000600 100 32 90 9 89 8 7
22252-000280 62 39 23000-022000 26 17 24101-060024 59 85 93 5
67 37 82 18 24101-060044 59 86 6
22252-000520 28 35 23000-025000 80 35 24101-062054 28 36 7
22252-000561 53 18 86 27 24101-063074 28 15 94 6
54 18 23000-035000 82 13 52 7
57 33 84 41 24190-100001 75 13 18
22252-000620 28 24 87 26 24311-000160 17 32 95 6
22252-000750 28 25 23000-041000 84 42 52 123 7
22252-000800 28 14 87 27 24311-000200 72 19 20
58 23000-060000 79 21 24311-000210 15 26 96 2
22272-000070 37 14 23000-070000 13 3 34 13 14
22351-030032 35 3 23010-014000 18 21 35 9 15
22351-035040 37 15 88 7 36 29 97 11
22351-040020 34 26 89 7 37 32 14
22351-040025 15 25 90 7 38 23 15
22351-040032 34 12 23010-038000 17 36 24311-000280 75 14 16
38 21 26 18 24311-000340 31 35 98 11
22351-050010 73 34 23065-070130 17 22 32 35 14
74 41 23080-010000 78 11 24311-000380 78 26 15
22351-050025 36 16 23080-013000 18 48 24311-000460 28 37 16
28 23391-020000 81 8 24311-000700 72 20 -1 24315-000120 59 52
37 31 97 9 24311-000750 61 9 24315-000140 28 43




Parts No. Index

Parts No.
24315-000140

24315-000150
24315-000160

24315-000180

24315-000200

24315-000240
24315-000250
24315-000280
24315-000290
24321-000450
24321-000600
24321-000700

24321-001200
24321-001350
24325-000400
24341-000300
24341-000900
24550-014200

24550-025150

24761-020000

Ref. No.

Parts No.
24761-020000

24761-040000

24761-050000

26013-060122

26013-060162
26013-060202
26013-060252

26013-060302
26013-080162

26013-080202

26013-080252
26013-080302

26013-080552
26013-100162

26013-100202

Fig. No.

102
103
104

Parts No.
26013-100202

26013-100252

26013-100302

26013-100352

Fig. No.

Parts No.

26013-100352
26013-100402
26013-120252
26013-120302

26013-120352

26013-120402
26013-120452
26014-080122
26022-050102
26022-050162

26022-050202
26022-060122

26022-060162

26022-060252

26022-080162

26023-050122
26051-080002

26106-080552

Fig. No.




Parts No. Index

Parts No.
26106-100352

26116-060122

26116-060202
26116-080162

26116-080202
26116-080304

26116-080652
26116-100162

26116-100202

26116-100252
26116-100354

42

43

47

18
35

Parts No.
26116-100504

26116-100602
26116-100652

26116-100902

26116-101002
26116-120162

26116-120252
26116-120552
26116-120602
26116-120702
26116-140302
26116-140352
26116-140452
26116-160352
26116-160402
26116-160502
26347-100002
26367-100002
26450-060162

26450-080202
26450-080252
26450-080302

26450-100302
26450-100502
26450-120402
26557-050102
26557-050122
26557-060102
26557-060162
26559-050162
26559-050202
26577-050122

Parts No.

26577-080122
26587-040062

26589-040202

26647-060202
26647-100152
26706-080002
26716-040002

26716-050002

26716-060002

26716-080002

26716-100002

Fig. No.

48
30

31

22

Ref. No.

Parts No.
26716-100002

26716-120002
26736-140002

26756-100002
26756-140002

26757-080002
26757-100002
26757-140002
26776-160002

26776-180002
26911-060202

28110-080100
28110-120140
28110-170190
28110-220240
28110-270300
28150-080000
28227-271400
28230-120250
29220-788200

29311-515000

29411-150000

772116-37502

772122-81402-4
772122-81412-4
772122-81421-4
772122-81432-4
772122-81442-4
772122-86123-4

772142-81600-4

Fig. No.

67
77
78
101
102
103
16
30

102
103




Parts No. Index

Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No.  Ref. No. Parts No. Fig. No.
772164-05100 11 1 933127-27102 53 31 933166-80520 66 20 933171-15801 21
772165-17700 26 33 54 31 68 8 933171-17770 49
772165-17800 27 1 933135-14600 53 25 20 933171-20390 47
772165-68100-3 51 1B 54 25 35 933171-29750 100
772165-68100-4 51 1A 55 22 69 29 101
772165-68401-4 48 1 56 22 71 20
772165-69000-2 50 1 57 4 77 14 933171-29751 100
772168-14101 18 7B 58 23 933166-80530 63 12 101
772168-14101-4 18 7 A 933147-03400 53 36 24
772168-17601 26 1 54 36 35 102
772168-75101 78 1B 57 39 64 27 103
772168-75101-4 78 1A 933152-02900 47 45 66 21 104
772175-05100 11 1-1 933152-03700 25 8 68 9 933171-29760 101
772175-37110 28 3 933152-07400 79 11 21 933171-80420 77
772422-37100 28 46 12 36 933171-80510 63
772422-37300 28 19 82 4 69 27
772428-03100 1 1 14 71 21

2 1 84 11 77 15 64
3 1 15 933166-80550 63 13
4 1 933152-09280 15 32 25 65
772435-03110 5 1 18 6 36
6 1 20 9 64 28 66
933110-00301 18 51 21 9 66 22
22 66 26 20 68 10 68
23 66 30 5 22
47 46 31 5 37
50 39 933152-24120 79 13 69 28 69
933110-05300 22 49 80 3 71 22
23 49 11 933168-14170 53 37 70
933110-09701 11 13 12 54 37
933110-09801 11 14 81 4 57 40 71
933110-21600 28 39 6 933168-28480 35 22
933110-54100 33 25 12 38 33 933171-80590 62
35 21 13 55
38 32 83 17 933168-55770 20 27
54 84 3 21 26 63
933110-58500 44 31 5 33
933110-86600 101 23 8 24 8
933110-90000 11 15 28 26 32 64
933111-23600 28 16 933155-08481 80 13 27 11
933111-26600 53 19 81 14 30 6 65
54 19 933160-01370 85 10 7
55 15 933166-17730 15 33 31 6 66
56 15 933166-24120 83 18 8
57 35 84 29 933168-56000 27 12 67
58 15 933166-24140 79 14 933171-00470 11 16
933111-73800 28 26 933166-80520 63 11 933171-13691 28 18
933113-05150 24 10 23 933171-15680 26 21 68
933113-05160 24 11 34 933171-15710 19 13
933113-15000 24 14 64 29 933171-15801 20 28




Parts No. Index

Parts No.
933171-80590

933171-80610

953KM0-00220

953KMO0-10894

Fig. No.
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70

71

Parts No.

Fig. No.

Ref. No.

Parts No.

Fig. No.

Ref. No.

Parts No.

Fig. No.

Ref. No.
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